
シンボル
素早くかつ合理的に読み進めることができるように、本マニュア

ルではいくつかのシンボルを導入し、最大限の注意を払う必要が

ある状況や、推奨事項、または一般情報を明確にしてあります。

シンボルは技術的な概念や安全に関する警告の繰り返しを避ける

ためのものです。各シンボルの意味に十分注意してください。シ

ンボルはいわゆる「リマインダー」であると考えてください。シ

ンボルなどの意味がわからなくなったり疑問に思う場合は、必ず

このページで調べるようにしてください。

警告
この説明を遵守しなかった場合、重度の負傷および死亡に至る危

険性があります。

重要
記載されている内容が遵守されない場合、車両および車両部品を

損傷するおそれがあることを示しています。

参考
実施中の作業について役に立つ情報を提供します。

詳細
灰色で表示する部品、および参照番号 (例 1 ) で表示する部品

は、セットに付属する取り付け部品および組み立て部品を示しま

す。

参照アルファベット (例： A ) で表示する部品は、車両に付属す

るオリジナル部品を示します。

右または左という表記は、すべて車両の進行方向に向かっての左

右を意味します。 

一般警告事項

警告
以下のページに記載されている作業は、専門の技術者、またはド

ゥカティ正規サービスセンターが実施しなければなりません。

警告
以下のページに記載されている作業が規定通りに実施されない

と、ライダーの安全性を脅かすおそれがあります。

参考
セットの取り付けに必要な資料は、お手持ちの車両モデルに対応

するワークショップマニュアルです。

参考
セットの部品を交換する必要がある場合は、添付のスペアパーツ

表を参照してください。 

レーシングコンプリートエキゾーストセット - 96480693B

Símbolos
Para una lectura rápida y racional, se han empleado símbolos que 
evidencian situaciones de máxima atención, consejos prácticos o 
simple información. Prestar mucha atención al significado de los 
símbolos porque su función consiste en omitir la repetición de con-
ceptos técnicos o advertencias de seguridad. Se deben considerar 
como verdaderos "recordatorios". Consultar esta página en caso de 
que surjan dudas sobre su significado.

Atención
La inobservancia de las instrucciones puede originar situaciones de 
peligro y lesiones graves o mortales.

Importante
Indica la posibilidad de ocasionar un daño al vehículo o a sus com-
ponentes si no se siguen las instrucciones dadas.

Notas
Suministra información útil sobre la operación en curso.

Referencias
Las partes resaltadas en gris y la referencia numérica (p. ej. 1 ) 
representan el accesorio que se debe instalar y los demás compo-
nentes de montaje suministrados en el set.

Las partes con referencia alfabética (p. ej. A ) representan los 
componentes originales presentes en la motocicleta.

Todas las indicaciones derecho o izquierdo se refieren al sentido de 
marcha de la motocicleta. 

Advertencias generales

Atención
Las operaciones indicadas en las páginas siguientes deben ser rea-
lizadas por un técnico especializado o un taller autorizado Ducati.

Atención
Las operaciones descritas en las siguientes páginas deben realizar-
se correctamente para no perjudicar la seguridad del piloto.

Notas
Documentación necesaria para realizar el montaje del Set es el Ma-
nual de Taller, relativo al modelo de moto adquirido.

Notas
Si fuera necesario sustituir un componente del set, consulte la ta-
bla de recambios adjunta. 

Set escape completo Racing - 96480693B

符号体系
为了便于您快速阅读和理解，这里采用了一些符号来突出显示一些
需要特别注意的情况、实用建议以及一些简单信息。请特别注意符
号的含义，因为通过这些符号，您不必重新查看技术概念或安全警
告。因此，符号真正起到了“提醒”的作用。每次当您对符号的含
义产生疑问时，请查阅此页面。

注意
不遵守“注意”说明可能会导致危险情况的发生并造成严重的人身
伤害甚至死亡。

重要事项
表示如果不遵守“重要信息”中规定的说明，可能会对车辆和/或其
组件造成损坏。

注释
提供当前进行操作的相关有用信息。

参考
灰色突出显示的部分以及数字参考（例如 1 ）代表要安装的配件以
及套装可能提供的安装部件。

带有字母参考的部分（例如 A ）代表摩托车上的原装部件。

所有的左右方向指示均为摩托车行驶方向的左侧或右侧。 

一般警告

注意
以下几页中列出的操作必须由专业技术人员或杜卡迪授权服务中心
执行。

注意
以下几页中列出的操作，如果执行不规范则可能会危及驾驶员的安
全。

注释
套装安装所必需的文件为维修车间手册，专门针对您所拥有的摩托
车型号。

注释
如果需要更换套装中的某个组件，请参阅随附的备件表。 

整套赛车排气装置套装 - 96480693B

Símbolos
Para uma leitura rápida e racional, foram utilizados símbolos que 
evidenciam situações de máxima atenção, conselhos práticos ou 
simples informações. Preste muita atenção ao significado dos sím-
bolos, pois a sua função é a de evitar a repetição de conceitos téc-
nicos ou de avisos de segurança. Portanto, devem ser considerados 
verdadeiros "lembretes". Consulte esta página sempre que surgi-
rem dúvidas sobre o seu significado.

Atenção
O não cumprimento das instruções fornecidas pode criar uma si-
tuação de perigo e causar graves lesões pessoais e até mesmo a 
morte.

Importante
Indica a possibilidade de provocar danos no veículo e/ou aos seus 
componentes se as instruções fornecidas não forem executadas.

Notas
Fornece informações úteis sobre a operação em curso.

Referências
As peças assinaladas a cinzento e a referência numérica (Ex. 1 ) 
representam o acessório a instalar e os eventuais componentes de 
montagem fornecidos no conjunto.

As peças com referência alfabética (Ex. A ) representam os com-
ponentes originais presentes na moto.

Todas as indicações, direita ou esquerda, referem-se ao sentido de 
marcha da moto. 

Advertências gerais

Atenção
As operações mostradas nas páginas a seguir devem ser execu-
tadas por um técnico especializado ou por uma oficina autorizada 
Ducati.

Atenção
As operações mostradas nas páginas a seguir, se não forem exe-
cutadas com boa técnica, podem prejudicar a segurança do piloto.

Notas
A documentação necessária para executar a montagem do Con-
junto é o Manual de Oficina, relativo ao modelo de moto em sua 
posse.

Notas
Caso seja necessária a substituição de um componente do Conjun-
to, consulte a figura de peças de reposição em anexo. 

Conjunto de escape completo Racing - 96480693B

Symbole
Für ein schnelles und zweckmäßiges Lesen dieser Anleitung wur-
den Symbole verwendet, die Situationen, die höchste Aufmerk-
samkeit erfordern, sowie praktische Ratschläge oder einfache 
Informationen hervorheben. Achten Sie insbesondere auf die Be-
deutung dieser Symbole, da sie den Zweck haben, technische Kon-
zepte oder Sicherheitshinweise nicht wiederholen zu müssen. Sie 
sind also als echte und wahrhaftige „Merkzettel” zu berücksichti-
gen. Nehmen Sie jedes Mal auf diese Seite Bezug, wenn Sie Zwei-
fel über deren Bedeutung haben.

Achtung
Die Nichtbeachtung der vorliegenden Anweisungen kann zu Ge-
fahrensituationen und schweren Verletzungen oder sogar zum Tod 
führen.

Wichtig
Weist darauf hin, dass es zu Schäden am Fahrzeug und/oder sei-
nen Komponenten kommen kann, wenn die hier gegebenen An-
weisungen nicht befolgt werden.

Hinweise
Liefert nützliche Informationen über den laufenden Arbeitsschritt.

Bezüge
Bei den grau gekennzeichneten Bestandteilen mit numerischem 
Bezug (Bsp. 1 ) handelt es sich um die zu installierenden Teile 
und die eventuellen, im Set enthaltenen Montagekomponenten.

Bei den Bestandteilen mit alphabetischem Bezug (Bsp. A ) han-
delt es sich um die am Motorrad vorhandenen Originalteile.

Alle Angaben wie rechts oder links beziehen sich auf die Fahrtrich-
tung des Motorrads. 

Allgemeine Warnhinweise

Achtung
Die auf den folgenden Seiten beschriebenen Arbeitsmaßnahmen 
müssen von einem Fachtechniker oder einer Ducati Vertragswerk-
statt ausgeführt werden.

Achtung
Werden die auf den folgenden Seiten beschriebenen Arbeitsmaß-
nahmen nicht fachgerecht ausgeführt, kann sich dies auf die Si-
cherheit des Fahrers auswirken.

Hinweise
Die für die Montage des Sets erforderliche Dokumentation ist das 
Werkstatthandbuch des sich in Ihrem Besitz befindlichen Motor-
radmodells.

Hinweise
Sollte der Austausch eines Bestandteils des Sets erforderlich sein, 
ist Bezug auf die beiliegende Ersatzteiltafel zu nehmen. 

Set kompletter Racing-Auspuff - 96480693B

Symboles
Pour une lecture rapide et rationnelle, on a utilisé des symboles 
de mise en évidence de situations demandant une attention maxi-
male, des conseils pratiques ou de simples informations. Faire très 
attention à la signification des symboles, car leur fonction vise à ne 
pas répéter les principes techniques ou les mises en garde de sécu-
rité. Ils doivent être pris en compte en tant que véritables « mémo-
randum ». Consulter cette page en cas de doutes concernant leur 
signification.

Attention
L'inobservation des instructions peut déterminer une situation de 
danger et causer de graves lésions personnelles, voire la mort.

Important
Ce symbole signale un risque de dommages au véhicule et/ou à 
ses pièces si les instructions qui lui sont associées ne sont pas exé-
cutées.

Remarques
Ce symbole fournit des informations utiles sur l'opération en cours.

Références
Les pièces surlignées en gris et la référence numérique (Ex. 1 ) 
représentent l’accessoire à installer et les composants éventuels 
de montage fournis dans le jeu.

Les pièces avec référence alphabétique (Ex. A ) représentent les 
composants d’origine présents sur la moto.

Toutes les indications à droite ou à gauche se rapportent au sens 
de marche de la moto. 

Avertissements généraux

Attention
Les opérations décrites dans les pages suivantes doivent être 
effectuées par un technicien spécialisé ou par un centre service 
agréé Ducati.

Attention
Les opérations indiquées dans les pages suivantes, au cas où elles 
ne seraient pas effectuées selon les règles de l'art, pourraient 
compromettre la sécurité du pilote.

Remarques
La documentation nécessaire pour effectuer la pose du jeu est le 
Manuel d’atelier relatif au modèle de moto en votre possession.

Remarques
En cas de nécessité de remplacement d’un composant du jeu, 
veuillez consulter le tableau des pièces détachées en annexe. 

Jeu d’échappement complet Racing - 96480693B

Symbols
To allow quick and easy consultation, this manual uses graphic 
symbols to highlight situations in which maximum care is required, 
as well as practical advice or information. Pay attention to the 
meaning of the symbols since they serve to avoid repeating tech-
nical concepts or safety warnings throughout the text. The sym-
bols should therefore be seen as real "reminders". Please refer to 
this page whenever in doubt as to their meaning.

Warning
Failure to comply with these instructions may put you at risk and 
lead to severe injury or even death.

Important
Failure to comply with these instructions may lead to serious dam-
age to the motorcycle and/or its components.

Notes
It provides useful information about the current operation.

References
The parts highlighted in grey and with a reference number (e.g. 1
) represent the accessory to be installed and any assembly compo-
nents supplied with the Set.

The parts with alphabetic reference (e.g. A ) represent the original 
components present on the motorcycle.

All left and right indications are referred to the motorcycle direc-
tion of travel (forward riding position). 

General notes

Warning
The operations listed in the following pages must be carried out by 
a specialised technician or by a Ducati authorised service centre.

Warning
Carefully perform the operations on the following pages since they 
might negatively affect rider safety.

Notes
The Workshop Manual specific for your bike model is the docu-
mentation required to assemble the Set.

Notes
If a Set component needs to be replaced, refer to the attached 
spare parts table. 

Warning
Operating, servicing and maintaining a passenger vehicle or off-
highway motor vehicle can expose you to chemicals including en-
gine exhaust, carbon monoxide, phthalates, and lead, which are 
known to the State of California to cause cancer and birth defects 
or other reproductive harm. To minimize exposure, avoid breath-
ing exhaust, do not idle the engine except as necessary, service 
your vehicle in a well-ventilated area and wear gloves or wash your 
hands frequently when servicing your vehicle. For more informa-
tion go to www.P65Warnings.ca.gov/passenger-vehicle.

Complete Racing exhaust system set - 96480693B

Simbologia
Per una lettura rapida e razionale sono stati impiegati simboli che 
evidenziano situazioni di massima attenzione, consigli pratici o 
semplici informazioni. Prestare molta attenzione al significato dei 
simboli, in quanto la loro funzione è quella di non dovere ripete-
re concetti tecnici o avvertenze di sicurezza. Sono da considerare, 
quindi, dei veri e propri “promemoria”. Consultare questa pagina 
ogni volta che sorgeranno dubbi sul loro significato.

Attenzione
La non osservanza delle istruzioni riportate può creare una situa-
zione di pericolo e causare  gravi lesioni personali e anche la morte.

Importante
Indica la possibilità di arrecare danno al veicolo e/o ai suoi compo-
nenti se le istruzioni  riportate non vengono eseguite.

Note
Fornisce utili informazioni sull’operazione in corso.

Riferimenti
I particolari evidenziati in grigio e riferimento numerico (Es. 1 ) 
rappresentano l’accessorio da installare e gli eventuali componenti 
di montaggio forniti a Set.

I particolari con riferimento alfabetico (Es. A ) rappresentano i 
componenti originali presenti sul motoveicolo.

Tutte le indicazioni destro o sinistro si riferiscono al senso di marcia 
del motociclo. 

Avvertenze generali

Attenzione
Le operazioni riportate nelle pagine seguenti devono essere ese-
guite da un tecnico specializzato o da un’officina autorizzata Du-
cati.

Attenzione
Le operazioni riportate nelle pagine seguenti se non eseguite a re-
gola d’arte possono pregiudicare la sicurezza del pilota.

Note
Documentazione necessaria per eseguire il montaggio del Set è il 
Manuale Officina, relativo al modello di moto in vostro possesso.

Note
Nel caso fosse necessaria la sostituzione di un componente del Set 
consultare la tavola ricambi allegata. 

Set scarico completo Racing - 96480693B

1

ISTR - 638 / 04



一般警告事項

警告
以下のページに記載されている作業は、Ducati 正規サービスセン

ターにおいて実施しなければなりません。

警告
以下のページに記載されている作業が規定通りに実施されない

と、ライダーの安全性を脅かすおそれがあります。

参考
セットの取り付けに必要な資料は、お手持ちの車両モデルに対応

するワークショップマニュアルです。

参考
セットの部品を交換する必要がある場合は、添付のスペアパーツ

表を参照してください。 

Advertencias generales

Atención
Las operaciones indicadas en las páginas siguientes deben ser 
realizadas por un taller autorizado Ducati.

Atención
Las operaciones descritas en las siguientes páginas deben 
realizarse correctamente para no perjudicar la seguridad del piloto.

Notas
El manual de taller del modelo de moto adquirido es el documento 
necesario para llevar a cabo el montaje del set.

Notas
Si fuera necesario sustituir un componente del set, consultar la ta-
bla de recambios adjunta. 

一般警告

注意
以下几页中列出的操作必须由杜卡迪授权服务中心执行。

注意
以下几页中列出的操作，如果执行不规范则可能会危及驾驶员的安
全。

注释
套装安装所必需的文件为维修车间手册，专门针对您所拥有的摩托
车型号。

注释
如果需要更换套装中的某个组件，请参阅随附的备件表。 

Advertências gerais

Atenção
As operações indicadas nas páginas a seguir devem ser feitas por 
uma oficina autorizada Ducati.

Atenção
As operações mostradas nas páginas a seguir, se não forem 
executadas com boa técnica, podem prejudicar a segurança do 
piloto.

Notas
A documentação necessária para executar a montagem do Con-
junto é o Manual de Oficina, relativo ao modelo de moto em sua 
posse.

Notas
Caso seja necessária a substituição de um componente do conjun-
to, consulte a figura de peças de reposição em anexo. 

Allgemeine Warnhinweise

Achtung
Die auf den folgenden Seiten beschriebenen Arbeiten müssen in 
einer autorisierten Ducati-Werkstatt ausgeführt werden.

Achtung
Werden die auf den folgenden Seiten beschriebenen 
Arbeitsmaßnahmen nicht fachgerecht ausgeführt, kann sich dies 
auf die Sicherheit des Fahrers auswirken.

Hinweise
Die für die Montage des Sets erforderliche Dokumentation ist das 
Werkstatthandbuch des sich in Ihrem Besitz befindlichen Motor-
radmodells.

Hinweise
Sollte der Austausch eines Bestandteils des Sets erforderlich sein, 
ist Bezug auf die beiliegende Ersatzteiltafel zu nehmen. 

Avertissements généraux

Attention
Les opérations décrites dans les pages suivantes doivent être 
effectuées dans un centre de service agréé Ducati.

Attention
Les opérations indiquées dans les pages suivantes, au cas où elles 
ne seraient pas effectuées selon les règles de l'art, pourraient 
compromettre la sécurité du pilote.

Remarques
La documentation nécessaire pour effectuer la pose du jeu est le 
Manuel d’atelier relatif au modèle de moto en votre possession.

Remarques
En cas de nécessité de remplacement d’un composant du jeu, 
veuillez consulter le tableau des pièces détachées en annexe. 

General notes

Warning
The operations described in the following pages must be carried 
out by a Ducati authorised service centre.

Warning
Carefully perform the operations on the following pages since they 
might negatively affect rider safety.

Notes
The Workshop Manual specific for your bike model is the docu-
mentation required to assemble the set.

Notes
If a set component needs to be replaced, refer to the attached 
spare parts table. 

Avvertenze generali

Attenzione
Le operazioni riportate nelle pagine seguenti devono essere 
eseguite presso un’officina autorizzata Ducati.

Attenzione
Le operazioni riportate nelle pagine seguenti se non eseguite a 
regola d’arte possono pregiudicare la sicurezza del pilota.

Note
Documentazione necessaria per eseguire il montaggio del Set è il 
Manuale Officina, relativo al modello di moto in vostro possesso.

Note
Nel caso fosse necessaria la sostituzione di un componente del set 
consultare la tavola ricambi allegata. 

ISTR 638 / 04

2



空白ページPágina dejada en blanco intencionalmente 特意留白页面Página intencionalmente deixada em branco Absichtlich frei gelassene SeitePage intentionnellement blanche Page intentionally left blankPagina volutamente lasciata bianca

3



ISTR 638 / 04

4

9

28

19

15

11

21

20

6

28

28

30

15

34

31

28

27

29

30

10

13

16

15

14

16

14

16
13

16

15

1
23

25

24

*
24

16
18

16
18

*

8

4

5

2

22

3 2729

7

15
17

16

15
17

16

≤ MY 18 ≥ MY 19

33

32

26

12



重要
セットの構成部品は更新されることがあります。DCS (Dealer 
Communication System) から常に最新の情報をチェックしてく

ださい。

警告
本エキゾーストセットはサーキット専用品です (例：サーキット
での競技レース)。本セットを取り付けた車両で公道を走行するこ
とはできません。所有者はサーキット使用や競技車両に関する現

行規則や法規を必ず遵守してください。

参考
セット内のコンポーネント (34) は、Euro5 のモデルバージョン

でのみ使用可能です。

参考
アクセサリーの取り付け前に、セットがすべて揃っていること、

そして各部品が適合していることを確認してください。ソフトウ

ェアのインストールも予定されている場合は、先に進む前にソフ

トウェアが利用可能であることを確認してください。

Importante
Es posible que los componentes del set hayan sido actualizados; 
consulte el DCS (Dealer Communication System) para obtener in-
formación siempre al día..

Atención
El presente Set de escape debe ser utilizado exclusivamente en 
pista (por ejemplo: competencias deportivas en circuitos). Tras el 
montaje del Set, la motocicleta no puede circular en carreteras 
públicas. El propietario se empeña a cumplir con las leyes y 
reglamentos vigentes sobre el uso en pista y sobre las motocicletas 
de competición.

Notas
El componente (34) presente en el interior del Set se debe utilizar 
solo para los modelos versión Euro5.

Notas
Antes de proceder con la instalación del accesorio, comprobar la 
integridad del set y la conformidad de cada uno de los componentes. 
Si está prevista también la instalación de un software, asegurarse 
de que esté disponible antes de continuar.

Pos. Cód. Denominación 名称 Cant.

1 96420911A Silenciador サイレンサー 1
2 96411031A Colector vertical delantero フロントバーチカルマニホールド 1
3 96411041A Toma culata horizontal ホリゾンタルヘッド接続部 1
4 96411051A Conexión culata vertical バーチカルヘッド接続部 1
5 96411061A Colector vertical trasero リアバーチカルマニホールド 1
6 96411071A Empalme コネクター 1
7 96411081A Protector calor interno インナーヒートガード 1
8 96411091A Protector calor externo アウターヒートガード 1
9 96411101A Protector calor toma culata vertical バーチカルヘッド接続部ヒートガード 1
10 96411551A Protector calor silenciador サイレンサーヒートガード 1
11 96411561AA Sostén fijación inferior 下部固定ブラケット 1
12 96411321AA Sostén de soporte silenciador サイレンサーマウントブラケット 1
13 71611461AB Separador con collar カラー付きスペーサー 2
14 77210882B Tornillo TBEI M5x14 スクリュー TBEI M5x14 2
15 85044691A Clip M5 M5 クリップ 7
16 85210721B Arandela de aramida アラミドワッシャー 8
17 96411111AA Separador con collar カラー付きスペーサー 2
18 77211421AA Tornillo TBEI M5x16 スクリュー TBEI M5x16 2
19 77250718B Tornillo TEF M5x10 スクリュー TEF M5x10 3
20 77251038B Tornillo TEF M6x25 スクリュー TEF M6x25 2
21 85040381A Clip クリップ 1
22 74141631A Abrazadera クランプ 1
23 71314361A Casquillo ブッシュ 1
24 76410011A Aro de goma ラバー 2
25 77355068B Tornillo TCEIR M8x35 スクリュー TCEIR M8x35 1
26 77355038B Tornillo TCEIR M8x20 スクリュー TCEIR M8x20 1
27 78010071A Tapón キャップ 2
28 79910481A Muelle スプリング 4
29 85250241A Arandela de cobre 銅ワッシャー 2
30 79010261A Junta de escape エキゾーストガスケット 2
31 96413771A Separadores スペーサー 2
32 96413081A Sostén de soporte silenciador サイレンサーマウントブラケット 1
33 77911622A Tornillo TCEI M10x16 スクリュー TCEI M10x16 1

重要事项
套装中的组成可能会进行更新。请查询 DCS（Dealer 
Communication System，经销商通信系统）来获取最新信息。

注意
本排气套装仅限用于赛道用途（例如，环形赛道的运动竞赛）。安
装本套装后，摩托车将禁止在公共道路上通行。车主需承诺遵守有
关赛道用途和竞赛摩托车使用的法律和法规。

注释
套装中包含的部件 (34) 仅限用于欧 5 版本的车型。

注释
在安装配件之前，请检查套装是否完整，每个部件是否完好。如果
也需要安装软件，在安装前请确认是否提供了软件。

Importante
Os componentes do Conjunto podem estar sujeitos à atualizações; 
consulte o DCS (Dealer Communication System) para obter infor-
mações sempre atualizadas.

Atenção
O presente Conjunto de escape é para uso exclusivo em pista 
(exemplo: competições desportivas em circuitos). Após a 
montagem do Conjunto, a moto não pode circular em estradas 
públicas. O proprietário compromete-se a respeitar a legislação e 
os regulamentos em vigor sobre a utilização em pista e nas motos 
de competição.

Notas
O componente (34) presente dentro do Conjunto deve ser utilizado 
apenas para os modelos versão Euro5.

Notas
Antes de realizar a instalação do acessório, verifique a integralidade 
do conjunto e a conformidade de cada componente. Se também 
for prevista a instalação de um software, certifique-se de que 
esteja disponível antes de prosseguir.

Pos. Cód. Denominação 名称 Quant.
1 96420911A Silenciador 消音器 1
2 96411031A Coletor vertical dianteiro 前侧垂直歧管 1
3 96411041A Engate da cabeça horizontal 水平汽缸盖连接器 1
4 96411051A Engate da cabeça vertical 垂直汽缸盖连接器 1
5 96411061A Coletor vertical posterior 后侧垂直歧管 1
6 96411071A União 接头 1
7 96411081A Proteção anticalor interna 内隔热板 1
8 96411091A Proteção anticalor externa 外隔热板 1
9 96411101A Proteção anticalor engate da cabeça vertical 垂直汽缸盖连接器隔热板 1
10 96411551A Proteção anticalor do silenciador 消音器隔热板 1
11 96411561AA Braçadeira de fixação inferior 下部固定托架 1
12 96411321AA Braçadeira suporte do silenciador 消音器支撑托架 1
13 71611461AB Espaçador com colar 带环垫片 2
14 77210882B Parafuso de cabeça abaulada com sextavado 

interno M5x14
TBEI 螺钉 M5x14 2

15 85044691A Presilha M5 M5 夹子 7
16 85210721B Arruela de aramida 芳纶垫圈 8
17 96411111AA Espaçador com colar 带环垫片 2
18 77211421AA Parafuso de cabeça abaulada com sextavado 

interno M5x16
TBEI 螺钉 M5x16 2

19 77250718B Parafuso de cabeça flangeada com sextavado 
M5x10

TEF 螺钉 M5x10 3

20 77251038B Parafuso de cabeça flangeada com sextavado 
M6x25

TEF 螺钉 M6x25 2

21 85040381A Presilha 夹子 1
22 74141631A Braçadeira 固定夹 1
23 71314361A Casquilho 衬套 1
24 76410011A Borracha 密封圈 2
25 77355068B Parafuso de cabeça cilíndrica baixa com 

sextavado interno M8x35
TCEIR 螺钉 M8x35 1

26 77355038B Parafuso de cabeça cilíndrica baixa com 
sextavado interno M8x20

TCEIR 螺钉 M8x20 1

27 78010071A Tampa 塞子 2
28 79910481A Mola 弹簧 4
29 85250241A Arruela de cobre 铜垫圈 2
30 79010261A Junta de vedação de escape 排气装置密封圈 2
31 96413771A Espaçador 垫片 2
32 96413081A Braçadeira suporte do silenciador 消音器支撑托架 1
33 77911622A Parafuso de cabeça cilíndrica com sextavado 

interno M10x16
TCEI 螺钉 M10x16 1

Wichtig
Die Bestandteile des Sets können Aktualisierungen unterliegen. 
Lesen Sie stets die Angaben im DCS (Dealer Communication Sys-
tem), um immer die aktuellsten Informationen zur Verfügung ste-
hen zu haben.

Achtung
Dieses Auspuff-Set ist ausschließlich für den Rennstreckeneinsatz 
bestimmt (Beispiel: sportliche Wettkämpfe auf Rennstrecken). 
Nach der Montage dieses Sets ist das Motorrad nicht mehr für den 
öffentlichen Straßenverkehr zugelassen. Der Inhaber verpflichtet 
sich, die geltenden Gesetze und Reglements für den Einsatz auf 
der Rennstrecke und bezüglich von Rennmotorrädern einzuhalten.

Hinweise
Das im Set enthaltene Bestandteil (34) darf ausschließlich nur an 
den Modellen in Version Euro5 verwendet werden.

Hinweise
Vor Beginn der Installation des Zubehörs, die Vollständigkeit des 
Sets und die Konformität jedes einzelnen Bestandteils überprüfen. 
Soll auch die Software installiert werden, sich vor dem Fortfahren 
darüber vergewissern, dass sie auch verfügbar ist.

Important
Les composants du jeu peuvent faire l'objet de mises à jour ; veuil-
lez consulter le DCS (Dealer Communication System) pour des in-
formations toujours actualisées.

Attention
Ce jeu d'échappement est conçu exclusivement pour l'utilisation 
sur piste (exemple : compétitions sportives sur circuits). Après 
la pose du jeu, le motocycle ne peut pas rouler sur des routes 
ouvertes au public. Le propriétaire s'engage à respecter les lois 
et les normes en vigueur concernant l'utilisation sur piste et les 
motocycles de compétition.

Remarques
Le composant (34) présent dans le jeu doit être utilisé uniquement 
pour les modèles version Euro5.

Remarques
Avant l’installation de l’accessoire, vérifier l’intégralité du jeu et la 
conformité de chaque composant. Si un logiciel doit également 
être installé, vérifier qu’il est disponible avant de procéder.

Pos. Réf. Dénomination Bezeichnung Q.té

1 96420911A Silencieux Schalldämpfer 1
2 96411031A Collecteur vertical avant Vorderer Krümmer für senkrechten Zylinder 1
3 96411041A Fixation culasse horizontale Anschluss für waagrechten Zylinderkopf 1
4 96411051A Fixation culasse verticale Anschluss für senkrechten Zylinderkopf 1
5 96411061A Collecteur vertical arrière Hinterer Krümmer für senkrechten Zylinder 1
6 96411071A Raccord Anschluss 1
7 96411081A Pare-chaleur interne Interner Wärmeschutz 1
8 96411091A Pare-chaleur externe Externer Wärmeschutz 1
9 96411101A Pare-chaleur fixation culasse verticale Hitzeschutz am Anschluss des senkrechten 

Zylinderkopfs
1

10 96411551A Pare-chaleur silencieux Schalldämpferhitzeschutz 1
11 96411561AA Bride fixation inférieure Unterer Befestigungsbügel 1
12 96411321AA Bride de support silencieux Schalldämpferhaltebügel 1
13 71611461AB Entretoise à collerette Distanzstück mit Bund 2
14 77210882B Vis TBHC M5x14 Linsenkopfschraube mit Innensechskant M5x14 2
15 85044691A Clip M5 Klammer M5 7
16 85210721B Rondelle aramidique Aramid-Unterlegscheibe 8
17 96411111AA Entretoise à collerette Distanzstück mit Bund 2
18 77211421AA Vis TBHC M5x16 Linsenkopfschraube mit Innensechskant M5x16 2
19 77250718B Vis THB M5x10 Geflanschte Zylinderschraube M5x10 3
20 77251038B Vis THB M6x25 Geflanschte Zylinderschraube M6x25 2
21 85040381A Clip Clip 1
22 74141631A Collier serre-flex Schelle 1
23 71314361A Bague Buchse 1
24 76410011A Plot caoutchouc Gummielement 2
25 77355068B Vis TCHCR M8x35 Zylinderschraube mit Innensechskant und niedrigem 

Kopf M8x35
1

26 77355038B Vis TCHCR M8x20 Zylinderschraube mit Innensechskant und niedrigem 
Kopf M8x20

1

27 78010071A Bouchon Verschluss 2
28 79910481A Ressort Feder 4
29 85250241A Rondelle en cuivre Kupferunterlegscheibe 2
30 79010261A Joint d'échappement Auspuffdichtung 2
31 96413771A Entretoise Distanzstück 2
32 96413081A Bride de support silencieux Schalldämpferhaltebügel 1
33 77911622A Vis TCHC M10x16 Zylinderschraube mit Innensechskant M10x16 1

Important
Set components may be subject to upgrades; refer to the DCS 
(Dealer Communication System) for updated information.

Warning
This exhaust Set is for exclusive racing use (e.g., competitive trials 
on race tracks). After installing the Set, the motorcycle cannot be 
ridden on public roads. The owner agrees to abide by the laws and 
regulations in force concerning racing use and racing motorcycles.

Notes
The component (34) included in the set must be used for Euro5 
version models only.

Notes
Before installing the accessory, check that the set is complete and 
that each single component is compliant. If software is also to be 
installed, ensure that it is available before proceeding.

Importante
I componenti del Set possono essere soggetti ad aggiornamenti; 
consultare il DCS (Dealer Communication System) per avere infor-
mazioni sempre aggiornate.

Attenzione
Il presente Set di scarico è per utilizzo esclusivo su pista (esempio: 
gare sportive su circuiti). Dopo il montaggio del Set, il motoveicolo 
non può circolare su strade pubbliche. Il proprietario si impegna ad 
attenersi alle leggi e regolamenti vigenti sull’utilizzo in pista e sui 
motoveicoli da competizione.

Note
Il componente (34) presente all'nterno del Set, deve essere 
utilizzato solo per i modelli versione Euro5.

Note
Prima di procedere con l’installazione dell’accessorio, verificare la 
completezza del set e la conformità di ogni singolo componente. 
Se è prevista anche l’installazione di un software, accertarsi che sia 
disponibile prima di procedere.

Pos. Cod. Denominazione Name Q.tà

1 96420911A Silenziatore Silencer 1
2 96411031A Collettore verticale anteriore Front vertical manifold 1
3 96411041A Attacco testa orizzontale Horizontal head coupling 1
4 96411051A Attacco testa verticale Vertical head coupling 1
5 96411061A Collettore verticale posteriore Rear vertical manifold 1
6 96411071A Raccordo Union 1
7 96411081A Paracalore interno Internal heat guard 1
8 96411091A Paracalore esterno External heat guard 1
9 96411101A Paracalore attacco testa verticale Vertical head coupling heat guard 1
10 96411551A Paracalore silenziatore Silencer heat guard 1
11 96411561AA Staffa fissaggio inferiore Lower fixing bracket 1
12 96411321AA Staffa supporto silenziatore Silencer support bracket 1
13 71611461AB Distanziale con collare Spacer with collar 2
14 77210882B Vite TBEI M5x14 TBEI screw M5x14 2
15 85044691A Clip M5 M5 clip 7
16 85210721B Rosetta aramidica Aramid washer 8
17 96411111AA Distanziale con collare Spacer with collar 2
18 77211421AA Vite TBEI M5x16 TBEI screw M5x16 2
19 77250718B Vite TEF M5x10 TEF screw M5x10 3
20 77251038B Vite TEF M6x25 TEF screw M6X25 2
21 85040381A Clip Clip 1
22 74141631A Fascetta Clamp 1
23 71314361A Boccola Bushing 1
24 76410011A Gommino Rubber block 2
25 77355068B Vite TCEIR M8x35 TCEIR screw M8x35 1
26 77355038B Vite TCEIR M8x20 TCEIR screw M8x20 1
27 78010071A Tappo Plug 2
28 79910481A Molla Spring 4
29 85250241A Rosetta in rame Copper washer 2
30 79010261A Guarnizione di scarico Exhaust gasket 2
31 96413771A Distanziale Spacer 2
32 96413081A Staffa supporto silenziatore Silencer support bracket 1
33 77911622A Vite TCEI M10x16 TCEI screw M10x16 1

ISTR 638 / 04

5



オリジナル部品の取り外し

警告
エンジンおよびエキゾーストシステムのパーツは、車両の使用に

伴い非常に熱くなり、エンジン作動後長い間熱いままとなりま

す。これらの部品を取り扱う場合は、断熱手袋を使用するか、エ

ンジンが十分に冷えるのを待ってください。

警告
エキゾーストシステムはエンジン停止後も熱いことがあります。

エキゾーストシステムに接触しないよう十分に注意し、車両を木

材、 木の葉などの可燃物のそばに駐車しないようにしてくださ

い。

重要
オリジナル部品の取り外し、およびそれに続くセット部品の取り

付けを行うには、適切な油圧リフターで車両を持ち上げ、エンジ

ン修理作業台ツール (部品番号：887133220) に固定してくださ

い。

シートおよびリアパネルの取り外し

キーを鍵穴 (G) に差し込み、時計回りに回します。同時に、ピン

を外しやすくするために掛け金の近くを下に押し下げます。フロ

ントストッパーからシート (F) を後ろ側へ引き出します。リアパ

ネルユニット (C) の上側を固定する 2 本のスクリュー (C1) と
下側を固定する 2 本のスクリュー (C2) を緩めて外します。ター

ンインジケーターの配線を損傷しないように注意しながら、リア

パネルユニット (C) を引き抜き、適切に支えます。フレーム (E) 
から右側フロントのプラグ (E1) を取り外します。

Desmontaje componentes originales

Atención
El motor y las partes del sistema de escape se calientan mucho 
cuando se conduce la motocicleta, y permanecen calientes durante 
un largo periodo después de que se apaga el motor. Para manipular 
estas partes es preciso usar guantes resistentes al calor o bien 
esperar hasta que se enfríen.

Atención
El sistema de escape puede permanecer caliente incluso luego de 
apagar el motor; no tocarlo con ninguna parte del cuerpo ni aparcar 
la motocicleta cerca de materiales inflamables (incluidas madera, 
hojas, etc.).

Importante
Para el desmontaje de los componentes originales y el sucesivo 
montaje de los componentes del Set, se debe levantar la motocicleta 
con una grúa hidráulica adecuada y fijarla a la herramienta del 
banco de trabajo reparación motor (cód. 887133220).

Desmontaje asiento y protección trasera

Introducir la llave en la cerradura (G), girarla en el sentido de las 
agujas del reloj y contemporáneamente presionar hacia abajo 
cerca del pestillo para facilitar el desenganche del perno. Extraer 
el asiento (F) de los seguros delanteros, tirándolo hacia atrás. 
Desatornillar los 2 tornillos superiores (C1) y los 2 tornillos inferiores 
(C2) que fijan el grupo protector trasero (C). Extraer y sostener 
de manera adecuada el grupo protección trasero (C), prestando 
atención de no dañar los cables de los indicadores de dirección. 
Quitar el tapón delantero derecho (E1) del bastidor (E).

拆卸原装组件

注意
发动机和排气系统零件会在摩托车使用过程中变得非常热，并且在
发动机工作后的很长时段时间保持高温状态。因此，要处理这些零
件，须要佩戴隔热手套，或者等待零件冷却。

注意
即使在发动机关闭后，排气系统可能仍然很热，请特别注意不要触
摸排气系统主体的任何部分，也不要把车辆停放在易燃材料（包括
木材、树叶等）的附近。

重要事项
要拆下原装部件并安装套装部件，必须使用合适的液压起吊装置将
摩托车吊起，然后将其固定到发动机维修工作台的设备上（代码
887133220）。

拆卸鞍座和后护罩

将钥匙插入锁内 (G)，顺时针旋转钥匙的同时向下压插销，方便松
开销子。向内拉动鞍座 (F)，将其从前部止动件处抽出。拧下后护罩 
(C) 的 2 枚上部固定螺钉 (C1) 和 2 枚下部固定螺钉 (C2)。抽出后护
罩总成 (C) 并为其提供适当支撑，注意不要损坏转向灯的线束。将右
前盖 (E1) 从车架 (E) 上拆下。

Desmontagem dos componentes originais

Atenção
O motor e as partes do sistema de escape ficam muito quentes 
com o uso da moto, permanecendo quentes por muito tempo 
mesmo depois de o motor ter sido desligado. Para manusear estas 
partes, use luvas isolantes ou espere que estejam bem frias.

Atenção
O sistema de escape pode estar quente, mesmo depois de o motor 
ter sido desligado; tome muito cuidado para que nenhuma parte 
do corpo entre em contacto com o sistema de escape e para não 
estacionar o veículo perto de materiais inflamáveis (como madeira, 
folhas, etc.).

Importante
Para a desmontagem dos componentes originais e a sucessiva 
montagem dos componentes do Conjunto, é necessário levantar 
a moto com um pequeno guincho hidráulico adequado e fixá-la 
na ferramenta bancada de trabalho para reparação do motor (cód. 
887133220).

Desmontagem do assento e cobertura traseira

Introduza a chave na fechadura (G), rode-a no sentido horário e, 
simultaneamente, pressione para baixo perto do ferrolho para 
facilitar o desengate do pino. Retire o assento (F) dos retentores 
dianteiros, puxando-o para trás. Desatarraxe os 2 parafusos 
superiores (C1) e os 2 parafusos inferiores (C2) de fixação do grupo 
cobertura traseira (C). Retire e suporte adequadamente o grupo 
cobertura traseira (C) prestando atenção para não danificar as 
cablagens dos indicadores de direção. Remova a tampa dianteira 
da direita (E1) do chassi (E).

Abnahme der Original-Bestandteile

Achtung
Der Motor und die Teile der Auspuffanlage werden beim Einsatz 
des Motorrads sehr heiß und bleiben auch nach dem Betrieb 
des Motors lange Zeit noch heiß. Zur Handhabung dieser Teile 
hitzebeständige Handschuhe verwenden oder warten, bis sie 
abgekühlt sind.

Achtung
Die Auspuffanlage kann auch nach dem Ausschalten des Motors 
noch heiß sein; daher ist darauf zu achten, dass man mit keinem 
Körperteil mit der Auspuffanlage in Berührung kommt und dass 
das Fahrzeug nicht in der Nähe von entflammbarem Material 
(einschließlich Holz, Blätter usw.) abgestellt wird.

Wichtig
Für den Ausbau der Originalteile und die darauf folgende Montage 
der im Set enthaltenen Bestandteile muss das Motorrad mit einer 
angemessenen hydraulischen Hubvorrichtung angehoben und an 
der Motorreparaturbank (Art.-Nr. 887133220) fixiert werden.

Abnahme von Sitzbank und hinterer Spritzschutz
Den Schlüssel in das Schloss (G) einstecken, im Uhrzeigersinn 
drehen und gleichzeitig am Riegel nach unten drücken, um das 
Lösen des Stifts zu erleichtern. Die Sitzbank (F) durch Ziehen 
nach hinten von den vorderen Halterungen entfernen. Die 2 
oberen Schrauben (C1) und die 2 unteren Schrauben (C2) für die 
Befestigung der hinteren Spritzschutzeinheit (C) lösen. Die hintere 
Spritzschutzeinheit (C) in angemessener Weise abziehen und 
abstützen und dabei darauf achten, dass die Verkabelungen der 
Blinker nicht beschädigt werden. Den vorderen rechten Verschluss 
(E1) aus dem Rahmen (E) entfernen.

Dépose des composants d'origine

Attention
Le moteur et les parties du système d’échappement atteignent 
des températures très élevées pendant l’utilisation de la moto et 
ils restent chauds longtemps après le fonctionnement du moteur. 
Pour manipuler ces parties utiliser des gants de protection contre 
la chaleur ou bien attendre leur refroidissement complet.

Attention
Le système d'échappement peut être chaud, même après avoir 
arrêté le moteur  : prendre garde qu'aucune partie du corps ne 
touche le système d'échappement et veiller à ne pas garer le 
motocycle à proximité de matières inflammables (y compris le bois, 
les feuilles, etc.).

Important
Pour la dépose des composants d'origine et la pose successive 
des composants du jeu, il faut soulever le motocycle à l'aide d'une 
petite grue hydraulique appropriée et le fixer à l'outil banc de 
travail réparation moteur (réf. 887133220).

Dépose selle et dosseret de selle arrière

Insérer la clé dans la serrure (G), la tourner dans le sens des aiguilles 
d'une montre et, en même temps, exercer une pression vers le bas 
à proximité du verrou pour faciliter le dégagement du pion. Sortir 
la selle (F) des arrêtoirs avant en la tirant vers l'arrière. Desserrer 
les n.2 vis supérieures (C1) et les n.2 vis inférieures (C2) de fixation 
de l’ensemble dosseret de selle arrière (C). Sortir et soutenir 
correctement le groupe dosseret de selle arrière (C) en faisant 
attention à ne pas endommager les câblages des clignotants. 
Déposer le bouchon avant droit (E1) du cadre (E).

Removing the original components

Warning
Engine and exhaust system parts become hot when using the 
motorcycle, and remain hot for a long time after the engine has 
run. To handle these parts, use heat-resistant gloves or wait for 
them to cool down.

Warning
The exhaust system might be hot, even after engine is switched 
off; pay particular attention not to touch exhaust system with any 
body part and do not park the vehicle next to inflammable material 
(wood, leaves etc.).

Important
To disassemble the original components and then assemble the 
set components, it is necessary to lift the vehicle using a suitable 
hydraulic crane and fasten it to engine repair workbench tool (part 
no. 887133220).

Seat and rear guard disassembly

Insert the key in the lock (G), turn it clockwise and simultaneously 
apply downward pressure in the area of the latch to release the 
pin. Pull seat (F) backwards to release it from the front retainers. 
Undo the 2 upper screws (C1) and the 2 lower screws (C2) securing 
rear guard unit (C). Slide rear guard assembly (C) out and properly 
support it paying attention not to damage turn indicator wiring. 
Remove front RH plug (E1) from frame (E).

Smontaggio componenti originali

Attenzione
Il motore e le parti del sistema di scarico diventano molto calde con 
l'uso della motocicletta, e rimangono calde ancora per lungo tempo 
dopo aver fatto funzionare il motore. Per manipolare queste parti 
usare dei guanti anticalore, o attendere che si siano ben raffreddate.

Attenzione
L'impianto di scarico può essere caldo, anche dopo lo spegnimento 
del motore; prestare molta attenzione a non toccare con nessuna 
parte del corpo l'impianto di scarico e a non parcheggiare il veicolo 
in prossimità di materiali infiammabili (compreso legno, foglie, ecc.).

Importante
Per lo smontaggio dei componenti originali e il successivo 
montaggio dei componenti del Set, occorre sollevare il motoveicolo 
con un’adeguata gruetta idraulica e fissarlo all’attrezzo banco di 
lavoro riparazione motore (cod. 887133220).

Smontaggio sella e tegolino posteriore

Introdurre la chiave nella serratura (G), ruotarla in senso orario e 
contemporaneamente premere verso il basso in prossimità del 
chiavistello per agevolare lo sgancio del piolo. Sfilare la sella (F) dai 
fermi anteriori tirandola all’indietro. Svitare le n.2 viti superiori (C1) e 
le n.2 viti inferiori (C2) di fissaggio del gruppo tegolino posteriore (C). 
Sfilare e supportare adeguatamente il gruppo tegolino posteriore 
(C) prestando attenzione a non rovinare i cablaggi degli indicatori 
di direzione. Rimuovere il tappo anteriore destro (E1) dal telaio (E).

6

ISTR 638 / 04

6

C

E1

C2G

C1

EF

C1

C2



サイレンサーユニットの取り外し

車両の右側から作業を行います。サイレンサーユニット (D) を

右フットペグホルダープレート (N) に固定しているスクリュー 

(D1) を緩めて外します。このとき反対側からナット (D2) を保

持しながら行います。ナット (D2) およびワッシャー (D3) を取

り外します。

車両の左側から作業を行います。サイレンサーユニット (D) を

左フットペグホルダープレート (H) に固定しているスクリュー 

(D4) を緩めて外します。このとき反対側からナット (D5) を保

持しながら行います。ナット (D5) およびワッシャー (D6) を取

り外します。

市販のスプリングテンショナーを使用して、スプリング (B) を取

り外します。サイレンサーユニット (D) を取り外します。

Desmontaje grupo silenciador

Operando del lado derecho de la motocicleta, desatornillar el 
tornillo (D1) que fija el grupo silenciador (D) a la placa porta estribo 
derecha (N) bloqueando del lado opuesto, la tuerca (D2). Quitar la 
tuerca (D2) y la arandela (D3).

Operando del lado izquierdo de la motocicleta, desatornillar el 
tornillo (D4) que fija el grupo silenciador (D) a la placa porta estribo 
izquierda (H) bloqueando del lado opuesto, la tuerca (D5). Quitar la 
tuerca (D5) y la arandela (D6).

Desmontar el muelle (B) utilizando un tensor de muelles comercial. 
Quitar el grupo silenciador (D).

拆卸消音器总成

从摩托车右侧进行操作，拧下将消音器总成 (D) 固定到右侧踏板架
支撑板 (N) 的固定螺钉 (D1)，同时从另一侧固定住螺母 (D2)。拆下
螺母 (D2) 和垫圈 (D3)。

从摩托车左侧进行操作，拧下将消音器总成 (D) 固定到左侧踏板架
支撑板 (H) 的固定螺钉 (D4)，同时从另一侧固定住螺母 (D5)。拆下
螺母 (D5) 和垫圈 (D6)。

使用商用弹簧牵拉装置拆下弹簧 (B)。拆下消音器总成 (D)。

Desmontagem do grupo silenciador

Atuando pelo lado direito da moto, desatarraxe o parafuso (D1) de 
fixação do grupo silenciador (D) ao suporte de patim da direita (N) 
segurando, pelo lado oposto, a porca (D2). Remova a porca (D2) e 
a arruela (D3).

Atuando pelo lado esquerdo da moto, desatarraxe o parafuso 
(D4) de fixação do grupo silenciador (D) ao suporte de patim da 
esquerda (H) segurando, pelo lado oposto, a porca (D5). Remova a 
porca (D5) e a arruela (D6).

Desmonte a mola (B) utilizando um esticador de molas disponível 
no comércio. Remova o grupo silenciador (D).

Abnahme der Schalldämpfereinheit

An der rechten Seite des Motorrads die Befestigungsschraube (D1) 
der Schalldämpfereinheit (D) an der rechten Fußrastenhalterplatte 
(N) lösen und dabei an der gegenüberliegenden Seite die Mutter 
(D2) kontern. Die Mutter (D2) und die Unterlegscheibe (D3) 
entfernen.

An der linken Seite des Motorrads die Befestigungsschraube (D4) 
der Schalldämpfereinheit (D) an der linken Fußrastenhalterplatte 
(H) lösen und dabei an der gegenüberliegenden Seite die Mutter 
(D5) kontern. Die Mutter (D5) und die Unterlegscheibe (D6) 
entfernen.

Die Feder (B) mit einem handelsüblichen Federzieher aushaken. 
Die Schalldämpfereinheit (D) entfernen.

Dépose de l'ensemble silencieux

En agissant du côté droit de la moto, desserrer la vis (D1) de fixation 
de l'ensemble silencieux (D) à la plaque support repose-pied droit 
(N) en tenant l'écrou (D2) du côté opposé. Retirer l'écrou (D2) et la 
rondelle (D3).

En agissant du côté gauche de la moto, desserrer la vis (D4) de 
fixation de l'ensemble silencieux (D) à la plaque support repose-
pied gauche (H) en tenant l'écrou (D5) du côté opposé. Retirer 
l'écrou (D5) et la rondelle (D6).

Déposer le ressort (B) à l'aide d'un monte-ressort disponible dans 
le commerce. Déposer l'ensemble silencieux (D).

Removing the silencer unit

Working on the right-hand side of the motorcycle, loosen screw 
(D1) securing silencer unit (D) to RH footpeg holder plate (N) while 
holding nut (D2) on the opposite side. Remove nut (D2) and washer 
(D3).

Working on the left-hand side of the motorcycle, loosen screw 
(D4) securing silencer unit (D) to LH footpeg holder plate (H) 
while holding nut (D5) on the opposite side. Remove nut (D5) and 
washer (D6).

Remove spring (B) using a spring stretcher available on the market. 
Remove silencer unit (D).

Smontaggio gruppo silenziatore

Operando dal lato destro del motoveicolo, svitare la vite (D1) di 
fissaggio del gruppo silenziatore (D) alla piastra portapedana 
destra (N) mantenendo, dal lato opposto, il dado (D2). Rimuovere 
il dado (D2) e la rosetta (D3).

Operando dal lato sinistro del motoveicolo, svitare la vite (D4) 
di fissaggio del gruppo silenziatore (D) alla piastra portapedana 
sinistra (H) mantenendo, dal lato opposto, il dado (D5). Rimuovere 
il dado (D5) e la rosetta (D6).

Smontare la molla (B) utilizzando un tiramolle commerciale. 
Rimuovere il gruppo silenziatore (D).

ISTR 638 / 04

7

D1
D2

N
D3 D6

D5

D4

D4 HH
B

D



スクリュー (R4) を緩めて外し、サイレンサーマウントユニット

をサイレンサー (D) から取り外します。4 個のスペーサー (R1) 
と 2 個のラバー (R2) をサイレンサーマウント (R3) から取り外

します。4 個のスペーサー (R1)、2 個のラバー (R2)、サイレン

サーマウント (R3) を回収します。

Desatornillar el tornillo (R4) y quitar el grupo soporte silenciador 
del silenciador (D). Quitar los 4 separadores (R1) y los 2 aros de 
goma (R2) del soporte silenciador (R3). Recuperar los 4 separadores 
(R1) y los 2 aros de goma (R2) y el soporte silenciador (R3).

拧下螺钉 (R4) 并从消音器上拆下消音器支架总成 (D)。从消音器支
架 (R3) 上拆下 4 个垫片 (R1) 和 2 个橡胶密封圈 (R2)。收好 4 个垫
片 (R1)、2 个橡胶密封圈 (R2) 以及消音器支架 (R3)。

Desatarraxe o parafuso (R4) e remova o grupo suporte do silenciador 
do mesmo (D). Remova os 4 espaçadores (R1) e as 2 borrachas (R2) 
do suporte do silenciador (R3). Reutilize os 4 espaçadores (R1), as 2 
borrachas (R2) e o suporte do silenciador (R3).

Die Schraube (R4) lösen, dann die Haltereinheit vom Schalldämpfer 
(D) entfernen. Die 4 Distanzstücke (R1) und die 2 Gummielemente 
(R2) vom Schalldämpferhalter (R3) entfernen. Die 4 Distanzstücke 
(R1) und die 2 Gummielemente (R2) sowie den Schalldämpferhalter 
(R3) aufnehmen.

Desserrer la vis (R4) et déposer le groupe de support silencieux du 
silencieux (D). Retirer les 4 entretoises (R1) et les 2 plots caoutchouc 
(R2) du support silencieux (R3). Récupérer les 4 entretoises (R1), les 
2 plots caoutchouc (R2) et le support silencieux (R3).

Undo screw (R4) and remove the silencer support unit from silencer 
(D). Remove no. 4 spacers (R1) and no. 2 grommets (R2) from 
silencer support (R3). Collect no. 4 spacers (R1), no. 2 grommets 
(R2) and silencer support (R3).

Svitare la vite (R4) e rimuovere il gruppo supporto silenziatore dal 
silenziatore (D). Rimuovere i n.4 distanziali (R1) e i n.2 gommini (R2) 
dal supporto silenziatore (R3). Recuperare i n.4 distanziali (R1), i n.2 
gommini (R2) e il supporto silenziatore (R3).

8

ISTR 638 / 04

8

R1
R2

R3
R1

R1
R2

R1

D

R4



サイレンサーユニットの取り外し  
(Euro5 バージョンのモデル)

車両の右側から作業を行います。サイレンサーユニット (D) を

右フットペグホルダープレート (N) に固定しているスクリュー 

(D1) を緩めて外します。このとき反対側からナット (D2) を保

持しながら行います。ナット (D2) およびワッシャー (D3) を取

り外します。

車両の左側から作業を行います。サイレンサーユニット (D) を

左フットペグホルダープレート (H) に固定しているスクリュー 

(D4) を緩めて外します。このとき反対側からナット (D5) を保

持しながら行います。ナット (D5) およびワッシャー (D6) を取

り外します。

クランプ (B) のスクリュー (B1) を緩めて外し、サイレンサーユ

ニット (D) を取り外します。

Desmontaje grupo silenciador 
(para modelos versión Euro5)

Operando del lado derecho de la motocicleta, desatornillar el 
tornillo (D1) que fija el grupo silenciador (D) a la placa porta estribo 
derecha (N) bloqueando del lado opuesto, la tuerca (D2). Quitar la 
tuerca (D2) y la arandela (D3).

Operando del lado izquierdo de la motocicleta, desatornillar el 
tornillo (D4) que fija el grupo silenciador (D) a la placa porta estribo 
izquierda (H) bloqueando del lado opuesto, la tuerca (D5). Quitar la 
tuerca (D5) y la arandela (D6).

Desatornillar el tornillo (B1) de la abrazadera (B) y quitar el grupo 
silenciador (D).

拆卸消音器总成 
（适用于欧 5 版本车型）

从摩托车右侧进行操作，拧下将消音器总成 (D) 固定到右侧踏板架
支撑板 (N) 的固定螺钉 (D1)，同时从另一侧固定住螺母 (D2)。拆下
螺母 (D2) 和垫圈 (D3)。

从摩托车左侧进行操作，拧下将消音器总成 (D) 固定到左侧踏板架
支撑板 (H) 的固定螺钉 (D4)，同时从另一侧固定住螺母 (D5)。拆下
螺母 (D5) 和垫圈 (D6)。

拧下夹钳 (B) 的螺钉 (B1) 并拆下消音器总成 (D)。

Desmontagem do grupo silenciador  
(para modelos versão Euro5)

Atuando pelo lado direito da moto, desatarraxe o parafuso (D1) de 
fixação do grupo silenciador (D) ao suporte de patim da direita (N) 
segurando, pelo lado oposto, a porca (D2). Remova a porca (D2) e 
a arruela (D3).

Atuando pelo lado esquerdo da moto, desatarraxe o parafuso 
(D4) de fixação do grupo silenciador (D) ao suporte de patim da 
esquerda (H) segurando, pelo lado oposto, a porca (D5). Remova a 
porca (D5) e a arruela (D6).

Desatarraxe o parafuso (B1) da braçadeira (B) e remova o grupo 
silenciador (D).

Abnahme der Schalldämpfereinheit  
(an Modellen Version Euro5)

An der rechten Seite des Motorrads die Befestigungsschraube (D1) 
der Schalldämpfereinheit (D) an der rechten Fußrastenhalterplatte 
(N) lösen und dabei an der gegenüberliegenden Seite die Mutter 
(D2) kontern. Die Mutter (D2) und die Unterlegscheibe (D3) 
entfernen.

An der linken Seite des Motorrads die Befestigungsschraube (D4) 
der Schalldämpfereinheit (D) an der linken Fußrastenhalterplatte 
(H) lösen und dabei an der gegenüberliegenden Seite die Mutter 
(D5) kontern. Die Mutter (D5) und die Unterlegscheibe (D6) 
entfernen.

Die Schraube (B1) der Schelle (B) lösen, dann die 
Schalldämpfereinheit (D) entfernen.

Dépose ensemble silencieux  
(pour modèles version Euro5)

En agissant du côté droit de la moto, desserrer la vis (D1) de fixation 
de l'ensemble silencieux (D) à la plaque support repose-pied droit 
(N) en tenant l'écrou (D2) du côté opposé. Retirer l'écrou (D2) et la 
rondelle (D3).

En agissant du côté gauche de la moto, desserrer la vis (D4) de 
fixation de l'ensemble silencieux (D) à la plaque support repose-
pied gauche (H) en tenant l'écrou (D5) du côté opposé. Retirer 
l'écrou (D5) et la rondelle (D6).

Desserrer la vis (B1) du collier serre-flex (B) et déposer l’ensemble 
silencieux (D).

Removing the silencer unit  
(for Euro5 version models)

Working on the right-hand side of the motorcycle, loosen screw 
(D1) securing silencer unit (D) to RH footpeg holder plate (N) while 
holding nut (D2) on the opposite side. Remove nut (D2) and washer 
(D3).

Working on the left-hand side of the motorcycle, loosen screw 
(D4) securing silencer unit (D) to LH footpeg holder plate (H) 
while holding nut (D5) on the opposite side. Remove nut (D5) and 
washer (D6).

Loosen screw (B1) of clamp (B) and remove silencer unit (D).

Smontaggio gruppo silenziatore  
(per modelli versione Euro5)

Operando dal lato destro del motoveicolo, svitare la vite (D1) di 
fissaggio del gruppo silenziatore (D) alla piastra portapedana 
destra (N) mantenendo, dal lato opposto, il dado (D2). Rimuovere 
il dado (D2) e la rosetta (D3).

Operando dal lato sinistro del motoveicolo, svitare la vite (D4) 
di fissaggio del gruppo silenziatore (D) alla piastra portapedana 
sinistra (H) mantenendo, dal lato opposto, il dado (D5). Rimuovere 
il dado (D5) e la rosetta (D6).

Svitare la vite (B1) della fascetta (B) e rimuovere il gruppo 
silenziatore (D).

ISTR 638 / 04

9

D1

D2 D6D5

D4

H

B1 D4 H
B

D

ND3



スクリュー (R4) を緩めて外し、サイレンサーマウントユニット

をサイレンサー (D) から取り外します。4 個のスペーサー (R1) 
と 2 個のラバー (R2) をサイレンサーマウント (R3) から取り外

します。4 個のスペーサー (R1)、2 個のラバー (R2)、サイレン

サーマウント (R3) を回収します。

Desatornillar el tornillo (R4) y quitar el grupo soporte silenciador 
del silenciador (D). Quitar los 4 separadores (R1) y los 2 aros de 
goma (R2) del soporte silenciador (R3). Recuperar los 4 separadores 
(R1) y los 2 aros de goma (R2) y el soporte silenciador (R3).

拧下螺钉 (R4) 并从消音器上拆下消音器支架总成 (D)。从消音器支
架 (R3) 上拆下 4 个垫片 (R1) 和 2 个橡胶密封圈 (R2)。收好 4 个垫
片 (R1)、2 个橡胶密封圈 (R2) 以及消音器支架 (R3)。

Desatarraxe o parafuso (R4) e remova o grupo suporte do silenciador 
do mesmo (D). Remova os 4 espaçadores (R1) e as 2 borrachas (R2) 
do suporte do silenciador (R3). Reutilize os 4 espaçadores (R1), as 2 
borrachas (R2) e o suporte do silenciador (R3).

Die Schraube (R4) lösen, dann die Haltereinheit vom Schalldämpfer 
(D) entfernen. Die 4 Distanzstücke (R1) und die 2 Gummielemente 
(R2) vom Schalldämpferhalter (R3) entfernen. Die 4 Distanzstücke 
(R1) und die 2 Gummielemente (R2) sowie den Schalldämpferhalter 
(R3) aufnehmen.

Desserrer la vis (R4) et déposer le groupe de support silencieux du 
silencieux (D). Retirer les 4 entretoises (R1) et les 2 plots caoutchouc 
(R2) du support silencieux (R3). Récupérer les 4 entretoises (R1), les 
2 plots caoutchouc (R2) et le support silencieux (R3).

Undo screw (R4) and remove the silencer support unit from silencer 
(D). Remove no. 4 spacers (R1) and no. 2 grommets (R2) from 
silencer support (R3). Collect no. 4 spacers (R1), no. 2 grommets 
(R2) and silencer support (R3).

Svitare la vite (R4) e rimuovere il gruppo supporto silenziatore dal 
silenziatore (D). Rimuovere i n.4 distanziali (R1) e i n.2 gommini (R2) 
dal supporto silenziatore (R3). Recuperare i n.4 distanziali (R1), i n.2 
gommini (R2) e il supporto silenziatore (R3).

10

ISTR 638 / 04

10

R1
R2

R3

R1
R2

R1

D

R4



左サイドパネルの取り外し

左サイドパネル (S1) をアンダーシートカバー (S5) に固定して

いる 2 本のスクリュー (S4) を緩めて外します。左サイドパネル 

(S1) をフレームに固定しているスクリュー (S2) を緩めて、スペ

ーサー (S3) と一緒に取り外します。フレームに取り付けてある

ラバー (S7) からピン (S6) を外し、左サイドパネル (S1) を取

り外します。

Desmontaje carenado lateral izquierdo

Desatornillar los 2 tornillos (S4) que fijan el carenado lateral 
izquierdo (S1) al cover bajo asiento (S5). Desatornillar el tornillo (S2) 
con separador (S3) que fija el carenado izquierdo (S1) al bastidor. 
Quitar el carenado lateral izquierdo (S1) desenganchando el perno 
(S6) de la goma (S7) montada en el bastidor.

拆卸车身左侧板

拧下将左侧板 (S1) 固定到鞍座下罩 (S5) 上的 2 枚螺钉 (S4)。拧下将
左侧板 (S1) 固定到车架上的螺钉 (S2) 和相应垫片 (S3)。从车架上安
装的橡胶圈 (S7) 中松开销钉 (S6)，从而将左侧板 (S1) 拆下。

Desmontagem do flanco lateral da esquerda

Desatarraxe os 2 parafusos (S4) de fixação do flanco da esquerda 
(S1) na cobertura inferior do assento (S5). Desatarraxe o parafuso 
(S2) com espaçador (S3) de fixação do flanco da esquerda (S1) no 
chassi. Remova o flanco da esquerda (S1), desengatando o perno 
(S6) da borracha (S7) montada no chassi.

Abnahme der linken Seitenabdeckung

Die 2 Befestigungsschraube (S4) der linken Seitenabdeckung (S1) 
an der Cover unter der Sitzbank (S5) lösen. Die Schraube (S2) mit 
Distanzstück (S3) für die Befestigung der linken Seitenabdeckung 
(S1) am Rahmen lösen. Die linke Seitenabdeckung (S1) nach 
Aushaken des Stifts (S6) aus dem am Rahmen montierten 
Gummielement (S7) entfernen.

Dépose du flanc de carénage latéral gauche

Desserrer les 2 vis (S4) de fixation du flanc de carénage gauche (S1) 
au cache dessous-de-selle (S5). Desserrer la vis (S2) avec entretoise 
(S3) de fixation du flanc de carénage gauche (S1) au cadre. Déposer 
le flanc de carénage gauche (S1) en décrochant le pivot (S6) du plot 
caoutchouc (S7) installé sur le cadre.

LH side body panel disassembly

Undo no. 2 screws (S4) fastening LH side body panel (S1) to 
underseat cover (S5). Undo screw (S2) with spacer (S3) fastening 
LH side body panel (S1) to frame. Remove LH side body panel (S1) 
releasing pin (S6) from the grommet (S7) fitted on frame.

Smontaggio fianchetto laterale sinistro

Svitare le n.2 viti (S4) di fissaggio del fianchetto sinistro (S1) al cover 
sottosella (S5). Svitare la vite (S2) con distanziale (S3) di fissaggio 
del fianchetto sinistro (S1) al telaio. Rimuovere il fianchetto sinistro 
(S1) sganciando il perno (S6) dal gommino (S7) montato sul telaio.

ISTR 638 / 04

11

S2

S5

S7

S3

S6

S1

S4



ISTR 638 / 04

12

J KK1

O

T
N

N5

N1

J

N4

N3

M
I

M

N1N2

N2

N6



フットペグホルダープレートユニットの取り外し

リアブレーキセンサー (M) と銅製ガスケット (I) をフットペグ

ホルダープレート (N1) から緩めて外します。このとき、センサ

ーは主要配線に接続した状態で、ケーブルが張りすぎたり損傷し

たりしないように車両に固定しておきます。2 本の専用スクリュ

ー (N2) およびスクリュー (O) を緩めて外し、2 個のワッシャー 

(N6) とワッシャー (T) を回収します。市販のプラスチックペン

チを使用して、リアブレーキフルードタンク (K) のホース (K1) 
を塞ぎます。リアブレーキフルードタンク (K) をフレームに固定

しているスクリュー (J) を緩めて外します。

参考
図中に描かれているブレーキシステムホースの長さは参考です。

フットペグホルダープレートユニット (N) を取り外し、リアブレ

ーキマスターシリンダー (N4) をプレート (N1) に固定している 

2 本のスクリュー (N3) を緩めて外します。調整ロッド (N5) を
リアブレーキマスターシリンダー (N4) から抜き取ります。リア

ブレーキフルードタンク (K) とリアブレーキマスターシリンダー 

(N4) をフレームに取り付け、スクリュー (J) を差し込みます。

参考
ホース (K1) が外れないように、リアブレーキマスターシリンダ

ー (N4) を適切に支持してください。

Desmontaje grupo placa porta estribos

Desenroscar el sensor freno trasero (M) y la junta de cobre (I) de la 
placa porta estribo (N1) dejándolo conectado al cableado principal 
y asegurándolo a la moto de manera que el cable no quede 
tensado o se pueda dañar. Desatornillar los 2 tornillos especiales 
(N2) y el tornillo (O) recuperando las 2 arandelas (N6) y la arandela 
(T). Utilizar pinzas de plástico comerciales para cerrar el tubo (K1) 
del depósito líquido de freno trasero (K). Desatornillar el tornillo (J) 
que fija el depósito líquido de freno trasero (K) al bastidor.

Notas
La longitud de los tubos del sistema de frenos representados en la 
figura se debe considerar puramente indicativa.

Quitar el grupo placa porta estribos (N) y desatornillar los 2 tornillos 
(N3) que fijan la bomba freno trasero (N4) a la placa (N1). Extraer el 
vástago de regulación (N5) de la bomba freno trasero (N4). Montar 
nuevamente el depósito líquido de freno trasero (K) y la bomba de 
freno trasero (N4) al bastidor introduciendo el tornillo (J).

Notas
Sujetar de manera adecuada la bomba freno trasero (N4) para 
evitar que se separe del tubo (K1).

拆卸踏板架支撑板总成

将后制动传感器 (M) 和铜垫圈 (I) 从踏板架支撑板 (N1) 上拧下，同
时保持与主线束的连接并确保车辆线缆不受到拉扯或损坏。拧下 2 
枚专用螺钉 (N2) 和螺钉 (O)，同时收好 2 个垫圈 (N6) 和垫圈 (T)。
使用商用塑料夹来封住后制动器油箱 (K) 的软管 (K1)。拧下将后制
动器油箱 (K) 固定到车架上的螺钉 (J)。

注释
图中所示的制动系统软管长度仅供参考。

拆下踏板架支撑板总成 (N) 并拧下 2 枚将后制动泵 (N4) 固定到支撑
板 (N1) 上的螺钉 (N3)。将调节杆 (N5) 从后制动泵 (N4) 中抽出。
插入螺钉 (J)，将后制动器油箱 (K) 和后制动泵 (N4) 重新安装到车
架上。

注释
为后制动泵 (N4) 提供适当的支撑，避免软管 (K1) 断开。

Desmontagem do grupo suporte de patins

Desatarraxe o sensor do travão traseiro (M) e la junta de vedação 
de cobre (I) do suporte de patim (N1), deixando-o ligado à 
cablagem principal e fixando-o à moto de modo que o cabo não 
esteja esticado ou se possa danificar. Desatarraxe os 2 parafusos 
especiais (N2) e o parafuso (O) reutilizando as 2 anilhas (N6) e a 
anilha (T). Utilize alicates de plástico disponíveis no comércio para 
obstruir o tubo (K1) do reservatório do líquido do travão traseiro 
(K). Desatarraxe o parafuso (J) de fixação do reservatório do líquido 
do travão traseiro (K) ao chassi.

Notas
O comprimento dos tubos do sistema de travagem representados 
na figura deve ser considerado puramente indicativo.

Remova o grupo suporte de patins (N) e desatarraxe os 2 parafusos 
(N3) de fixação da bomba de travão traseiro (N4) ao suporte (N1). 
Retire a haste de afinação (N5) da bomba de travão traseiro (N4). 
Volte a montar o reservatório do líquido do travão traseiro (K) e a 
bomba de travão traseiro (N4) ao chassi, encostando o parafuso (J).

Notas
Suporte adequadamente a bomba de travão traseiro (N4) para 
evitar o desprendimento do tubo (K1).

Abnahme der Fußrastenhalterplatte

Den Sensor der hinteren Bremspumpe (M) und die Kupferdichtung 
(I) von der Fußrastenhalterplatte (N1) lösen, den Hauptkabelbaum 
dabei angeschlossen lassen und so am Motorrad sichern, 
dass das Kabel nicht gespannt wird oder beschädigt werden 
kann. Die 2 Spezialschrauben (N2) und die Schraube (O) lösen, 
dabei die 2 Unterlegscheiben (N6) und die Unterlegscheibe 
(T) aufnehmen. Zum Verschließen des Schlauchs (K1) des 
Bremsflüssigkeitsbehälters der Hinterradbremse (K) eine 
herkömmliche Kunststoffzange verwenden. Die Schraube (J) der 
Befestigung des Bremsflüssigkeitsbehälters der Hinterradbremse 
(K) am Rahmen lösen.

Hinweise
Die Länge der in der Abbildung abgebildeten Leitungen des 
Bremssystems ist rein indikativ zu verstehen.

Die Fußrastenhaltereinheit (N) entfernen und die 2 Schrauben (N3) 
der Befestigung der hinteren Bremspumpe (N4) an der Platte (N1) 
lösen. Den Regulierstab (N5) von der hinteren Bremspumpe (N4) 
abziehen. Den Bremsflüssigkeitsbehälter der Hinterradbremse (K) 
und die hintere Bremspumpe (N4) durch Ansetzen der Schraube 
(J) erneut am Rahmen montieren.

Hinweise
Die hintere Bremspumpe (N4) in angemessener Weise abstützen, 
um das Ablösung der Leitung (K1) zu vermeiden.

Dépose de l'ensemble plaque support repose-pied

Desserrer le capteur de frein arrière (M) et le joint en cuivre (I) de 
la plaque support repose-pied (N1) en le laissant relié au câblage 
principal et en le fixant au motocycle de manière à ce que le câble 
ne soit pas tendu ou endommagé. Desserrer les n.2 vis spéciales 
(N2) et la vis (O) en récupérant les n.2 rondelles (N6) et la rondelle 
(T). Utiliser des pinces en plastique disponibles dans le commerce 
pour occlure le tuyau (K1) du réservoir du liquide de frein arrière (K). 
Desserrer la vis (J) de fixation du réservoir liquide de frein arrière 
(K) au cadre.

Remarques
La longueur des tuyaux du système de freinage représentés dans 
la figure est sensée être indicative.

Déposer l'ensemble plaque support repose-pied (N) et desserrer 
les n.2 vis (N3) de fixation du maître-cylindre de frein arrière (N4) 
à la plaque (N1). Sortir l'axe de réglage (N5) du maître-cylindre de 
frein arrière (N4). Reposer le réservoir liquide de frein arrière (K) 
et le maître-cylindre de frein arrière (N4) au cadre en présentant 
la vis (J).

Remarques
Supporter de façon adéquate le maître-cylindre de frein arrière 
(N4) pour éviter le détachement du tuyau (K1).

Removing the footpeg holder plate unit

Loosen the rear brake sensor (M) and the copper gasket (I) from 
the footpeg holder plate (N1), but leave it connected to the main 
wiring, and secure it to the bike so as not to tension or damage the 
cable. Loosen no. 2 special screws (N2) and screw (O) by recovering 
no. 2 washers (N6) and washer (T). Use commercial plastic pliers to 
close hose (K1) of the rear brake fluid reservoir (K). Loosen screw (J) 
that retains the rear brake fluid reservoir (K) to the frame.

Notes
The length of the braking system hoses shown in the figure is to be 
considered purely indicative.

Remove the footpeg holder plate unit (N) and loosen no. 2 screws 
(N3) that retain the rear brake master cylinder (N4) to plate (N1). 
Release adjustment rod (N5) from rear brake master cylinder (N4). 
Refit the rear brake fluid reservoir (K) and the rear brake master 
cylinder (N4) in the frame by starting screw (J).

Notes
Duly support the rear brake master cylinder (N4) to prevent hose 
(K1) from detaching.

Smontaggio gruppo piastra portapedane

Svitare il sensore freno posteriore (M) e la guarnizione in rame (I) 
dalla piastra portapedana (N1) lasciandolo collegato al cablaggio 
principale e assicurandolo al motoveicolo in maniera che il cavo 
non risulti in tensione o si possa rovinare. Svitare le n.2 viti speciali 
(N2) e la vite (O) recuperando le n.2 rondelle (N6) e la rondella (T). 
Utilizzare pinze in plastica commerciali per occludere il tubo (K1) del 
serbatoio liquido freno posteriore (K). Svitare la vite (J) di fissaggio 
del serbatoio liquido freno posteriore (K) al telaio.

Note
La lunghezza dei tubi dell’impianto frenante rappresentati in figura 
è da ritenersi puramente indicativa.

Rimuovere il gruppo piastra portapedane (N) e svitare le n.2 viti 
(N3) di fissaggio della pompa freno posteriore (N4) alla piastra 
(N1). Sfilare l'asta di registro (N5) dalla pompa freno posteriore 
(N4). Rimontare il serbatoio liquido freno posteriore (K) e la pompa 
freno posteriore (N4) al telaio impuntando la vite (J).

Note
Supportare adeguatamente la pompa freno posteriore (N4) per 
evitare il distacco del tubo (K1).

ISTR 638 / 04

13



ISTR 638 / 04

14

A1

A3

B2

B3

A4

A4

L1

L1

A2B2

A5

A6

L2



エキゾーストマニホールドの取り外し

ラムダセンサー (L2) を主要配線に固定したままホリゾンタルエ

キゾーストマニホールド (A2) から取り外し、ケーブルが張って

いない状態で配置します。2 個のスプリング (B2) を外し、セン

ターボディ (A1) を取り外します。2 個のナット (A5) を緩めて

外し、ホリゾンタルヘッドエキゾーストマニホールド (A2) とエ

キゾーストガスケット (A6) を取り外します。ナット (A5) を回

収して保管します。スプリング (B3) を外し、バーチカルエキゾ

ーストパイプユニット (A3) をバーチカルエキゾーストマニホー

ルド (A4) から取り外します。ラムダセンサー (L1) を主要配線

に固定したままバーチカルエキゾーストマニホールド (A4) から

取り外し、ケーブルが張っていない状態で配置します。

Desmontaje colectores de escape

Desmontar la sonda lambda (L2) del colector de escape horizontal 
(A2), dejándola fijada al cableado principal y disponerla de manera 
que el cable no quede tensado. Desmontar los 2 muelles (B2) y 
quitar el cuerpo central (A1). Desatornillar las 2 tuercas (A5), quitar 
el colector de escape culata horizontal (A2) y la junta de escape 
(A6). Recuperar y conservar las tuercas (A5). Desmontar el muelle 
(B3) y quitar el grupo tubo de escape vertical (A3) del colector de 
escape vertical (A4). Desmontar la sonda lambda (L1) del colector 
de escape vertical (A4) dejándola fijada al cableado principal y 
colocándola de manera que el cable no quede tensado.

拆卸排气歧管

从水平排气歧管 (A2) 上拆下 Lambda 传感器 (L2)，同时保持传感器
固定在主线束上，放置好传感器使其不会拉扯线缆。拆下 2 个弹簧 
(B2) 并拆下中央主体 (A1)。拧下 2 个螺母 (A5)，拆下水平汽缸盖排
气歧管 (A2) 和排气装置密封圈 (A6)。收好这几个螺母 (A5)。拆下弹
簧 (B3) 并从垂直排气歧管 (A4) 上拆下垂直排气管总成 (A3)。从垂
直排气歧管 (A4) 上拆下 Lambda 传感器 (L1)，同时保持传感器固定
在主线束上，放置好传感器使其不会拉扯线缆。

Desmontagem dos coletores de escape

Desmonte a sonda lambda (L2) do coletor de escape horizontal 
(A2), deixando-a fixada à cablagem principal e instalando-a de 
modo que o cabo não fique esticado. Desmonte as 2 molas (B2) e 
remova o corpo central (A1). Desatarraxe as 2 porcas (A5), remova 
o coletor de escape cabeça horizontal (A2) e a junta de vedação 
de escape (A6). Reutilize e conserve as porcas (A5). Desmonte a 
mola (B3) e remova o grupo tubo de escape vertical (A3) do coletor 
de escape vertical (A4). Desmonte a sonda lambda (L1) do coletor 
de escape vertical (A4), deixando-a fixada à cablagem principal e 
posicionando-a de modo que o cabo não fique esticado.

Abnahme der Auspuffkrümmer

Die Lambdasonde (L2) aus dem Auspuffkrümmer (A2) des 
waagrechten Zylinders nehmen, jedoch am Hauptkabelbaum 
befestigt lassen und so ausrichten, dass das Kabel nicht gespannt 
wird. Die 2 Federn (B2) lösen und den mittleren Körper (A1) 
entfernen. Die 2 Muttern (A5) lösen, dann den Krümmer des 
waagrechten Zylinderkopfs (A2) und die Auspuffdichtung (A6) 
entfernen. Die Muttern (A5) aufnehmen und aufbewahren. 
Die Feder (B3) abnehmen und die Auspuffrohreinheit (A3) des 
senkrechten Zylinders vom Auspuffkrümmer (A4) des senkrechten 
Zylinder. Die Lambdasonde (L1) aus dem Auspuffkrümmer (A4) 
des senkrechten Zylinders nehmen, jedoch am Hauptkabelbaum 
befestigt lassen und so ausrichten, dass das Kabel nicht gespannt 
wird.

Dépose collecteurs d'échappement

Déposer la sonde lambda (L2) du collecteur d'échappement 
horizontal (A2) en la laissant fixée au câblage principal et la disposer 
de manière que le câble ne soit pas tendu. Déposer les 2 ressorts 
(B2) et retirer le corps central (A1). Dévisser les 2 écrous (A5), 
déposer le collecteur d'échappement culasse horizontale (A2) et le 
joint d'échappement (A6). Récupérer et conserver les écrous (A5). 
Déposer le ressort (B3) et retirer le groupe tuyau d'échappement 
vertical (A3) du collecteur d'échappement vertical (A4). Déposer la 
sonde Lambda (L1) du collecteur d'échappement vertical (A4) en la 
laissant fixée au câblage principal et la disposer de manière que le 
câble ne soit pas tendu.

Exhaust manifold disassembly

Remove the lambda sensor (L2) from horizontal exhaust manifold 
(A2) and keep it fixed to the main wiring. Set it so that the cable 
remains slack. Disassemble no. 2 springs (B2) and remove central 
body (A1). Loosen the 2 nuts (A5), remove the horizontal head 
exhaust manifold (A2) and the exhaust gasket (A6). Collect and 
keep nuts (A5). Disassemble spring (B3) and remove vertical 
exhaust pipe unit (A3) from vertical exhaust manifold (A4). Remove 
the lambda sensor (L1) from vertical exhaust manifold (A4) and 
keep it fixed to the main wiring. Set it so that the cable remains 
slack.

Smontaggio collettori di scarico

Smontare la sonda lambda (L2) dal collettore di scarico orizzontale 
(A2) lasciandola fissata al cablaggio principale e disponendola in 
maniera che il cavo non risulti tensionato. Smontare le n.2 molle (B2) 
e rimuovere il corpo centrale (A1). Svitare i n.2 dadi (A5), rimuovere il 
collettore di scarico testa orizzontale (A2) e la guarnizione di scarico 
(A6). Recuperare e conservare i dadi (A5). Smontare la molla (B3) 
e rimuovere il gruppo tubo scarico verticale (A3) dal collettore di 
scarico verticale (A4). Smontare la sonda lambda (L1) dal collettore 
di scarico verticale (A4) lasciandola fissata al cablaggio principale e 
disponendola in maniera che il cavo non risulti tensionato.

ISTR 638 / 04

15



ISTR 638 / 04

16

E1

A4

A3

L1

L1

A

A1

A2

L2



エキゾーストマニホールドの取り外し  
(Euro5 バージョンのモデル)

ラムダセンサー (L2) を主要配線に固定したままホリゾンタルヘ

ッドエキゾーストパイプ (A) から取り外し、ケーブルが張ってい

ない状態で配置します。クランプ (E) のスクリュー (E1) を緩め

て外します。2 個のナット (A1) を緩めて外し、ホリゾンタルヘ

ッドエキゾーストパイプ (A) とエキゾーストガスケット (A2) を
取り外します。ナット (A1) を回収して保管します。  ラムダセ

ンサー (L1) を主要配線に固定したままバーチカルエキゾースト

マニホールド (A3) から取り外し、ケーブルが張っていない状態

で配置します。 

Desmontaje colectores de escape  
(para modelos versión Euro5)

Desmontar la sonda lambda (L2) del tubo de escape culata 
horizontal (A), dejándola fijada al cableado principal y disponerla de 
manera que el cable no quede tensado. Desatornillar el tornillo (E1) 
de la abrazadera (E). Desatornillar las 2 tuercas (A1), quitar el tubo 
de escape culata horizontal (A) y la junta de escape (A2). Recuperar 
y conservar las tuercas (A1).  Desmontar la sonda lambda (L1) 
del colector de escape vertical (A3) dejándola fijada al cableado 
principal y colocándola de manera que el cable no quede tensado. 

拆卸排气歧管 
（适用于欧 5 版本车型）

从水平汽缸盖排气管 (A) 上拆下 Lambda 传感器 (L2)，同时保持传
感器固定在主线束上，放置好传感器使其不会拉扯线缆。拧下夹钳 
(E) 的螺钉 (E1)。拧下 2 个螺母 (A1)，拆下水平汽缸盖排气管 (A) 和
排气装置密封圈 (A2)。收好这几个螺母 (A1)。  从垂直排气歧管 (A3) 
上拆下 Lambda 传感器 (L1)，同时保持传感器固定在主线束上，放
置好传感器使其不会拉扯线缆。 

Desmontagem dos coletores de escape  
(para modelos versão Euro5)

Desmonte a sonda lambda (L2) do tubo de escape da cabeça 
horizontal (A), deixando-a fixada à cablagem principal e 
posicionando-a de modo que o cabo não fique esticado. 
Desatarraxe o parafuso (E1) e da braçadeira (E). Desatarraxe as 2 
porcas (A1), remova o tubo de escape da cabeça horizontal (A) e 
a junta de vedação de escape (A2). Reutilize e conserve as porcas 
(A1).  Desmonte a sonda lambda (L1) do coletor de escape vertical 
(A3), deixando-a fixada à cablagem principal e posicionando-a de 
modo que o cabo não fique esticado. 

Abnahme der Schalldämpfer 
(an Modellen Version Euro5)

Die Lambdasonde (L2) auf dem Auspuffrohr (A) des waagrechten 
Zylinderkopfs nehmen, jedoch am Hauptkabelbaum befestigt 
lassen und so ausrichten, dass das Kabel nicht gespannt wird. 
Die Schraube (E1) der Schelle (E) lösen. Die 2 Muttern (A1) lösen, 
dann das Auspuffrohr (A) des waagrechten Zylinderkopfs und die 
Auspuffdichtung (A2) entfernen. Die Muttern (A1) aufnehmen und 
aufbewahren.  Die Lambdasonde (L1) aus dem Auspuffkrümmer (A3) 
des senkrechten Zylinders nehmen, jedoch am Hauptkabelbaum 
befestigt lassen und so ausrichten, dass das Kabel nicht gespannt 
wird. 

Dépose collecteurs d'échappement 
(pour modèles version Euro5)

Déposer la sonde lambda (L2) du tuyau d'échappement culasse 
horizontale (A) en la laissant fixée au câblage principal et la disposer 
de manière que le câble ne soit pas tendu. Desserrer la vis (E1) du 
collier serre-flex (E). Desserrer les n.2 écrous (A1), déposer le tuyau 
d'échappement culasse horizontale (A) et le joint d'échappement 
(A2). Récupérer et conserver les écrous (A1).  Déposer la sonde 
Lambda (L1) du collecteur d'échappement vertical (A3) en la 
laissant fixée au câblage principal et la disposer de manière que le 
câble ne soit pas tendu. 

Removing the exhaust manifolds  
(for Euro5 version models)

Remove the lambda sensor (L2) from horizontal head exhaust 
pipe (A) and keep it fixed to the main wiring. Set it so that the 
cable remains slack. Loosen the screw (E1) of the clamp (E). Loosen 
the 2 nuts (A1), remove the horizontal head exhaust pipe (A) and 
the exhaust gasket (A2). Collect and keep nuts (A1).  Remove the 
lambda sensor (L1) from vertical exhaust manifold (A3) and keep 
it fixed to the main wiring. Set it so that the cable remains slack. 

Smontaggio collettori di scarico  
(per modelli versione Euro5)

Smontare la sonda lambda (L2) dal tubo di scarico testa orizzontale 
(A) lasciandola fissata al cablaggio principale e disponendola in 
maniera che il cavo non risulti tensionato. Svitare la vite (E1) della 
fascetta (E). Svitare i n.2 dadi (A1), rimuovere il tubo di scarico 
testa orizzontale (A) e la guarnizione di scarico (A2). Recuperare e 
conservare i dadi (A1).  Smontare la sonda lambda (L1) dal collettore 
di scarico verticale (A3) lasciandola fissata al cablaggio principale e 
disponendola in maniera che il cavo non risulti tensionato. 

ISTR 638 / 04

17



ISTR 638 / 04

18

6 mm

Q1

Q2

Q3

P3

E

P2

Q4

P4P5P4 P1

Y



バーチカルヘッドエキゾーストマニホールドの取り外し

重要
バーチカルヘッドエキゾーストマニホールドを取り外すには、適

切な油圧リフターで車両を持ち上げ、エンジン修理作業台ツール 

(部品番号：887133220) に固定する必要があります。

リアショックアブソーバー (P1) をフレームに固定しているアッ

パースクリュー (P3) を緩めて外します。このとき、セルフロッ

クナット (P2) を反対側から保持します。2 個のブッシュ (P4) 
とスペーサー (P5) を取り外します。車両の右側で作業します。

エンジンユニットの前部をフレームに固定しているナット (Q1) 
を緩めます。このとき、専用スクリュー (Q2) を反対側から保持

します。車両の右側で作業します。エンジンユニットの後部をフ

レームに固定しているナット (Q4) を緩めて外します。このと

き、専用スクリュー (Q3) を反対側から保持します。

専用スクリュー (Q3) を外します。

重要
エンジンユニットをフレーム (E) に対して約 6 mm 下げます。

このとき、インテークマニホールドがフィルターボックスから外

れないように注意してください。

Desmontaje colector de escape culata vertical

Importante
Para el desmontaje del colector de escape culata vertical, se debe 
levantar la motocicleta con una grúa hidráulica adecuada y fijarla 
a la herramienta del banco de trabajo reparación motor (cód. 
887133220).

Desatornillar el tornillo superior (P3) que fija el amortiguador 
trasero (P1) al bastidor bloqueando, del lado opuesto, la tuerca 
auto-bloqueante (P2). Quitar los 2 casquillos (P4) y el separador 
(P5). Operando del lado derecho del vehículo, aflojar la tuerca (Q1) 
de fijación delantera del grupo motor al bastidor, bloqueando del 
lado opuesto el tornillo especial (Q2). Operando del lado derecho 
del vehículo, aflojar la tuerca (Q4) de fijación trasera del grupo 
motor al bastidor, bloqueando del lado opuesto el tornillo especial 
(Q3).
Quitar el tornillo especial (Q3).

Importante
Bajar el grupo motor aproximadamente 6 mm respecto al bastidor 
(E), prestando atención de no desconectar el colector de admisión 
de la caja filtro.

拆卸垂直汽缸盖排气歧管

重要事项
要拆下垂直汽缸盖排气歧管，必须使用合适的液压起吊装置将摩
托车吊起，然后将其固定到发动机维修工作台的设备上（代码
887133220）。

拧下将后减震器 (P1) 固定到车架上的上部螺钉 (P3)，同时从另一侧
握住自锁式螺母 (P2)。拆下 2 个套管 (P4) 和垫片 (P5)。从摩托车
的右侧进行操作，拧松将发动机总成固定到车架上的前侧固定螺母 
(Q1)，同时在另一侧固定住专用螺钉 (Q2)。从摩托车的右侧进行操
作，拧松将发动机总成固定到车架上的前侧固定螺母 (Q4)，同时在
另一侧固定住专用螺钉 (Q3)。
拆下专用螺钉 (Q3)。

重要事项
将发动机总成相对于车架 (E) 降低 6 mm 左右的高度，注意不要使
进气歧管从过滤盒上断开。

Desmontagem do coletor de escape cabeça vertical

Importante
Para a desmontagem do coletor de escape cabeça vertical, é 
necessário levantar a moto com um pequeno guincho hidráulico 
adequado e fixá-la na ferramenta bancada de trabalho para 
reparação do motor (cód. 887133220).

Desatarraxe o parafuso superior (P3) de fixação do amortecedor 
traseiro (P1) ao chassi mantendo, pelo lado oposto, a porca 
autobloqueante (P2). Remova as 2 buchas (P4) e o espaçador (P5). 
Atuando pelo lado direito da moto, alivie a porca (Q1) de fixação 
dianteira do grupo motor ao chassi, segurando pelo lado oposto 
o parafuso especial (Q2). Atuando pelo lado direito da moto, 
desatarraxe a porca (Q4) de fixação traseiro do grupo motor ao 
chassi segurando pelo lado oposto o parafuso especial (Q3).
Remover o parafuso especial (Q3).

Importante
Baixar o grupo motor cerca de 6 mm relativamente ao chassi (E), 
prestando atenção para não desprender o coletor de admissão da 
caixa do filtro.

Abnahme des Auspuffkrümmers des senkrechten 
Zylinderkopfs

Wichtig
Für den Ausbau des Auspuffkrümmers des senkrechten 
Zylinderkopfs muss das Motorrad mit einer angemessenen 
hydraulischen Hubvorrichtung angehoben und an der 
Motorreparaturbank (Art.-Nr. 887133220) fixiert werden.

Die obere Befestigungsschraube (P3) des hinteren Federbeins 
(P1) und, an der anderen Seite, die selbstsichernde Mutter (P2) 
vom Rahmen lösen. Die 2 Buchsen (P4) und das Distanzstück (P5) 
entfernen. An der rechten Seite des Motorrads die Mutter (Q1) der 
vorderen Befestigung der Motoreinheit am Rahmen lockern und 
dabei an der gegenüberliegenden Seite die Spezialschraube (Q2) 
halten. An der rechten Seite des Motorrads die Mutter (Q4) der 
hinteren Befestigung der Motoreinheit am Rahmen lockern und 
dabei an der gegenüberliegenden Seite die Spezialschraube (Q3) 
halten.
Die Spezialschraube (Q3) entfernen.

Wichtig
Die Motoreinheit um circa 6 mm gegenüber dem Rahmen (E) 
senken und dabei darauf achten, dass sich der Ansaugkrümmer 
nicht vom Filterkasten löst.

Dépose collecteur d'échappement culasse verticale

Important
Pour la dépose du collecteur d'échappement culasse verticale, il 
faut soulever le motocycle à l'aide d'une petite grue hydraulique 
appropriée et le fixer à l'outil banc de travail réparation moteur 
(réf. 887133220).

Desserrer la vis supérieure (P3) de fixation de l'amortisseur arrière 
(P1) au cadre, en tenant l'écrou autobloquant (P2) du côté opposé. 
Retirer les 2 douilles (P4) et l'entretoise (P5). En agissant du 
côté droit du motocycle, desserrer l'écrou (Q1) de fixation avant 
du groupe moteur au cadre en tenant la vis spéciale (Q2) du côté 
opposé. En agissant du côté droit du motocycle, desserrer l'écrou 
(Q4) de fixation arrière du groupe moteur au cadre en tenant la vis 
spéciale (Q3) du côté opposé.
Retirer la vis spéciale (Q3).

Important
Baisser le groupe moteur d'environ 6 mm par rapport au cadre (E) 
en faisant attention à ne pas détacher le collecteur d'admission du 
boîtier du filtre.

Vertical head exhaust manifold disassembly

Important
To disassemble the vertical head exhaust manifold, it is necessary 
to lift the vehicle using a suitable hydraulic crane and fasten it to 
engine repair workbench tool (part no. 887133220).

Undo upper screw (P3) fastening rear shock absorber (P1) to frame, 
while holding self-locking nut (P2) on the opposite side. Remove 
no. 2 bushes (P4) and spacer (P5). Working on motorcycle RH 
side, loosen the front nut (Q1) retaining engine unit to frame, 
while holding special screw (Q2) on the opposite side. Working on 
motorcycle RH side, undo the rear nut (Q4) retaining engine unit to 
frame, while holding special screw (Q3) on the opposite side.
Remove special screw (Q3).

Important
Lower engine unit of about 6 mm with respect to frame (E), paying 
attention not to disconnect the intake manifold from the airbox.

Smontaggio collettore di scarico testa verticale

Importante
Per lo smontaggio del collettore di scarico testa verticale, occorre 
sollevare il motoveicolo con un’adeguata gruetta idraulica e fissarlo 
all’attrezzo banco di lavoro riparazione motore (cod. 887133220).

Svitare la vite superiore (P3) di fissaggio dell’ammortizzatore 
posteriore (P1) al telaio mantenendo, dal lato opposto, il dado 
autobloccante (P2). Rimuovere le n.2 bussole (P4) e il distanziale 
(P5). Operando dal lato destro del motoveicolo, allentare il dado 
(Q1) di fissaggio anteriore del gruppo motore al telaio mantenendo 
dal lato opposto la vite speciale (Q2). Operando dal lato destro del 
motoveicolo, svitare il dado (Q4) di fissaggio posteriore del gruppo 
motore al telaio mantenendo dal lato opposto la vite speciale (Q3).
Rimuovere la vite speciale (Q3).

Importante
Abbassare il gruppo motore di circa 6 mm rispetto al telaio (E) 
prestando attenzione a non staccare il collettore di aspirazione 
dalla scatola filtro.

ISTR 638 / 04

19



参考
バーチカルマニホールド (A4) の取り外し作業が分かりやすいよ

うに、リアショックアブソーバーは表示されていません。

2 個のナット (A7) を緩めて外し、バーチカルヘッドエキゾース

トマニホールド (A4) とエキゾーストガスケット (A8) を取り外

します。ナット (A7) を回収して保管します。

Notas
Para comprender mejor el desmontaje del colector vertical (A4) no 
se muestra el amortiguador trasero.

Desatornillar las 2 tuercas (A7), quitar el colector de escape culata 
vertical (A4) y la junta de escape (A8). Recuperar y conservar las 
tuercas (A7).

注释
为了更好地理解垂直歧管 (A4) 的拆卸过程，这里未展示后减震器。

拧下 2 个螺母 (A7)，拆下垂直汽缸盖排气歧管 (A4) 和排气装置密封
圈 (A8)。收好这几个螺母 (A7)。

Notas
Par compreender melhor a desmontagem do coletor vertical (A4) 
não está representado o amortecedor traseiro.

Desatarraxe as 2 porcas (A7), remova o coletor de escape cabeça 
vertical (A4) e a junta de vedação de escape (A8). Reutilize e 
conserve as porcas (A7).

Hinweise
Zum besseren Verständnis der Abnahme des Krümmers (A4) des 
senkrechten Zylinder wird das hintere Federbein nicht abgebildet.

Die 2 Muttern (A7) lösen, dann den Auspuffkrümmer des 
senkrechten Zylinderkopfs (A4) und die Auspuffdichtung (A8) 
entfernen. Die Muttern (A7) aufnehmen und aufbewahren.

Remarques
Afin de mieux comprendre la dépose du collecteur vertical (A4) 
l'amortisseur arrière n'est pas représenté.

Dévisser les 2 écrous (A7), déposer le collecteur d'échappement 
culasse verticale (A4) et le joint d'échappement (A8). Récupérer et 
conserver les écrous (A7).

Notes
To better understand the disassembly of vertical manifold (A4), 
rear shock absorber is not shown.

Loosen the 2 nuts (A7), remove vertical head exhaust manifold (A4) 
and exhaust gasket (A8). Collect and keep nuts (A7).

Note
Per comprendere meglio lo smontaggio del collettore verticale 
(A4) non venie rappresentato l’ammortizzatore posteriore.

Svitare i n.2 dadi (A7), rimuovere il collettore di scarico testa verticale 
(A4) e la guarnizione di scarico (A8). Recuperare e conservare i dadi 
(A7).

20

ISTR 638 / 04

20

A7

A4

A8

A7

A7

A7

A4



セット構成部品の取り付け

重要
取り付けの前に、すべての部品に損傷などがなくきれいな状態で

あることを確認してください。  作業に関連する部分を損傷しな

いように、必要な予防措置を講じてください。

バーチカルエキゾーストマニホールドユニットの仮取り付
け

銅ワッシャー (29) をドレンプラグ (27) に取り付けます。ドレ

ンプラグ (27) のネジ山に銅グリースを塗布します。ドレンプラ

グ (27) をバーチカル接続部 (4) に差し込み、規定のトルクで締

付ます。3 個のクリップをバーチカル接続部 (4) に仮取り付けし

ます。ヒートガード (9) をバーチカル接続部 (4) に取り付け、3 
本のスクリュー (19) を差し込みます。3 本のスクリュー (19) を
規定のトルクで締め付けます。

バーチカルエキゾーストマニホールドユニットの仮取り付
け  
(Euro5 バージョンのモデル)

銅ワッシャー (29) をドレンプラグ (27) に取り付けます。ドレ

ンプラグ (27) のネジ山に銅グリースを塗布します。ドレンプラ

グ (27) をバーチカル接続部 (4) に差し込み、規定のトルクで締

付ます。3 個のクリップをバーチカル接続部 (4) に仮取り付けし

ます。ヒートガード (9) をバーチカル接続部 (4) に取り付け、3 
本のスクリュー (19) を差し込みます。3 本のスクリュー (19) を
規定のトルクで締め付けます。スペーサー (34) のネジ山に銅グ

リースを塗布します。スペーサー (34) を図のように向けてバー

チカル接続部 (4) に差し込みます。スペーサー (34) を規定のト

ルクで締め付けます。 

Montaje componentes set

Importante
Antes del montaje, comprobar que todos los componentes se 
encuentren limpios y en perfectas condiciones.  Adoptar todas las 
precauciones necesarias para evitar dañar cualquier parte en la que 
se opera.

Premontaje grupo colector de escape vertical

Introducir l arandela de cobre (29) en el tapón de escape (27). 
Aplicar grasa en el cobre sobre la rosca del tapón de escape (27). 
Introducir el tapón de escape (27) en la toma vertical (4) y ajustar 
al par de apriete indicado. Premontar los 3 clips en la toma 
vertical (4). Montar el protector calor (9) en la toma vertical (4), 
introduciendo los 3 tornillos (19). Ajustar los 3 tornillos (19) al par 
de apriete indicado.

Desmontaje grupo colector de escape vertical  
(para modelos versión Euro5)

Introducir l arandela de cobre (29) en el tapón de escape (27). 
Aplicar grasa en el cobre sobre la rosca del tapón de escape (27). 
Introducir el tapón de escape (27) en la toma vertical (4) y ajustar al 
par de apriete indicado. Premontar los 3 clips en la toma vertical (4). 
Montar el protector calor (9) en la toma vertical (4), introduciendo 
los 3 tornillos (19). Ajustar los 3 tornillos (19) al par de apriete 
indicado. Aplicar grasa de cobre sobre la rosca del separador (34). 
Introducir el separador (34) en la toma vertical (4), orientándolo 
como indica la figura. Ajustar el separador (34) al par de apriete 
indicado. 

安装套装组件

重要事项
安装前，请检查所有组件是否干净且状况良好。  请采取一切必要的
预防措施，避免损坏您正在操作的部件。

预组装垂直排气歧管总成

将铜垫圈 (29) 套到排气盖 (27) 上。在排气盖 (27) 的螺纹上涂抹一
层铜基润滑脂。将排气盖 (27) 插到垂直连接器 (4) 上并按照所示扭
矩拧紧。将 3 个夹子预组装到垂直连接器 (4) 上。将隔热板 (9) 安装
到垂直连接器 (4) 上并插入 3 枚螺钉 (19)。按照所示扭矩拧紧 3 枚
螺钉 (19)。

预组装垂直排气歧管总成 
（适用于欧 5 版本车型）

将铜垫圈 (29) 套到排气盖 (27) 上。在排气盖 (27) 的螺纹上涂抹一
层铜基润滑脂。将排气盖 (27) 插到垂直连接器 (4) 上并按照所示扭
矩拧紧。将 3 个夹子预组装到垂直连接器 (4) 上。将隔热板 (9) 安装
到垂直连接器 (4) 上并插入 3 枚螺钉 (19)。按照所示扭矩拧紧 3 枚螺
钉 (19)。在垫片 (34) 的螺纹上涂抹一层铜基润滑脂。将垫片 (34) 插
到垂直连接器 (4) 上，方向如图所示。按照所示扭矩拧紧垫片 (34)。 

Montagem dos componentes do Conjunto

Importante
Verifique, antes da montagem, se todos os componentes 
estão limpos e em perfeito estado.  Adote todas as precauções 
necessárias para evitar danificar qualquer parte na qual se está a 
operar.

Montagem preliminar do grupo coletor de escape 
vertical

Insira arruela de cobre (29) na tampa de escape (27). Aplique massa 
lubrificante de cobre na rosca da tampa de escape (27). Encoste 
a tampa de escape (27) na junção vertical (4) e aperte ao binário 
indicado. Monte previamente as 3 presilhas na junção vertical (4). 
Monte a proteção anticalor (9) na junção vertical (4), encostando 
os 3 parafusos (19). Aperte os 3 parafusos (19) ao binário indicado.

Montagem preliminar do grupo coletor de escape 
vertical 
(para modelos versão Euro5)

Insira arruela de cobre (29) na tampa de escape (27). Aplique massa 
lubrificante de cobre na rosca da tampa de escape (27). Encoste 
a tampa de escape (27) na junção vertical (4) e aperte ao binário 
indicado. Monte previamente as 3 presilhas na junção vertical (4). 
Monte a proteção anticalor (9) na junção vertical (4), encostando 
os 3 parafusos (19). Aperte os 3 parafusos (19) ao binário indicado. 
Aplique massa lubrificante de cobre na rosca do espaçador (34). 
Encoste o espaçador (34) na junção vertical (4), orientando-o 
conforme mostrado na figura. Aperte o espaçador (34) ao binário 
indicado. 

Montage der Bestandteile des Sets

Wichtig
Vor der Montage überprüfen, dass alle Komponenten sauber sind 
und sich in einem perfekten Zustand befinden.  Alle erforderlichen 
Vorsichtsmaßnahmen treffen, um eine Beschädigung des Bereichs, 
in dem man arbeitet, zu vermeiden.

Vormontage des Auspuffkrümmers des senkrechten 
Zylinders
Die Kupfer-Unterlegscheibe (29) am Auspuffverschluss (27) 
anfügen. Kupferfett auf das Gewinde des Auspuffverschlusses 
(27) auftragen. Den Auspuffverschluss (27) am senkrechten 
Anschluss (4) ansetzen und mit dem angegebenen Anzugsmoment 
festziehen. Die 3 Clips am senkrechten Anschluss (4) vormontieren. 
Den Wärmeschutz (9) durch Ansetzen der 3 Schrauben (19) am 
senkrechten Anschluss (4) montieren. Die 3 Schrauben (19) mit 
dem angegebenen Anzugsmoment anziehen.

Vormontage der Auspuffkrümmereinheit des 
senkrechten Zylinderkopfs 
(an Modellen Version Euro5)
Die Kupfer-Unterlegscheibe (29) am Auspuffverschluss (27) 
anfügen. Kupferfett auf das Gewinde des Auspuffverschlusses 
(27) auftragen. Den Auspuffverschluss (27) am senkrechten 
Anschluss (4) ansetzen und mit dem angegebenen Anzugsmoment 
festziehen. Die 3 Clips am senkrechten Anschluss (4) vormontieren. 
Den Wärmeschutz (9) durch Ansetzen der 3 Schrauben (19) am 
senkrechten Anschluss (4) montieren. Die 3 Schrauben (19) mit 
dem angegebenen Anzugsmoment anziehen. Kupferfett auf das 
Gewinde des Distanzstücks (34) auftragen. Das Distanzstück (34) 
wie abgebildet ausgerichtet am Anschluss (4) des senkrechenden 
Zylinderkopfs ansetzen. Das Distanzstück (34) mit dem 
angegebenen Anzugsmoment anziehen. 

Pose des composants du jeu

Important
Vérifier, avant la pose, que tous les composants résultent bien 
propres et en parfait état.  Adopter toutes les précautions 
nécessaires pour éviter d'endommager toute pièce à proximité de 
la zone d'intervention.

Pré-montage groupe collecteur d'échappement 
vertical

Introduire la rondelle en cuivre (29) sur le bouchon d'échappement 
(27). Appliquer de la graisse au cuivre sur le filet du bouchon 
d'échappement (27). Présenter le bouchon d'échappement (27) sur 
le raccord vertical (4) et serrer au couple prescrit. Pré-monter les 
3 clips sur le raccord vertical (4). Poser le pare-chaleur (9) sur le 
raccord vertical (4) en présentant les 3 vis (19). Serrer les 3 vis (19) 
au couple prescrit.

Pré-montage ensemble collecteur d'échappement 
vertical 
(pour modèles version Euro5)

Introduire la rondelle en cuivre (29) sur le bouchon d'échappement 
(27). Appliquer de la graisse au cuivre sur le filet du bouchon 
d'échappement (27). Présenter le bouchon d'échappement (27) sur 
le raccord vertical (4) et serrer au couple prescrit. Pré-monter les 
3 clips sur le raccord vertical (4). Poser le pare-chaleur (9) sur le 
raccord vertical (4) en présentant les 3 vis (19). Serrer les 3 vis (19) 
au couple prescrit. Appliquer de la graisse au cuivre sur le filet de 
l’entretoise (34). Présenter l'entretoise (34) sur la fixation verticale 
(4), en l’orientant comme la figure le montre. Serrer l'entretoise 
(34) au couple prescrit. 

Assembling the Set components

Important
Before assembly, make sure that all parts are clean and in perfect 
conditions.  Take all the necessary measures to avoid damaging 
any part you are working on.

Vertical exhaust manifold unit pre-assembly

Fit copper washer (29) on exhaust plug (27). Apply copper grease on 
the thread of exhaust plug (27). Start exhaust plug (27) on vertical 
coupling (4) and tighten to the specified torque. Pre-fit no. 3 clips 
onto vertical coupling (4). Fit heat guard (9) on vertical coupling (4) 
starting the 3 screws (19). Tighten no.3 screws (19) to the specified 
torque.

Vertical exhaust manifold unit pre-assembly  
(for Euro5 version models)

Fit copper washer (29) on exhaust plug (27). Apply copper grease on 
the thread of exhaust plug (27). Start exhaust plug (27) on vertical 
coupling (4) and tighten to the specified torque. Pre-fit no. 3 clips 
onto vertical coupling (4). Fit heat guard (9) on vertical coupling (4) 
starting the 3 screws (19). Tighten no.3 screws (19) to the specified 
torque. Apply copper grease on the thread of spacer (34). Start 
spacer (34) on the vertical coupling (4), aiming it as shown in the 
figure. Tighten spacer (34) to the specified torque. 

Montaggio componenti Set

Importante
Verificare, prima del montaggio, che tutti i componenti risultino 
puliti e in perfetto stato.  Adottare tutte le precauzioni necessarie 
per evitare di danneggiare qualsiasi parte nella quale ci si trova ad 
operare.

Premontaggio gruppo collettore di scarico verticale

Inserire la rosetta in rame (29) sul tappo scarico (27). Applicare 
grasso al rame sul filetto del tappo scarico (27). Impuntare il 
tappo scarico (27) sull’attacco verticale (4) e serrare alla coppia 
indicata. Premontare le n.3 clips sull’attacco verticale (4). Montare 
il paracalore (9) sull’attacco verticale (4) impuntando le n.3 viti (19). 
Serrare le n.3 viti (19) alla coppia indicata.

Premontaggio gruppo collettore di scarico verticale 
(per modelli versione Euro5)

Inserire la rosetta in rame (29) sul tappo scarico (27). Applicare 
grasso al rame sul filetto del tappo scarico (27). Impuntare il 
tappo scarico (27) sull’attacco verticale (4) e serrare alla coppia 
indicata. Premontare le n.3 clips sull’attacco verticale (4). Montare 
il paracalore (9) sull’attacco verticale (4) impuntando le n.3 viti 
(19). Serrare le n.3 viti (19) alla coppia indicata. Applicare grasso al 
rame sul filetto del distanziale (34). Impuntare il distanziale (34) 
sull'attacco verticale (4), orientandolo come in figura. Serrare il 
distanziale (34) alla coppia indicata. 

ISTR 638 / 04

21

4

15

19

19

15

27

29

15

9

25 Nm ± 10%

5 Nm ± 10%

5 Nm ± 10%

4

34

15

19

19

15

27
29

15

9

25 Nm ± 10%

45 Nm ± 10%

5 Nm ± 10%

5 Nm ± 10%



ISTR 638 / 04

22

A7

4A

30

A7

Q1Q2

Q3

P3

E2

P2

Q4

P4P5 E3P4 P1

60 Nm ± 5%

42 Nm ± 5%

60 Nm ± 5%



バーチカルエキゾーストマニホールドユニットの取り付け

参考
バーチカルマニホールド (4A) の取り付け作業が分かりやすいよ

うに、リアショックアブソーバーは表示されていません。

エキゾーストガスケット (30) を間にはさみ、バーチカルエキゾ

ーストマニホールドユニット (4A) をバーチカルヘッドに取り付

けます。オリジナルの 2 個のナット (A7) を差し込みます。ひと

つめのナットを 6 ± 10% Nm のトルクで仮締めし、続いてふた

つめのナットを 24 ± 10% Nm のトルクで締め付けます。ひとつ

めのナットを再び 24 ± 10% Nm のトルクで本締め付けします。

エンジンユニットの再配置

エンジンユニットを持ち上げ、フレームの後部穴 (E2) にオリジ

ナルの専用スクリュー (Q3) を挿入します。車両の右側で作業

し、オリジナルのナット (Q4) を差し込みます。反対側から専用

スクリュー (Q3) を保持し、ナット (Q4) を規定のトルクで締

め付けます。車両の右側で作業します。エンジンユニットの前部

をフレームに固定するナット (Q1) を規定のトルクで締め付けま

す。このとき、専用スクリュー (Q2) を反対側から保持します。

リアショックアブソーバーの取り付け

ブッシュ (P4) をスペーサー (P5) に取り付けます。2 個のブッ

シュ (P4) をフレームの穴 (E3) に取り付けます。ショックアブ

ソーバーの上部 (P1) をフレームに挿入し、スクリュー (P3) を
取り付けます。  反対側からスクリューの突出部にナット (P2) 
をねじ込みます。反対側からナット (P2) を保持しながら、スク

リュー (P3) を規定のトルクで締め付けます。

Montaje grupo colector de escape vertical

Notas
Para comprender mejor el desmontaje del colector vertical (4A) no 
se muestra el amortiguador trasero.

Montar el grupo colector de escape vertical (4A) en la culata 
vertical, interponiendo la junta de escape (30). Introducir las 2 
tuercas originales (A7). Pre-ajustar la primera tuerca a 6 ± 10% Nm 
, luego ajustar la segunda a 24 ± 10% Nm y nuevamente ajustar 
definitivamente la primera tuerca a 24 ± 10% Nm.

Nueva colocación grupo motor

Levantar el grupo motor e introducir el tornillo especial original 
(Q3) en el orificio trasero (E2) del bastidor. Operando del lado 
derecho de la motocicleta, introducir la tuerca original (Q4). Ajustar 
la tuerca (Q4) bloqueando, del lado opuesto, el tornillo especial 
(Q3) al par de apriete indicado. Operando del lado derecho del 
vehículo, ajustar la tuerca (Q1) de fijación delantera del grupo 
motor al bastidor al par de apriete indicado, bloqueando del lado 
opuesto el tornillo especial (Q2).

Nuevo montaje amortiguador trasero

Introducir un casquillo (P4) en el separador (P5). Montar los 
2 casquillos (P4) en el orificio (E3) en el bastidor. Introducir la 
parte superior del amortiguador (P1) en el bastidor e introducir el 
tornillo (P3).  Del lado opuesto atornillar la tuerca (P2) en la parte 
sobresaliente del tornillo. Ajustar el tornillo (P3) al par de apriete 
indicado, bloqueando del lado opuesto la tuerca (P2).

安装垂直排气歧管总成

注释
为了更好地理解垂直歧管 (4A) 的安装过程，这里未展示后减震器。

将垂直排气歧管总成 (4A) 安装到垂直汽缸盖上，中间垫上排气装置
密封圈 (30)。插入 2 个原装螺母 (A7)。以 6 ± 10% Nm 的扭矩预先
拧上第一个螺母，然后以 24 ± 10% Nm 的扭矩拧上第二个螺母，之
后以 24 ± 10% Nm 的扭矩将第一个螺母最终拧紧。

重新放置发动机总成

抬起发动机总成并将原装的专用螺钉 (Q3) 插入车架后侧的孔 (E2) 
当中。在摩托车右侧进行操作，插入原装螺母 (Q4)。按照所示扭矩
拧紧螺母 (Q4)，同时在另一侧固定住专用螺钉 (Q3)。从摩托车的右
侧进行操作，按照所示扭矩拧紧将发动机总成固定到车架上的前侧
固定螺母 (Q1)，同时在另一侧固定住专用螺钉 (Q2)。

重新安装后减震器

将一个套管 (P4) 插入垫片 (P5) 内。将 2 个套管 (P4) 安装到车架
上的孔 (E3) 当中。将减震器 (P1) 的上半部分插到车架上并插入螺钉 
(P3)。  从另一侧将螺母 (P2) 拧到螺钉的凸出部分上。按照所示扭矩
拧紧螺钉 (P3)，同时从另一侧握住螺母 (P2)。

Pré-montagem do grupo coletor de escape vertical

Notas
Para compreender melhor a montagem do coletor vertical (4A) não 
está representado o amortecedor traseiro.

Monte o grupo coletor de escape vertical (4A) na cabeça vertical 
entrepondo a junta de vedação de escape (30). Encoste as 2 porcas 
originais (A7). Aperte previamente a primeira porca a 6 ± 10% Nm 
, em seguida apertar a segunda a 24 ± 10% Nm e volte a apertar 
definitivamente a primeira porca a 24 ± 10% Nm.

Reposicionamento do grupo motor

Levante o grupo motor e insira o parafuso especial original (Q3) 
no furo traseiro (E2) do chassi. Atuando pelo lado direito da moto, 
encoste a porca original (Q4). Aperte a porca (Q4) ao binário 
indicado segurando, pelo lado oposto, o parafuso especial (Q3). 
Atuando do lado direito da moto, apertar a porca (Q1) de fixação 
dianteira do grupo motor ao chassi ao binário indicado, segurando 
pelo lado oposto o parafuso especial (Q2).

Remontagem do amortecedor traseiro

Insira uma bucha (P4) no espaçador (P5). Monte as 2 buchas (P4) 
no furo (E3) no chassi. Insira a parte superior do amortecedor (P1) 
no chassi e insira o parafuso (P3).  Pela parte oposta, atarraxe a 
porca (P2) na saliência do parafuso. Aperte o parafuso (P3) ao 
binário indicado segurando, pelo lado oposto, a porca (P2).

Montage der Auspuffkrümmereinheit des 
senkrechten Zylinders

Hinweise
Zum besseren Verständnis der Montage des Krümmers (4A) des 
senkrechten Zylinder wird das hintere Federbein nicht abgebildet.

Den Auspuffkrümmer des senkrechten Zylinders (4A) am 
senkrechten Zylinderkopf montieren und dabei die Auspuffdichtung 
(30) zwischenlegen. Die 2 Original-Muttern (A7) ansetzen. Die erste 
Mutter mit einem Anzugsmoment von 6 ± 10 % Nm vorspannen, 
dann die zweite mit 24 ± 10 % Nm und schließlich die erste Mutter 
definitiv mit 24 ± 10 % Nm anziehen.

Anordnung der Motoreinheit

Die Motoreinheit anheben und Original-Spezialschraube (Q3) in die 
hintere Bohrung (E2) des Rahmens einfügen. An der rechten Seite 
des Motorrads arbeiten und die Original-Mutter (Q4) ansetzen. 
Die Mutter (Q4) anziehen und, an der gegenüberliegenden Seite, 
die Spezialschraube (Q3) mit dem angegebenen Anzugsmoment 
feststellen. An der rechten Seite des Motorrads die Mutter (Q1) 
der vorderen Befestigung der Motoreinheit am Rahmen mit 
dem angegebenen Anzugsmoment anziehen und dabei an der 
gegenüberliegenden Seite die Spezialschraube (Q2) halten.

Montage des hinteren Federbeins

Eine Buchse (P4) in das Distanzstück (P5) einfügen. Die 2 Buchsen 
(P4) in der Bohrung (E3) im Rahmen montieren. Den oberen Teil 
des Federbeins (P1) in den Rahmen einfügen, dann die Schraube 
(P3) einfügen.  An der gegenüberliegenden Seite mit Mutter (P2) 
auf den Überstand der Schraube schrauben. Die Schraube (P3) mit 
dem angegebenen Anzugsmoment anziehen und dabei an der 
gegenüberliegenden Seite die Mutter (P2) halten.

Pose groupe collecteur d'échappement vertical

Remarques
Afin de mieux comprendre la pose du collecteur vertical (4A) 
l'amortisseur arrière n'est pas représenté.

Poser le groupe collecteur d'échappement vertical (4A) sur la 
culasse verticale en interposant le joint d'échappement (30). 
Présenter les 2 écrous d'origine (A7). Pré-serrer le premier écrou à 
6 ± 10 % Nm, ensuite serrer le deuxième à 24 ± 10 % Nm et serrer à 
nouveau le premier écrou à 24 ± 10 % Nm de façon définitive.

Repositionnement groupe moteur

Soulever le groupe moteur et introduire la vis spéciale d'origine 
(Q3) dans le trou arrière (E2) du cadre. En agissant du côté droit 
du motocycle présenter l'écrou d'origine (Q4). Serrer l'écrou (Q4) 
en tenant du côté opposé, la vis spéciale (Q3) au couple prescrit. 
En agissant du côté droit du motocycle, serrer au couple prescrit 
l'écrou (Q1) de fixation avant du groupe moteur au cadre, en 
gardant du côté opposé la vis spéciale (Q2).

Repose amortisseur arrière

Insérer une douille (P4) dans l'entretoise (P5). Poser les 2 douilles 
(P4) dans le trou (E3) sur le cadre. Introduire la partie supérieure de 
l'amortisseur (P1) sur le cadre et insérer la vis (P3).  Du côté opposé 
visser l'écrou (P2) sur la partie en saillie de la vis. Serrer la vis (P3) 
au couple prescrit, en tenant l'écrou (P2) de l'autre côté.

Vertical exhaust manifold unit assembly

Notes
To better understand the assembly of vertical manifold (4A), rear 
shock absorber is not shown.

Fit vertical exhaust manifold unit (4A) on vertical head inserting 
exhaust gasket (30) in between. Start no.2 original nuts (A7). Pre-
tighten the first nut to 6 ± 10% Nm, then tighten the second one to 
24 ± 10% Nm and finally tighten the first nut again to 24 ± 10% Nm.

Engine unit repositioning

Lift engine unit and fit original special screw (Q3) in the rear hole 
(E2) of the frame. Working on motorcycle RH side, start original 
nut (Q4). Tighten nut (Q4) to the specified torque, while holding 
special screw (Q3) on the opposite side. Working on motorcycle 
RH side, tighten the front nut (Q1) retaining engine unit to frame 
to the specified torque, while holding special screw (Q2) on the 
opposite side.

Rear shock absorber reassembly

Fit a bush (P4) in spacer (P5). Fit no. 2 bushes (P4) in the hole 
(E3) on the frame. Fit shock absorber (P1) upper part on frame 
and insert screw (P3).  On the opposite side, tighten nut (P2) on 
screw projection. Tighten screw (P3) to the specified torque, while 
holding nut (P2) on the opposite side.

Montaggio gruppo collettore di scarico verticale

Note
Per comprendere meglio il montaggio del collettore verticale (4A) 
non venie rappresentato l’ammortizzatore posteriore.

Montare il gruppo collettore di scarico verticale (4A) sulla testa 
verticale interponendo la guarnizione di scarico (30). Impuntare i 
n.2 dadi originali (A7). Preserrare il primo dado a 6 ± 10% Nm , di 
seguito serrare il secondo a 24 ± 10% Nm e nuovamente serrare 
definitivamente il primo dado a 24 ± 10% Nm.

Riposizionamento gruppo motore

Alzare il gruppo motore e inserire la vite speciale originale (Q3) 
nel foro posteriore (E2) del telaio. Operando dal lato destro del 
motoveicolo impuntare il dado originale (Q4). Serrare il dado (Q4) 
mantenendo, dal lato opposto, la vite speciale (Q3) alla coppia 
indicata. Operando dal lato destro del motoveicolo, serrare il dado 
(Q1) di fissaggio anteriore del gruppo motore al telaio alla coppia 
indicata, mantenendo dal lato opposto la vite speciale (Q2).

Rimontaggio ammortizzatore posteriore

Inserire una bussola (P4) nel distanziale (P5). Montare le n.2 
bussole (P4) nel foro (E3) sul telaio. Inserire la parte superiore 
dell’ammortizzatore (P1) sul telaio ed inserire la vite (P3).  Dalla 
parte opposta avvitare il dado (P2) sulla sporgenza della vite. 
Serrare la vite (P3) alla coppia indicata mantenendo, dalla parte 
opposta, il dado (P2).

ISTR 638 / 04

23



ISTR 638 / 04

24

X

Y

4A

L1

L3

A4

A4

L1

L1

11

R2R1
21

R3
R1

R2

R1

R3
R1 20

28

5

L2

45 Nm ± 10%



リアバーチカルマニホールドの取り付け

リアバーチカルマニホールド (5) をバーチカルエキゾーストマニ

ホールド (4A) の奥まで挿入します。図 (X) のように、市販のス

プリングテンショナーでスプリング (28) を取り付け、リアバー

チカルマニホールド (5) をバーチカルエキゾーストマニホールド 

(4A) に固定します。2 個のラバー (R2) をブラケット (R3) に
仮取り付けします。4 個のスペーサー (R1) をラバー (R2) に挿

入します。クリップ (21) をリアバーチカルマニホールド (5) に
仮取り付けします。リアバーチカルマニホールド (5) にマウント

ブラケットを取り付け、スクリュー (20) を上部の穴に差し込み

ます。マウント (R3) に下部を固定するブラケット (11) を取り

付け、スクリュー (20) を下部の穴に差し込みます。図 (Y) のよ

うに、バーチカルエキゾーストマニホールド (4A) にコネクター 

(L3) を差し込み、バーチカルラムダセンサー (L1) を取り付けま

す。ラムダセンサーのコネクター (L3) を図 (Y) のように規定の

トルクで締め付けます。

Montaje colector vertical trasero

Introducir el colector vertical trasero (5) en el colector de escape 
vertical (4A) a tope. Fijar el colector vertical trasero (5) al colector 
de escape vertical (4A) montando el muelle (28) con un tensor 
de muelles comercial, como indica la figura (X). Premontar los 2 
aros de goma (R2) en el sostén (R3). Introducir los 4 separadores 
(R1) en los aros de goma (R2). Premontar el clip (21) en el colector 
vertical trasero (5). Montar el sostén de soporte en el colector 
vertical trasero (5), introduciendo el tornillo (20) en el orificio 
superior. Montar el sostén de fijación inferior (11) en el soporte 
(R3), introduciendo el tornillo (20) en el orificio inferior. Montar 
la sonda lambda vertical (L1) introduciendo el empalme (L3) en el 
colector de escape vertical (4A), como indica la figura (Y). Ajustar 
el empalme (L3) de la sonda lambda al par de apriete indicado en 
la figura (Y).

安装后侧垂直歧管

将后垂直歧管 (5) 插入垂直排气歧管 (4A) 中，插到底。使用商用弹
簧牵拉装置安装弹簧 (28)，从而将后垂直歧管 (5) 固定到垂直排气歧
管 (4A) 上，如图 (X) 所示。将 2 个橡胶密封圈 (R2) 预组装到托架 
(R3) 上。将 4 个垫片 (R1) 插入橡胶密封圈 (R2) 中。将夹子 (21) 预
组装到后垂直歧管 (5) 上。将螺钉 (20) 插入上孔中，从而将支撑托
架安装到后垂直歧管 (5) 上。将螺钉 (20) 插入下孔中，从而将下固
定托架 (11) 安装到支架 (R3) 上。将接头 (L3) 套到垂直排气歧管 (4A) 
上，从而安装上垂直 Lambda 传感器 (L1)，如图 (Y) 所示。按照图 
(Y) 所示扭矩拧紧 Lambda 传感器的接头 (L3)。

Montagem do coletor vertical traseiro

Insira o coletor vertical traseiro (5) no coletor de escape vertical 
(4A) até ao fim. Fixe o coletor vertical traseiro (5) ao coletor de 
escape vertical (4A) montando a mola (28) com um esticador de 
molas disponível no comércio, conforme indicado na figura (X). 
Monte previamente as 2 borrachas (R2) na braçadeira (R3). Insira 
os 4 espaçadores (R1) nas borrachas (R2). Monte previamente a 
presilha (21) no coletor vertical traseiro (5). Monte a braçadeira 
no coletor vertical traseiro (5) encostando o parafuso (20) no furo 
superior. Monte a braçadeira de fixação inferior (11) no suporte (R3) 
encostando o parafuso (20) no furo inferior. Monte a sonda lambda 
vertical (L1) encostando a união (L3) no coletor de escape vertical 
(4A), conforme indicado na figura (Y). Aperte a união (L3) da sonda 
lambda ao binário indicado na figura (Y).

Montage des hinteren Krümmers des senkrechten 
Zylinders

Den hinteren Auspuffkrümmer (5) des senkrechten Zylinders 
bis auf Anschlag in den Auspuffkrümmer (4A) des senkrechten 
Zylinders einfügen. Den hinteren Auspuffkrümmer (5) des 
senkrechten Zylinders am Auspuffkrümmer (4A) des senkrechten 
Zylinders mittels Montage der Feder (28), wie in Abbildung (X) 
dargestellt, mit einem handelsüblichen Federzieher montieren. 
Die 2 Gummielemente (R2) am Bügel (R3) vormontieren. Die 4 
Distanzstücke (R1) in die Gummielemente (R2) einfügen. Den Clip 
(21) am hinteren Auspuffkrümmer (5) des senkrechten Zylinders 
vormontieren. Den Haltebügel am hinteren Auspuffkrümmer (5) 
des senkrechten Zylinders mittels Ansetzen der Schraube (20) in 
die obere Bohrung montieren. Den unteren Befestigungsbügel (11) 
mittels Ansetzen der Schraube (20) in die untere Bohrung am Halter 
(R3) montieren. Die Lambdasonde (L1) des senkrechten Zylinders 
durch Ansetzen des Anschlusses (L3) am Auspuffkrümmer (4A) des 
senkrechten Zylinders gemäß Angaben in Abbildung (Y) montieren. 
Den Anschluss (L3) der Lambdasonde mit dem in der Abbildung (Y) 
angegebenen Anzugsmoment anziehen.

Pose collecteur vertical arrière

Introduire le collecteur vertical arrière (5) dans le collecteur 
d'échappement vertical (4A) jusqu'en butée. Fixer le collecteur 
vertical arrière (5) au collecteur d'échappement vertical (4A) en 
montant le ressort (28) à l'aide d'un monte-ressort disponible dans 
le commerce, comme la figure (X) le montre. Pré-monter les 2 plots 
caoutchouc (R2) sur la bride (R3). Insérer les 4 entretoises (R1) dans 
les plots caoutchouc (R2). Pré-monter le clip (21) sur le collecteur 
vertical arrière (5). Poser la bride de support sur le collecteur vertical 
arrière (5) en présentant la vis (20) dans le trou supérieur. Poser la 
bride de fixation inférieure (11) sur le support (R3) en présentant 
la vis (20) dans le trou inférieur. Poser la sonde lambda verticale 
(L1) en présentant son raccord (L3) sur le collecteur d'échappement 
vertical (4A), comme la figure (Y) le montre. Serrer le raccord (L3) 
de la sonde lambda au couple prescrit dans la figure (Y).

Rear vertical manifold assembly

Fit rear vertical manifold (5) fully home on vertical exhaust 
manifold (4A). Secure rear vertical manifold (5) to vertical exhaust 
manifold (4A) and fit spring (28) using a spring stretcher available 
on the market, as shown in the figure (X). Pre-fit no. 2 grommets 
(R2) on bracket (R3). Fit no. 4 spacers (R1) on grommets (R2). Pre-
fit clip (21) onto rear vertical manifold (5). Fit support bracket on 
rear vertical manifold (5) by starting screw (20) in the upper hole. 
Fit lower mounting bracket (11) on support (R3) by starting screw 
(20) in the lower hole. Fit vertical lambda sensor (L1) by starting 
union (L3) on vertical exhaust manifold (4A), as shown in the figure 
(Y). Tighten union (L3) of lambda sensor to the torque specified in 
figure (Y).

Montaggio collettore verticale posteriore

Inserire il collettore verticale posteriore (5) nel collettore di scarico 
verticale (4A) fino a battuta. Fissare il collettore verticale posteriore 
(5) al collettore di scarico verticale (4A) montando la molla (28) con 
un tiramolle commerciale, come indicato in figura (X). Premontare 
i n.2 gommini (R2) sulla staffa (R3). Inserire i n.4 distanziali (R1) 
nei gommini (R2). Premontare la clip (21) sul collettore verticale 
posteriore (5). Montare la staffa di supporto sul collettore verticale 
posteriore (5) impuntando la vite (20) nel foro superiore. Montare 
la staffa di fissaggio inferiore (11) sul supporto (R3) impuntando 
la vite (20) nel foro inferiore. Montare la sonda lambda verticale 
(L1) impuntandone il raccordo (L3) sul collettore di scarico verticale 
(4A), come indicato in figura (Y). Serrare il raccordo (L3) della sonda 
lambda alla coppia indicata in figura (Y).

ISTR 638 / 04

25



ISTR 638 / 04

26

22

2

5

28

6

28

3

3

A7

30
L2

L4

2729A7

25 Nm ± 10%

34

45 Nm ± 10%

45 Nm ± 10%

Z



エキゾーストセンターユニットの取り付け

クランプ (22) をリアバーチカルマニホールド (5) に取り付け

ます。フロントバーチカルマニホールド (2) をリアバーチカルマ

ニホールド (5) の奥まで挿入します。エキゾーストガスケット 

(30) を間にはさみ、ホリゾンタルヘッド接続部 (3) をホリゾン

タルヘッドに取り付けます。オリジナルの 2 個のナット (A7) を
差し込みます。銅ワッシャー (29) をドレンプラグ (27) に取り

付けます。ドレンプラグ (27) のネジ山に銅グリースを塗布しま

す。ドレンプラグ (27) をホリゾンタル接続部 (3) に差し込み、

規定のトルクで締付ます。ジョイント (6) をホリゾンタル接続部 

(3) およびフロントバーチカルマニホールド (2) に置くまで挿入

します。図 (Z) のように、市販のスプリングテンショナーで 2 個
のスプリング (28) を取り付け、ホリゾンタル接続部 (3) とフロ

ントバーチカルマニホールド (2) にコネクター (6) を固定しま

す。

参考
図中に示すホリゾンタルラムダセンサー (L2) の配線の長さは参

考です。

ホリゾンタル接続部 (3) にコネクター (L4) を差し込み、ホリゾ

ンタルラムダセンサー (L2) を取り付けます。ラムダセンサーの

コネクター (L4) を規定のトルクで締め付けます。

エキゾーストセンターユニットの取り付け  
(euro5 バージョンのモデル)

クランプ (22) をリアバーチカルマニホールド (5) に取り付け

ます。フロントバーチカルマニホールド (2) をリアバーチカルマ

ニホールド (5) の奥まで挿入します。エキゾーストガスケット 

(30) を間にはさみ、ホリゾンタルヘッド接続部 (3) をホリゾン

タルヘッドに取り付けます。オリジナルの 2 個のナット (A7) を
差し込みます。銅ワッシャー (29) をドレンプラグ (27) に取り

付けます。ドレンプラグ (27) のネジ山に銅グリースを塗布しま

す。ドレンプラグ (27) をホリゾンタル接続部 (3) に差し込み、

規定のトルクで締付ます。スペーサー (34) のネジ山に銅グリー

スを塗布します。スペーサー (34) を図のように向けてホリゾン

タル接続部 (3) に差し込みます。スペーサー (34) を規定のト

ルクで締め付けます。ジョイント (6) をホリゾンタル接続部 (3) 
およびフロントバーチカルマニホールド (2) に置くまで挿入しま

す。図 (Z) のように、市販のスプリングテンショナーで 2 個の

スプリング (28) を取り付け、ホリゾンタル接続部 (3) とフロン

トバーチカルマニホールド (2) にコネクター (6) を固定します。

参考
図中に示すホリゾンタルラムダセンサー (L2) の配線の長さは参

考です。

ホリゾンタル接続部 (3) にコネクター (L4) を差し込み、ホリゾ

ンタルラムダセンサー (L2) を取り付けます。ラムダセンサーの

コネクター (L4) を規定のトルクで締め付けます。

Montaje grupo central de escape

Introducir la abrazadera (22) en el colector vertical trasero (5). 
Introducir el colector vertical delantero (2) en el colector de escape 
vertical trasero (5) a tope. Montar la toma culata horizontal (3) en la 
culata horizontal, interponiendo la junta de escape (30). Introducir 
las 2 tuercas originales (A7). Introducir l arandela de cobre (29) en 
el tapón de escape (27). Aplicar grasa en el cobre sobre la rosca 
del tapón de escape (27). Introducir el tapón de escape (27) en la 
toma horizontal (3) y ajustar al par de apriete indicado. Introducir 
a tope el empalme (6) en la toma horizontal (3) y en el colector 
vertical delantero (2). Fijar el empalme (6) a la toma horizontal (3) 
y al colector vertical delantero (2) montando 2 muelles (28) con un 
tensor de muelles comercial, como indica la figura (Z).

Notas
La longitud del cableado de la sonda lambda horizontal (L2) 
representado en la figura se debe considerar puramente indicativa.

Montar la sonda lambda horizontal (L2), introduciendo el empalme 
(L4) en la toma horizontal (3). Ajustar el empalme (L4) de la sonda 
lambda al par de apriete indicado.

Desmontaje grupo central de escape 
(para modelos versión euro5)

Introducir la abrazadera (22) en el colector vertical trasero (5). 
Introducir el colector vertical delantero (2) en el colector de escape 
vertical trasero (5) a tope. Montar la toma culata horizontal (3) en la 
culata horizontal, interponiendo la junta de escape (30). Introducir 
las 2 tuercas originales (A7). Introducir l arandela de cobre (29) en 
el tapón de escape (27). Aplicar grasa en el cobre sobre la rosca del 
tapón de escape (27). Introducir el tapón de escape (27) en la toma 
horizontal (3) y ajustar al par de apriete indicado. Aplicar grasa de 
cobre sobre la rosca del separador (34). Introducir el separador 
(34) en la toma horizontal (3), orientándolo como indica la figura. 
Ajustar el separador (34) al par de apriete indicado. Introducir 
a tope el empalme (6) en la toma horizontal (3) y en el colector 
vertical delantero (2). Fijar el empalme (6) a la toma horizontal (3) 
y al colector vertical delantero (2) montando 2 muelles (28) con un 
tensor de muelles comercial, como indica la figura (Z).

Notas
La longitud del cableado de la sonda lambda horizontal (L2) 
representado en la figura se debe considerar puramente indicativa.

Montar la sonda lambda horizontal (L2), introduciendo el empalme 
(L4) en la toma horizontal (3). Ajustar el empalme (L4) de la sonda 
lambda al par de apriete indicado.

安装排气中央主体总成

将夹钳 (22) 套到后垂直歧管 (5) 上。将前垂直歧管 (2) 插入后垂直歧
管 (5) 中，插到底。将水平汽缸盖连接器 (3) 安装到水平汽缸盖上，
中间垫上排气装置密封圈 (30)。插入 2 个原装螺母 (A7)。将铜垫圈 
(29) 套到排气盖 (27) 上。在排气盖 (27) 的螺纹上涂抹一层铜基润滑
脂。将排气盖 (27) 插到水平连接器 (3) 上并按照所示扭矩拧紧。将
接头 (6) 套到水平连接器 (3) 和前垂直歧管 (2) 上，套到底。使用商
用弹簧牵拉装置安装 2 个弹簧 (28)，从而将接头 (6) 固定到水平连
接器 (3) 和前垂直歧管 (2) 上，如图 (Z) 所示。

注释
图中所示的水平 Lambda 传感器 (L2) 的线束的长度仅供参考。

将接头 (L4) 套到水平连接器 (3) 上，从而安装上水平 Lambda 传感
器 (L2)。按照所示扭矩拧紧 Lambda 传感器的接头 (L4)。

安装排气中央主体总成 
（适用于欧 5 版本车型）

将夹钳 (22) 套到后垂直歧管 (5) 上。将前垂直歧管 (2) 插入后垂直歧
管 (5) 中，插到底。将水平汽缸盖连接器 (3) 安装到水平汽缸盖上，
中间垫上排气装置密封圈 (30)。插入 2 个原装螺母 (A7)。将铜垫圈 
(29) 套到排气盖 (27) 上。在排气盖 (27) 的螺纹上涂抹一层铜基润滑
脂。将排气盖 (27) 插到水平连接器 (3) 上并按照所示扭矩拧紧。在
垫片 (34) 的螺纹上涂抹一层铜基润滑脂。将垫片 (34) 插到水平连接
器 (3) 上，方向如图所示。按照所示扭矩拧紧垫片 (34)。将接头 (6) 
套到水平连接器 (3) 和前垂直歧管 (2) 上，套到底。使用商用弹簧牵
拉装置安装 2 个弹簧 (28)，从而将接头 (6) 固定到水平连接器 (3) 和
前垂直歧管 (2) 上，如图 (Z) 所示。

注释
图中所示的水平 Lambda 传感器 (L2) 的线束的长度仅供参考。

将接头 (L4) 套到水平连接器 (3) 上，从而安装上水平 Lambda 传感
器 (L2)。按照所示扭矩拧紧 Lambda 传感器的接头 (L4)。

Pré-montagem do grupo central de escape

Insira a braçadeira (22) no coletor vertical traseiro (5). Insira o 
coletor vertical dianteiro (2) no coletor vertical traseiro (5) até ao 
fim. Monte a junção da cabeça horizontal (3) na mesma entrepondo 
a junta de vedação de escape (30). Encoste as 2 porcas originais 
(A7). Insira arruela de cobre (29) na tampa de escape (27). Aplique 
massa lubrificante de cobre na rosca da tampa de escape (27). 
Encoste a tampa de escape (27) na junção horizontal (3) e aperte 
ao binário indicado. Fixe a união (6) no engate horizontal (3) e no 
coletor vertical dianteiro (2) até ao fim. Fixe a junção (6) ao engate 
horizontal (3) e ao coletor vertical dianteiro (2), montando as 
2 molas (28) com um esticador de molas presente no comércio, 
conforme indicado na figura (Z).

Notas
O comprimento da cablagem da sonda lambda horizontal (L2) 
representado na figura deve ser considerado puramente indicativo.

Monte a sonda lambda horizontal (L2) encostando a união (L4) 
à junção horizontal (3). Aperte a união (L4) da sonda lambda ao 
binário indicado.

Montagem do grupo central de escape  
(para modelos versão euro5)

Insira a braçadeira (22) no coletor vertical traseiro (5). Insira o 
coletor vertical dianteiro (2) no coletor vertical traseiro (5) até ao 
fim. Monte a junção da cabeça horizontal (3) na mesma entrepondo 
a junta de vedação de escape (30). Encoste as 2 porcas originais 
(A7). Insira arruela de cobre (29) na tampa de escape (27). Aplique 
massa lubrificante de cobre na rosca da tampa de escape (27). 
Encoste a tampa de escape (27) na junção horizontal (3) e aperte ao 
binário indicado. Aplique massa lubrificante de cobre na rosca do 
espaçador (34). Encoste o espaçador (34) na junção horizontal (3), 
orientando-o conforme mostrado na figura. Aperte o espaçador 
(34) ao binário indicado. Fixe a união (6) no engate horizontal (3) 
e no coletor vertical dianteiro (2) até ao fim. Fixe a junção (6) ao 
engate horizontal (3) e ao coletor vertical dianteiro (2), montando 
as 2 molas (28) com um esticador de molas presente no comércio, 
conforme indicado na figura (Z).

Notas
O comprimento da cablagem da sonda lambda horizontal (L2) 
representado na figura deve ser considerado puramente indicativo.

Monte a sonda lambda horizontal (L2) encostando a união (L4) 
à junção horizontal (3). Aperte a união (L4) da sonda lambda ao 
binário indicado.

Montage der mittleren Auspuffeinheit

Die Schelle (22) am hinteren Auspuffkrümmer (5) des 
senkrechten Zylinders anfügen. Den vorderen Auspuffkrümmer 
(2) des senkrechten Zylinders bis auf Anschlag in den hinteren 
Auspuffkrümmer (5) des senkrechten Zylinders einfügen. Den 
Anschluss des waagrechten Zylinderkopfs (3) am Zylinderkopf 
montieren und dabei die Auspuffdichtung (30) zwischenlegen. Die 
2 Original-Muttern (A7) ansetzen. Die Kupfer-Unterlegscheibe (29) 
am Auspuffverschluss (27) anfügen. Kupferfett auf das Gewinde 
des Auspuffverschlusses (27) auftragen. Den Auspuffverschluss 
(27) am waagrechten Anschluss (3) ansetzen und mit dem 
angegebenen Anzugsmoment festziehen. Den Anschluss (6) bis 
auf Anschlag am Anschlussstück (3) des waagrechten Zylinderkopfs 
und am vorderen Auspuffkrümmer (2) des senkrechten 
Zylinderkopfs anfügen. Den Anschluss (6) am Anschlussstück (3) 
des waagrechten Zylinderkopfs und am vorderen Auspuffkrümmer 
(2) des senkrechten Zylinderkopfs befestigen, dazu die 2 Federn 
(28), wie in Abbildung (Z) dargestellt, mit einem handelsüblichen 
Federzieher montieren.

Hinweise
Die auf der Abbildung dargestellte Länge der Lambdasonde (L2) 
des waagrechten Zylinders ist als reines Anhaltsmaß zu verstehen.

Die Lambdasonde (L2) des waagrechten Zylinders durch Ansetzen 
des Anschlusses (L4) am Anschlussteil (3) des senkrechten 
Zylinderkopfs montieren. Den Anschluss (L4) der Lambdasonde 
mit dem angegebenen Anzugsmoment anziehen.

Montage der mittleren Auspuffeinheit 
(an Modellen Version Euro5)

Die Schelle (22) am hinteren Auspuffkrümmer (5) des 
senkrechten Zylinders anfügen. Den vorderen Auspuffkrümmer 
(2) des senkrechten Zylinders bis auf Anschlag in den hinteren 
Auspuffkrümmer (5) des senkrechten Zylinders einfügen. Den 
Anschluss des waagrechten Zylinderkopfs (3) am Zylinderkopf 
montieren und dabei die Auspuffdichtung (30) zwischenlegen. Die 
2 Original-Muttern (A7) ansetzen. Die Kupfer-Unterlegscheibe (29) 
am Auspuffverschluss (27) anfügen. Kupferfett auf das Gewinde 
des Auspuffverschlusses (27) auftragen. Den Auspuffverschluss 
(27) am waagrechten Anschluss (3) ansetzen und mit dem 
angegebenen Anzugsmoment festziehen. Kupferfett auf das 
Gewinde des Distanzstücks (34) auftragen. Das Distanzstück (34) 
wie abgebildet ausgerichtet am Anschluss (3) des waagrechten 
Zylinderkopfs ansetzen. Das Distanzstück (34) mit dem 
angegebenen Anzugsmoment anziehen. Den Anschluss (6) bis auf 
Anschlag am Anschlussstück (3) des waagrechten Zylinderkopfs 
und am vorderen Auspuffkrümmer (2) des senkrechten 
Zylinderkopfs anfügen. Den Anschluss (6) am Anschlussstück (3) 
des waagrechten Zylinderkopfs und am vorderen Auspuffkrümmer 
(2) des senkrechten Zylinderkopfs befestigen, dazu die 2 Federn 
(28), wie in Abbildung (Z) dargestellt, mit einem handelsüblichen 
Federzieher montieren.

Hinweise
Die auf der Abbildung dargestellte Länge der Lambdasonde (L2) 
des waagrechten Zylinders ist als reines Anhaltsmaß zu verstehen.

Die Lambdasonde (L2) des waagrechten Zylinders durch Ansetzen 
des Anschlusses (L4) am Anschlussteil (3) des senkrechten 
Zylinderkopfs montieren. Den Anschluss (L4) der Lambdasonde 
mit dem angegebenen Anzugsmoment anziehen.

Pose groupe central d'échappement

Introduire le collier serre-flex (22) sur le collecteur vertical arrière (5). 
Introduire le collecteur vertical avant (2) dans le collecteur vertical 
arrière (5) jusqu'en butée. Poser la fixation de culasse horizontale 
(3) sur la culasse horizontale en interposant le joint d'échappement 
(30). Présenter les 2 écrous d'origine (A7). Introduire la rondelle 
en cuivre (29) sur le bouchon d'échappement (27). Appliquer de 
la graisse au cuivre sur le filet du bouchon d'échappement (27). 
Présenter le bouchon d'échappement (27) sur le raccord horizontal 
(3) et serrer au couple prescrit. Insérer le raccord (6) sur la fixation 
horizontale (3) et sur le collecteur vertical avant (2) jusqu'en butée. 
Fixer le raccord (6) à la fixation horizontale (3) et au collecteur 
vertical avant (2) en montant les n.2 ressorts (28) à l'aide d'un 
monte-ressort disponible dans le commerce, comme la figure (Z) 
le montre.

Remarques
La longueur du câblage de la sonde lambda horizontale (L2) 
représenté dans la figure est censée être indicative.

Poser la sonde lambda horizontale (L2) en présentant son raccord 
(L4) sur la fixation horizontale (3). Serrer le raccord (L4) de la sonde 
lambda au couple prescrit.

Pré-montage groupe central d'échappement 
(pour modèles version euro5)

Introduire le collier serre-flex (22) sur le collecteur vertical arrière (5). 
Introduire le collecteur vertical avant (2) dans le collecteur vertical 
arrière (5) jusqu'en butée. Poser la fixation de culasse horizontale 
(3) sur la culasse horizontale en interposant le joint d'échappement 
(30). Présenter les 2 écrous d'origine (A7). Introduire la rondelle 
en cuivre (29) sur le bouchon d'échappement (27). Appliquer de 
la graisse au cuivre sur le filet du bouchon d'échappement (27). 
Présenter le bouchon d'échappement (27) sur le raccord horizontal 
(3) et serrer au couple prescrit. Appliquer de la graisse au cuivre 
sur le filet de l’entretoise (34). Présenter l'entretoise (34) sur la 
fixation horizontale (3), en l’orientant comme la figure le montre. 
Serrer l'entretoise (34) au couple prescrit. Insérer le raccord (6) 
sur la fixation horizontale (3) et sur le collecteur vertical avant (2) 
jusqu'en butée. Fixer le raccord (6) à la fixation horizontale (3) et au 
collecteur vertical avant (2) en montant les n.2 ressorts (28) à l'aide 
d'un monte-ressort disponible dans le commerce, comme la figure 
(Z) le montre.

Remarques
La longueur du câblage de la sonde lambda horizontale (L2) 
représenté dans la figure est censée être indicative.

Poser la sonde lambda horizontale (L2) en présentant son raccord 
(L4) sur la fixation horizontale (3). Serrer le raccord (L4) de la sonde 
lambda au couple prescrit.

Exhaust central unit assembly

Fit clamp (22) onto rear vertical manifold (5). Fit front vertical 
manifold (2) fully home on rear vertical manifold (5). Fit horizontal 
head coupling (3) onto horizontal head inserting exhaust gasket 
(30) in between. Start no.2 original nuts (A7). Fit copper washer 
(29) on exhaust plug (27). Apply copper grease on the thread of 
exhaust plug (27). Start exhaust plug (27) on horizontal coupling 
(3) and tighten to the specified torque. Insert union (6) fully home 
on horizontal coupling (3) and on front vertical manifold (2). Fix 
union (6) to horizontal coupling (3) and to front vertical manifold 
(2) fitting the 2 springs (28) with a spring stretcher available on the 
market, as shown in figure (Z).

Notes
The horizontal lambda sensor (L2) wiring length shown in the 
figure is to be considered purely indicative.

Fit horizontal lambda sensor (L2) by starting union (L4) on 
horizontal coupling (3). Tighten union (L4) of lambda sensor to the 
specified torque.

Exhaust central unit assembly  
(for Euro5 version models)

Fit clamp (22) onto rear vertical manifold (5). Fit front vertical 
manifold (2) fully home on rear vertical manifold (5). Fit horizontal 
head coupling (3) onto horizontal head inserting exhaust gasket 
(30) in between. Start no.2 original nuts (A7). Fit copper washer 
(29) on exhaust plug (27). Apply copper grease on the thread of 
exhaust plug (27). Start exhaust plug (27) on horizontal coupling 
(3) and tighten to the specified torque. Apply copper grease on the 
thread of spacer (34). Start spacer (34) on the horizontal coupling 
(3), aiming it as shown in the figure. Tighten spacer (34) to the 
specified torque. Insert union (6) fully home on horizontal coupling 
(3) and on front vertical manifold (2). Fix union (6) to horizontal 
coupling (3) and to front vertical manifold (2) fitting the 2 springs 
(28) with a spring stretcher available on the market, as shown in 
figure (Z).

Notes
The horizontal lambda sensor (L2) wiring length shown in the 
figure is to be considered purely indicative.

Fit horizontal lambda sensor (L2) by starting union (L4) on 
horizontal coupling (3). Tighten union (L4) of lambda sensor to the 
specified torque.

Montaggio gruppo centrale di scarico

Inserire la fascetta (22) sul collettore verticale posteriore (5). 
Inserire il collettore verticale anteriore (2) nel collettore verticale 
posteriore (5) fino a battuta. Montare l’attacco testa orizzontale (3) 
sulla testa orizzontale interponendo la guarnizione di scarico (30). 
Impuntare i n.2 dadi originali (A7). Inserire la rosetta in rame (29) 
sul tappo scarico (27). Applicare grasso al rame sul filetto del tappo 
scarico (27). Impuntare il tappo scarico (27) sull’attacco orizzontale 
(3) e serrare alla coppia indicata. Inserire il raccordo (6) sull’attacco 
orizzontale (3) e sul collettore verticale anteriore (2) fino a battuta 
Fissare il raccordo (6) all’attacco orizzontale (3) e al collettore 
verticale anteriore (2) montando le n.2 molle (28) con un tiramolle 
commerciale, come indicato in figura (Z).

Note
La lunghezza del cablaggio della sonda lambda orizzontale (L2) 
rappresentato in figura è da ritenersi puramente indicativa.

Montare la sonda lambda orizzontale (L2) impuntandone il raccordo 
(L4) sull’attacco orizzontale (3). Serrare il raccordo (L4) della sonda 
lambda alla coppia indicata.

Montaggio gruppo centrale di scarico  
(per modelli versione euro5)

Inserire la fascetta (22) sul collettore verticale posteriore (5). 
Inserire il collettore verticale anteriore (2) nel collettore verticale 
posteriore (5) fino a battuta. Montare l’attacco testa orizzontale 
(3) sulla testa orizzontale interponendo la guarnizione di scarico 
(30). Impuntare i n.2 dadi originali (A7). Inserire la rosetta in rame 
(29) sul tappo scarico (27). Applicare grasso al rame sul filetto 
del tappo scarico (27). Impuntare il tappo scarico (27) sull’attacco 
orizzontale (3) e serrare alla coppia indicata. Applicare grasso al 
rame sul filetto del distanziale (34). Impuntare il distanziale (34) 
sull'attacco orizzontale (3), orientandolo come in figura. Serrare 
il distanziale (34) alla coppia indicata. Inserire il raccordo (6) 
sull’attacco orizzontale (3) e sul collettore verticale anteriore (2) 
fino a battuta Fissare il raccordo (6) all’attacco orizzontale (3) e al 
collettore verticale anteriore (2) montando le n.2 molle (28) con un 
tiramolle commerciale, come indicato in figura (Z).

Note
La lunghezza del cablaggio della sonda lambda orizzontale (L2) 
rappresentato in figura è da ritenersi puramente indicativa.

Montare la sonda lambda orizzontale (L2) impuntandone il raccordo 
(L4) sull’attacco orizzontale (3). Serrare il raccordo (L4) della sonda 
lambda alla coppia indicata.

ISTR 638 / 04

27



ISTR 638 / 04

28

W

1

28

28

24

1A

26

23

24

12

6

25

20 Nm ± 10%

25 Nm ± 10%

26 12

12A



サイレンサーの取り付け (≤ MY18)

サイレンサー (1) をコネクター (6) に奥まで挿入します。

図 (W) のように、市販のスプリングテンショナーでスプリング 

(28) を取り付け、サイレンサー (1) をコネクター (6) に固定し

ます。2 個のラバー (24) とブッシュ (23) をサイレンサー (1) 
のブラケット (1A) に取り付けます。スクリュー (25) をブッシ

ュ (23) に挿入します。反対側からスクリュー (25) の突出部に

サイレンサーマウントブラケット (12) を差し込みます。サイレン

サーマウントブラケット (12) を回して溝 (12A) を下に向け、ス

クリュー (26) を差し込みます。スクリュー (26)、次にスクリュ

ー (25) を規定のトルクで締め付けます。

Montaje silenciador (≤ MY18)

Introducir el silenciador (1) en el empalme (6) a tope. Fijar el 
silenciador (1) al empalme (6) montando el muelle (28) con un 
tensor de muelles comercial, como indica la figura (W). Montar 
los 2 aros de goma (24) y el casquillo (23) en el sostén (1A) del 
silenciador (1). Introducir el tornillo (25) en el casquillo (23); del lado 
opuesto, introducir el sostén de soporte silenciador (12) en la parte 
sobresaliente el tornillo (25). Girar el sostén de soporte silenciador 
(12) con la muesca (12A) dirigida hacia abajo e introducir el tornillo 
(26). Ajustar el tornillo (26) y luego el tornillo (25) al par de apriete 
recomendado.

安装消音器 (≤ MY18)

将消音器 (1) 套到接头 (6) 上，套到底。使用商用弹簧牵拉装置安装
弹簧 (28) 从而将消音器 (1) 固定到接头 (6) 上，如图 (W) 所示。将 2 
个橡胶密封圈 (24) 和衬套 (23) 安装到消音器 (1) 的托架 (1A) 上。将
螺钉 (25) 插到衬套 (23) 中；然后从另一侧将消音器支撑托架 (12) 套
到螺钉 (25) 凸出的部分上。旋转消音器支撑托架 (12)，令凹槽 (12A) 
朝下，然后插入螺钉 (26)。拧紧螺钉 (26)，然后按照所示扭矩拧紧
螺钉 (25)。

Montagem do silenciador (≤ MY18)

Insira o silenciador (1) na união (6) até ao fim. Fixe o silenciador 
(1) na união (6) montando a mola (28) com um esticador de molas 
disponível no comércio, conforme indicado na figura (W). Monte as 
2 borrachas (24) e o casquilho (23) na braçadeira (1A) do silenciador 
(1). Insira o parafuso (25) no casquilho (23); pelo lado oposto, 
encoste a braçadeira de suporte do silenciador (12) na saliência do 
parafuso (25). Rode a braçadeira de suporte do silenciador (12) com 
a cavidade (12A) virada para baixo e encoste o parafuso (26). Aperte 
o parafuso (26) e depois o parafuso (25) ao binário indicado.

Montage des Schalldämpfers (≤ MY18)

Den Schalldämpfer (1) bis auf Anschlag am Anschlag (6) einfügen. 
Den Schalldämpfer (1) am Anschluss (6) befestigen, dazu, wie in 
Abbildung (W) dargestellt, die Feder (28) mit einem handelsüblichen 
Federzieher montieren. Die 2 Gummielemente (24) und die Buchse 
(23) am Bügel (1A) des Schalldämpfers (1) montieren. Die Schraube 
(25) in die Buchse (23) einfügen. An der gegenüberliegenden Seite 
den Haltebügel des Schalldämpfers (12) auf den Vorsprung der 
Schraube (25) aufsetzen. Den Schalldämpferhaltebügel (12) so 
drehen, dass die Aussparung (12A) nach unten gerichtet resultiert, 
dann die Schraube (26) ansetzen. Die Schraube (26), dann die 
Schraube (25) mit dem angegebenen Anzugsmoment anziehen.

Pose silencieux (≤ MY18)

Insérer le silencieux (1) sur le raccord (6) jusqu'en butée. Fixer le 
silencieux (1) au raccord (6) en montant le ressort (28) à l'aide d'un 
monte-ressort disponible dans le commerce, comme la figure (W) 
le montre. Poser les 2 plots caoutchouc (24) et la bague (23) sur la 
bride (1A) du silencieux (1). Insérer la vis (25) dans la bague (23) ; 
du côté opposé présenter la bride de support silencieux (12) sur la 
partie en saillie de la vis (25). Tourner la bride de support silencieux 
(12) avec le cran (12A) tourné vers le bas et présenter la vis (26). 
Serrer la vis (26) et ensuite la vis (25) au couple prescrit.

Silencer assembly (≤ MY18)

Fit silencer (1) fully home on union (6). Secure silencer (1) to union 
(6) and fit spring (28) using a spring stretcher available on the 
market, as shown in figure (W). Fit the 2 rubber blocks (24) and 
bushing (23) on bracket (1A) of silencer (1). Fit screw (25) in bushing 
(23); on the opposite side, start silencer support bracket (12) on 
screw (25) projection. Rotate silencer support bracket (12) with 
recess (12A) facing downward and start screw (26). Tighten screw 
(26) and then screw (25) to the specified torque.

Montaggio silenziatore (≤ MY18)

Inserire il silenziatore (1) sul raccordo (6) fino a battuta. Fissare 
il silenziatore (1) al raccordo (6) montando la molla (28) con un 
tiramolle commerciale, come indicato in figura (W). Montare i n.2 
gommini (24) e la boccola (23) sulla staffa (1A) del silenziatore (1). 
Inserire la vite (25) nella boccola (23); dal lato opposto impuntare 
la staffa di supporto silenziatore (12) sulla sporgenza della vite (25). 
Ruotare la staffa di supporto silenziatore (12) con lo scasso (12A) 
rivolto verso il basso e impuntare la vite (26). Serrare la vite (26) e 
di seguito la vite (25) alla coppia indicata.

ISTR 638 / 04

29



ISTR 638 / 04

30

W

1

28

28

24

1A

33

23

24

32

6

25

20 Nm ± 10%

25 Nm ± 10%

33 32

32A



サイレンサーの取り付け (≥ MY19)

サイレンサー (1) をコネクター (6) に奥まで挿入します。

図 (W) のように、市販のスプリングテンショナーでスプリング 

(28) を取り付け、サイレンサー (1) をコネクター (6) に固定し

ます。2 個のラバー (24) とブッシュ (23) をサイレンサー (1) 
のブラケット (1A) に取り付けます。スクリュー (25) をブッシュ 

(23) に挿入します。反対側からスクリュー (25) の突出部にサイ

レンサーマウントブラケット (32) を差し込みます。サイレンサ

ーマウントブラケット (32) を回して溝 (32A) を下に向け、スク

リュー (33) を差し込みます。スクリュー (33)、次にスクリュー 

(25) を規定のトルクで締め付けます。

Montaje silenciador (≥ MY19)

Introducir el silenciador (1) en el empalme (6) a tope. Fijar el 
silenciador (1) al empalme (6) montando el muelle (28) con un 
tensor de muelles comercial, como indica la figura (W). Montar 
los 2 aros de goma (24) y el casquillo (23) en el sostén (1A) del 
silenciador (1). Introducir el tornillo (25) en el casquillo (23); del lado 
opuesto, introducir el sostén de soporte silenciador (32) en la parte 
sobresaliente el tornillo (25). Girar el sostén de soporte silenciador 
(32) con la muesca (32A) dirigida hacia abajo e introducir el tornillo 
(33). Ajustar el tornillo (33) y luego el tornillo (25) al par de apriete 
recomendado.

安装消音器 (≥ MY19)

将消音器 (1) 套到接头 (6) 上，套到底。使用商用弹簧牵拉装置安装
弹簧 (28) 从而将消音器 (1) 固定到接头 (6) 上，如图 (W) 所示。将 
2 个橡胶密封圈 (24) 和衬套 (23) 安装到消音器 (1) 的托架 (1A) 上。
将螺钉 (25) 插到衬套 (23) 中；然后从另一侧将消音器支撑托架 (32) 
套到螺钉 (25) 凸出的部分上。旋转消音器支撑托架 (32)，令凹槽 
(32A) 朝下，然后插入螺钉 (33)。拧紧螺钉 (33)，然后按照所示扭矩
拧紧螺钉 (25)。

Montagem do silenciador (≥ MY19)

Insira o silenciador (1) na união (6) até ao fim. Fixe o silenciador 
(1) na união (6) montando a mola (28) com um esticador de molas 
disponível no comércio, conforme indicado na figura (W). Monte as 
2 borrachas (24) e o casquilho (23) na braçadeira (1A) do silenciador 
(1). Insira o parafuso (25) no casquilho (23); pelo lado oposto, 
encoste a braçadeira de suporte do silenciador (32) na saliência do 
parafuso (25). Rode a braçadeira de suporte do silenciador (32) com 
a cavidade (32A) virada para baixo e encoste o parafuso (33). Aperte 
o parafuso (33) e depois o parafuso (25) ao binário indicado.

Montage des Schalldämpfers (≥ MY19)

Den Schalldämpfer (1) bis auf Anschlag am Anschlag (6) einfügen. 
Den Schalldämpfer (1) am Anschluss (6) befestigen, dazu, wie in 
Abbildung (W) dargestellt, die Feder (28) mit einem handelsüblichen 
Federzieher montieren. Die 2 Gummielemente (24) und die Buchse 
(23) am Bügel (1A) des Schalldämpfers (1) montieren. Die Schraube 
(25) in die Buchse (23) einfügen. An der gegenüberliegenden Seite 
den Haltebügel des Schalldämpfers (32) auf den Vorsprung der 
Schraube (25) aufsetzen. Den Schalldämpferhaltebügel (32) so 
drehen, dass die Aussparung (32A) nach unten gerichtet resultiert, 
dann die Schraube (33) ansetzen. Die Schraube (33), dann die 
Schraube (25) mit dem angegebenen Anzugsmoment anziehen.

Pose silencieux (≥ MY19)

Insérer le silencieux (1) sur le raccord (6) jusqu'en butée. Fixer le 
silencieux (1) au raccord (6) en montant le ressort (28) à l'aide d'un 
monte-ressort disponible dans le commerce, comme la figure (W) 
le montre. Poser les 2 plots caoutchouc (24) et la bague (23) sur la 
bride (1A) du silencieux (1). Insérer la vis (25) dans la bague (23) ; 
du côté opposé présenter la bride de support silencieux (32) sur la 
partie en saillie de la vis (25). Tourner la bride de support silencieux 
(32) avec le cran (32A) tourné vers le bas et présenter la vis (33). 
Serrer la vis (33) et ensuite la vis (25) au couple prescrit.

Silencer assembly (≥ MY19)

Fit silencer (1) fully home on union (6). Secure silencer (1) to union 
(6) and fit spring (28) using a spring stretcher available on the 
market, as shown in figure (W). Fit the 2 rubber blocks (24) and 
bushing (23) on bracket (1A) of silencer (1). Fit screw (25) in bushing 
(23); on the opposite side, start silencer support bracket (32) on 
screw (25) projection. Rotate silencer support bracket (32) with 
recess (32A) facing downward and start screw (33). Tighten screw 
(33) and then screw (25) to the specified torque.

Montaggio silenziatore (≥ MY19)

Inserire il silenziatore (1) sul raccordo (6) fino a battuta. Fissare 
il silenziatore (1) al raccordo (6) montando la molla (28) con un 
tiramolle commerciale, come indicato in figura (W). Montare i n.2 
gommini (24) e la boccola (23) sulla staffa (1A) del silenziatore (1). 
Inserire la vite (25) nella boccola (23); dal lato opposto impuntare la 
staffa di supporto silenziatore (32) sulla sporgenza della vite (25). 
Ruotare la staffa di supporto silenziatore (32) con lo scasso (32A) 
rivolto verso il basso e impuntare la vite (33). Serrare la vite (33) e di 
seguito la vite (25) alla coppia indicata.

ISTR 638 / 04

31



ISTR 638 / 04

32

J KK1

O

T
N

N5

N1

J

N4

N3

M
I

11

20

MI

N1N2

N2

10 Nm ± 10%

5 Nm ± 10%

55 Nm ± 5%

36 Nm ± 10%

5 Nm ± 10%

10 Nm ± 10%



フットペグホルダープレートユニットの取り付け

参考
図中に描かれているブレーキシステムホースの長さは参考です。

リアブレーキフルードタンク (K) をフレームに固定しているスク
リュー (J) を緩めて外します。フットペグホルダープレートユニ
ット (N) を近づけ、調整ロッド (N5) をリアブレーキマスターシ
リンダー (N4) に奥まで差し込みます。2 本のオリジナルスクリ
ュー (N3) に残っているネジロック剤を取り除きます。2 本のス
クリュー (N3) にネジロック剤 LOCTITE 243 を塗布します。リ
アブレーキマスターシリンダー (N4) をフットペグホルダープレ
ート (N1) を取り付け、2 本のオリジナルスクリュー (N3) を差
し込みます。2 本のスクリュー (N3) を規定のトルクで締め付け
ます。ワッシャー (T) を専用スクリュー (O) に取り付けます。
フットペグホルダープレートユニット (N) をフレームに配置し、
専用スクリュー (O) を差し込みます。フットペグホルダープレー
ト (N1) とクランクケースの間にロア固定ブラケット (11) をは
さみ、2 本の専用スクリュー (N2) を差し込みます。スクリュー 

(J) に残っているネジロック剤を取り除きます。LOCTITE 243 を
スクリュー (J) に塗布します。リアブレーキフルードタンク (K) 
をフレームに固定するスクリュー (J) を差し込み、規定のトルク
で締め付けます。市販のプラスチックペンチをホース (K1) から
取り外します。専用スクリュー (O) および 2 本の専用スクリュ
ー (N2) を規定のトルクで締め付けます。2 本のスクリュー (20) 
を規定のトルクで締め付けます。

Montaje grupo placa porta estribos

Notas
La longitud de los tubos del sistema de frenos representados en la 
figura se debe considerar puramente indicativa.

Desatornillar el tornillo (J) que fija el depósito líquido de freno 
trasero (K) al bastidor. Acercar el grupo placa porta estribo (N) e 
introducir el vástago de regulación (N5) a tope en la bomba freno 
trasero (N4). Quitar los residuos de compuesto para roscas de los 
2 tornillos originales (N3). Aplicar compuesto para roscas LOCTITE 
243 en los 2 tornillos (N3). Montar la bomba freno trasero (N4) en 
la placa porta estribos (N1) introduciendo los 2 tornillos originales 
(N3). Ajustar los 2 tornillos (N3) al par de apriete indicado. Introducir 
la arandela (T) en el tornillo especial (O). Posicionar el grupo placa 
porta estribos (N) en el bastidor e introducir el tornillo especial (O). 
Introducir los 2 tornillos especiales (N2) interponiendo el sostén 
de fijación inferior (11) entre la placa porta estribos (N1) y el cárter. 
Quitar los residuos de compuesto para roscas de los tornillos (J). 
Aplicar compuesto para roscas LOCTITE 243 en el tornillo (J). 
Introducir y ajustar al par de apriete indicado el tornillo (J) que fija 
el depósito líquido de freno trasero (K) al bastidor. Quitar las pinzas 
de plástico comerciales del tubo (K1). Ajustar el tornillo especial (O) 
y los 2 tornillos especiales (N2) al par de apriete indicado. Ajustar 
los 2 tornillos (20) al par de apriete indicado.

安装踏板架支撑板总成

注释
图中所示的制动系统软管长度仅供参考。

拧下将后制动器油箱 (K) 固定到车架上的螺钉 (J)。将踏板架支撑板
总成 (N) 靠近并将调节杆 (N5) 插到后制动泵 (N4) 中，插到底。去
除 2 枚原装螺钉 (N3) 上残留的螺纹固定剂。在 2 枚螺钉 (N3) 上涂
抹 LOCTITE 243 螺纹固定剂。插入 2 枚原装螺钉 (N3)，从而将后
制动泵 (N4) 安装到踏板架支撑板 (N1) 上。按照所示扭矩拧紧 2 枚
螺钉 (N3)。将垫圈 (T) 套到专用螺钉 (O) 上。将踏板架支撑板总成 
(N) 放到车架上并插入专用螺钉 (O)。插入 2 枚专用螺钉 (N2)，同
时在踏板架支撑板 (N1) 与外壳中间放置上下固定托架 (11)。去除螺
钉 (J) 上残留的螺纹固定剂。在螺钉 (J) 上涂抹 LOCTITE 243 螺纹
固定剂。插入将后制动器油箱 (K) 固定到车架上的螺钉 (J) 并按照所
示扭矩将其拧紧。从软管 (K1) 上拆下商用塑料夹。按照所示扭矩拧
紧专用螺钉 (O) 和 2 枚专用螺钉 (N2)。按照所示扭矩拧紧 2 枚螺
钉 (20)。

Montagem do grupo suporte de patins

Notas
O comprimento dos tubos do sistema de travagem representados 
na figura deve ser considerado puramente indicativo.

Desatarraxe o parafuso (J) de fixação do reservatório do líquido 
do travão traseiro (K) ao chassi. Aproxime o grupo suporte de 
patins (N) e insira a haste de afinação (N5) até ao fim na bomba 
de travão traseiro (N4). Remova os resíduos de trava-roscas dos 2 
parafusos originais (N3). Aplique trava-roscas LOCTITE 243 nos 2 
parafusos (N3). Monte a bomba de travão traseiro (N4) no suporte 
de patins (N1) encostando os 2 parafusos originais (N3). Aperte os 
2 parafusos (N3) ao binário indicado. Insira a anilha (T) no parafuso 
especial (O). Posicione o grupo suporte de patins (N) no chassi e 
encoste o parafuso especial (O). Encoste os 2 parafusos especiais 
(N2) entrepondo a braçadeira de fixação inferior (11) entre o suporte 
de patins (N1) e o cárter. Remova os resíduos de trava-rosca do 
parafuso (J). Aplique trava-rosca LOCTITE 243 no parafuso (J). 
Encoste e apertar ao binário indicado o parafuso (J) de fixação do 
reservatório do líquido do travão traseiro (K) ao chassi. Remova os 
alicates de plástico, disponíveis no comércio, do tubo (K1). Aperte 
o parafuso especial (O) e os 2 parafusos especiais (N2) ao binário 
indicado. Aperte os 2 parafusos (20) ao binário indicado.

Montage der Fußrastenhalterplatte

Hinweise
Die Länge der in der Abbildung abgebildeten Leitungen des 
Bremssystems ist rein indikativ zu verstehen.

Die Schraube (J) der Befestigung des Bremsflüssigkeitsbehälters 
der Hinterradbremse (K) am Rahmen lösen. Die Einheit der 
Fußrastenhalterplatte (N) annähern und den Regulierstab (N5) 
bis auf Anschlag in die hintere Bremspumpe (N4) einfügen. Die 
2 Original-Schrauben (N3) von den Rückständen der verwendeten 
Schraubensicherung reinigen. Die Schraubensicherung LOCTITE 
243 auf die 2 Schrauben (N3) auftragen. Die hintere Bremspumpe 
(N4) durch Ansetzen der 2 Original-Schrauben (N3) auf der 
Fußrastenplatte (N1) montieren. Die 2 Schrauben (N3) mit dem 
angegebenen Anzugmoment anziehen. Die Unterlegscheibe (T) auf 
die Spezialschraube (O) fügen. Die Einheit der Fußrastenhalterplatte 
(N) am Rahmen anordnen und die Spezialschraube (O) ansetzen. 
Die 2 Spezialschrauben (N2) ansetzen und dabei den unteren 
Befestigungsbügel (11) zwischen die Fußrastenhalterplatte (N1) 
und das Gehäuse fügen. Die Schraubensicherungsrückstände 
von der Schraube (J) entfernen. LOCTITE 243 auf die 
Schraube (J) auftragen. Die Schraube (J) der Befestigung des 
Bremsflüssigkeitsbehälters der Hinterradbremse (K) am Rahmen 
ansetzen und mit dem angegebenen Anzugsmoment anziehen. 
Die handelsübliche Kunststoffzange vom Schlauch (K1) entfernen. 
Die Spezialschraube (O) und die 2 Spezialschrauben (N2) mit dem 
angegebenen Anzugsmoment anziehen. Die 2 Schrauben (20) mit 
dem angegebenen Anzugsmoment anziehen.

Pose de l'ensemble plaque support repose-pied

Remarques
La longueur des tuyaux du système de freinage représentés dans 
la figure est sensée être indicative.

Desserrer la vis (J) de fixation du réservoir liquide de frein arrière 
(K) au cadre. Approcher l'ensemble plaque support repose-pied 
(N) et insérer l'axe de réglage (N5) jusqu'en butée dans le maître-
cylindre de frein arrière (N4). Éliminer les résidus de frein-filet 
des n.2 vis d'origine (N3). Appliquer du frein-filet LOCTITE 243 
sur les n.2 vis (N3). Poser le maître-cylindre de frein arrière (N4) 
sur la plaque support repose-pied (N1) en présentant les n.2 vis 
d'origine (N3). Serrer les 2 vis (N3) au couple prescrit. Insérer la 
rondelle (T) sur la vis spéciale (O). Positionner l'ensemble plaque 
support repose-pieds (N) sur le cadre et présenter la vis spéciale 
(O). Présenter les n.2 vis spéciales (N2) en interposant la bride de 
fixation inférieure (11) entre la plaque support repose-pied (N1) et 
le carter. Éliminer les résidus de frein-filet de la vis (J). Appliquer du 
frein-filet LOCTITE 243 sur la vis (J). Présenter et serrer au couple 
prescrit la vis (J) de fixation du réservoir liquide de frein arrière (K) 
au cadre. Déposer les pinces en plastique utilisées auparavant du 
tuyau (K1). Serrer la vis spéciale (O) et les n.2 vis spéciales (N2) au 
couple prescrit. Serrer les 2 vis (20) au couple prescrit.

Refitting the footpeg holder plate unit

Notes
The length of the braking system hoses shown in the figure is to be 
considered purely indicative.

Loosen screw (J) that retains the rear brake fluid reservoir (K) to 
the frame. Approach the footpeg holder plate unit (N) and insert 
the adjuster rod (N5) fully inside the rear brake master cylinder 
(N4). Remove threadlocker residues from the 2 original screws 
(N3). Apply LOCTITE 243 threadlocker to the 2 screws (N3). Fit the 
rear brake master cylinder (N4) on the footpeg holder plate (N1) by 
starting 2 original screws (N3). Tighten the no.2 screws (N3) to the 
specified torque. Fit washer (T) on special screw (O). Position the 
footpeg holder plate unit (N) on the frame and start special screw 
(O). Start no. 2 special screws (N2) by fitting the lower mounting 
bracket (11) between footpeg holder plate (N1) and casing. Remove 
the threadlocker residues from screw (J). Apply LOCTITE 243 on 
screw (J). Start and tighten to the specified torque screw (J) that 
retains the rear brake fluid reservoir (K) to the frame. Remove the 
commercial plastic pliers from hose (K1). Tighten special screw (O) 
and no. 2 special screws (N2) to the specified torque. Tighten no.2 
screws (20) to the specified torque.

Montaggio gruppo piastra portapedane

Note
La lunghezza dei tubi dell’impianto frenante rappresentati in figura 
è da ritenersi puramente indicativa.

Svitare la vite (J) di fissaggio del serbatoio liquido freno posteriore 
(K) al telaio. Avvicinare il gruppo piastra portapedane (N) e inserire 
l’asta di registro (N5) fino a battuta nella pompa freno posteriore 
(N4). Rimuovere i residui di frenafiletti dalle n.2 viti originali (N3). 
Applicare frenafiletti LOCTITE 243 sulle n.2 viti (N3). Montare 
la pompa freno posteriore (N4) sulla piastra portapedane (N1) 
impuntando le n.2 viti originali (N3). Serrare le n.2 viti (N3) alla 
coppia indicata. Inserire la rondella (T) sulla vite speciale (O). 
Posizionare il gruppo piastra portapedane (N) sul telaio e impuntare 
la vite speciale (O). Impuntare le n.2 viti speciali (N2) interponendo 
la staffa di fissaggio inferiore (11) fra la piastra portapedane (N1) e 
il carter. Rimuovere i residui di frenafiletti dalla vite (J). Applicare 
frenafiletti LOCTITE 243 sulla vite (J). Impuntare e serrare alla 
coppia indicata la vite (J) di fissaggio del serbatoio liquido freno 
posteriore (K) al telaio. Rimuovere le pinze in plastica commerciali 
dal tubo (K1). Serrare la vite speciale (O) e le n.2 viti speciali (N2) 
alla coppia indicata. Serrare le n.2 viti (20) alla coppia indicata.

ISTR 638 / 04

33



ひとつめのナット (A5) を 6 ± 10% Nm のトルクで仮締めし、

続いてふたつめのナット (A5) を 24 ± 10% Nm のトルクで締

め付けます。ひとつめのナット (A5) を再び 24 ± 10% Nm の

トルクで本締め付けします。クランプ (22) を 規定のトルクで締

め付けます。

ヒートガードのコネクターへの取り付け

2 個のクリップ (15) をコネクター (6) に取り付けます。3 個の

アラミドワッシャー (16) を 3 本のスクリュー (18) に挿入しま

す。アウターヒートガード (8) をインナーヒートガード (7) と
組み合わせ、対応する穴に 3 本のスクリュー (18) を取り付けま

す。さらに 3 個のアラミドワッシャー (16) および 3 個のカラ

ー付きスペーサー (17) をスクリュー (18) の突起に挿入します。

参考
3 個のスペーサー (17) はカラーをヒートガードの方に向けてく

ださい。

ヒートガード (8) および (7) をコネクター (6) に取り付け、3 
本のスクリュー (18) を差し込みます。3 本のスクリュー (18) 
を規定のトルクで締め付けます。このとき、アラミドワッシャー 

(16) がスペーサー (17) のカラーの中心にくるように注意してく

ださい。

Pre-ajustar la primera tuerca (A5) a 6 ± 10% Nm , luego ajustar 
la segunda tuerca (A5) a 24 ± 10% Nm y nuevamente ajustar 
definitivamente la primera tuerca (A5) a 24 ± 10% Nm. Ajustar la 
abrazadera (22) al par de apriete indicado.

Montaje protectores calor en empalme

Montar los 2 clips (15) en el empalme (6). Introducir las 3 arandelas 
de aramida (16) en los 3 tornillos (18). Acoplar el protector calor 
externo (8) al protector calor interno (7) e introducir los 3 tornillos 
(18) en los respectivo orificios. Introducir las otras 3 arandelas de 
aramida (16) y los 3separadores con collar (17) en las salientes de 
los tornillos (18).

Notas
Los 3 separadores (17) deben orientarse con el collar dirigido hacia 
el protector calor.

Montar el protector calor (8) y (7) en el empalme (6), introduciendo 
los 3 tornillos (18). Ajustar los 3 tornillos (18) al par de apriete 
indicado, prestando atención de centrar las arandelas de aramida 
(16) en los collares de los separadores (17).

以 6 ± 10% Nm 的扭矩预先拧上第一个螺母 (A5)，然后以 24 ± 10% 
Nm 的扭矩拧上第二个螺母 (A5)，之后以 24 ± 10% Nm 的扭矩将第
一个螺母 (A5) 最终拧紧。按照所示扭矩拧紧夹子 (22)。

在接头上安装隔热板

将 2 个夹子 (15) 安装到接头 (6) 上。将 3 个芳纶垫圈 (16) 套到 3 枚
螺钉 (18) 上。将内外隔热板 (7) 和 (8) 对接，将 3 枚螺钉 (18) 插入
相应的孔洞中。将另外 3 个芳纶垫圈 (16) 和 3 个带环垫片 (17) 套到
螺钉 (18) 凸出的部分上。

注释
3 个垫片 (17) 的环必须朝向隔热板。

将隔热板 (7) 和 (8) 安装到接头 (6) 上并插入 3 枚螺钉 (18)。按照
所示扭矩拧紧 3 枚螺钉 (18)，注意将芳纶垫圈 (16) 对准垫片 (17) 的
环。

Aperte previamente a primeira porca (A5) a 6 ± 10% Nm , em 
seguida aperte a segunda (A5) a 24 ± 10% Nm e volte a apertar 
definitivamente a primeira porca (A5) a 24 ± 10% Nm. Aperte a 
braçadeira (22) ao binário indicado.

Montagem das proteções anticalor na união

Monte as 2 presilhas (15) na união (6). Insira as 3 arruelas de aramida 
(16) nos 3 parafusos (18). Acople a proteção anticalor externa (8) 
à proteção anticalor interna (7) e introduza os 3 parafusos (18) 
nos respetivos furos. Insira outras 3 arruelas de aramida (16) e 3 
espaçadores com colar (17) nas saliências dos parafusos (18).

Notas
Os 3 espaçadores (17) devem ser orientados com o colar virado para 
a proteção anticalor.

Monte as proteções anticalor (8) e (7) na união (6), encostando 
os 3 parafusos (18). Aperte os 3 parafusos (18) ao binário indicado 
prestando atenção para centrar as arruelas de aramida (16) nos 
colares dos espaçadores (17).

Die erste Mutter (A5) mit einem Anzugsmoment von 6 ± 10 % 
Nm vorspannen, dann die zweite Mutter (A5) mit 24 ± 10 % Nm 
und schließlich die erste Mutter (A5) definitiv mit 24 ± 10 % Nm 
anziehen. Die Schelle (22) mit dem angegebenen Anzugsmoment 
anziehen.

Montage der Wärmeschutzelement am Anschluss

Die 2 Clips (15) am Anschluss (6) montieren. Die 3 Aramid-
Unterlegscheiben (16) auf die 3 Schrauben (18) fügen. Den 
externen Wärmeschutz (8) mit dem internen Wärmeschutz (7) 
zusammenpassen und die 3 Schrauben (18) in die jeweiligen 
Bohrungen einfügen. Die weiteren 3 Aramid-Unterlegscheiben 
(16) sowie die 3 Distanzstücke mit Bund (17) auf die überstehenden 
Schraubenenden (18) fügen.

Hinweise
Die 3 Distanzstücke (17) müssen dabei mit dem Bund zum 
Wärmeschutz gerichtet sein.

Die Wärmeschutzelemente (8) und (7) durch Ansetzen der 3 
Schrauben (18) am Anschluss (6) montieren. Die 3 Schrauben (18) 
mit dem angegebenen Anzugsmoment anziehen und dabei darauf 
achten, dass die Aramid-Scheiben (16) zentriert auf den Bundteilen 
der Distanzstücke (17) liegen.

Pré-serrer le premier écrou (A5) à 6 ± 10 % Nm, ensuite serrer le 
deuxième écrou (A5) à 24 ± 10 % Nm et serrer à nouveau le premier 
écrou (A5) à 24 ± 10 % Nm de façon définitive. Serrer le collier 
serre-flex (22) au couple prescrit.

Pose des pare-chaleur sur le raccord

Poser les 2 clips (15) sur le raccord (6). Insérer les 3 rondelles 
aramidiques (16) sur les 3 vis (18). Accoupler le pare-chaleur externe 
(8) au pare-chaleur interne (7) et introduire les 3 vis (18) dans les 
trous respectifs. Insérer 3 autres rondelles aramidiques (16) et n.3 
entretoises à collerette (17) sur les partie en saillie des vis (18).

Remarques
Les 3 entretoises (17) doivent être tournées avec la collerette vers 
les pare-chaleur.

Poser les pare-chaleur (8) et (7) sur le raccord (6) en présentant les 
3 vis (18). Serrer les 3 vis (18) au couple prescrit en faisant attention 
à centrer les rondelles aramidiques (16) sur les collerettes des 
entretoises (17).

Pre-tighten the first nut (A5) to 6 ± 10% Nm, then tighten the 
second nut (A5) to 24 ± 10% Nm and finally tighten the first nut 
(A5) again to 24 ± 10% Nm. Tighten clamp (22) to the specified 
torque.

Heat guard assembly on union

Fit the 2 clips (15) on union (6). Fit no. 3 aramid washers (16) on no. 
3 screws (18). Couple external heat guard (8) to internal heat guard 
(7) and fit no. 3 screws (18) in the relevant holes. Fit the other 3 
aramid washers (16) and no.3 spacers with collar (17) on screw (18) 
projecting parts.

Notes
The 3 spacers (17) must be positioned with the collar facing the 
heat guards.

Fit heat guards (8) and (7) on union (6) by starting no. 3 screws (18). 
Tighten the 3 screws (18) to the indicated torque having care to 
centre aramid washers (16) on collars of spacers (17).

Preserrare il primo dado (A5) a 6 ± 10% Nm , di seguito serrare 
il secondo dado (A5) a 24 ± 10% Nm e nuovamente serrare 
definitivamente il primo dado (A5) a 24 ± 10% Nm. Serrare la 
fascetta (22) alla coppia indicata.

Montaggio paracalori su raccordo

Montare le n.2 clips (15) sul raccordo (6). Inserire le n.3 rosette 
aramidiche (16) sulle n.3 viti (18). Accoppiare il paracalore esterno (8) 
al paracalore interno (7) ed introdurre le n.3 viti (18) nelle rispettive 
forature. Inserire altre 3 rosette aramidiche (16) e n.3 distanziali con 
collare (17) sulle sporgenze delle viti (18).

Note
I n.3 distanziali (17) devono essere orientati con il collare rivolto 
verso i paracalore.

Montare i paracalore (8) e (7) sul raccordo (6) impuntando le n.3 viti 
(18). Serrare le n. 3 viti (18) alla coppia indicata prestando attenzione 
a centrare le rosette aramidiche (16) sui collari dei distanziali (17).

34

ISTR 638 / 04

34

7
16 17

15

6

22

A5

16

8

18

18

16 1516

17

18 Nm ± 10%

4 Nm ± 10%

4 Nm ± 10%



ヒートガードのサイレンサーへの取り付け

2 個のクリップ (15) をサイレンサー (1) に取り付けます。2 個
のアラミドワッシャー (16) を 2 本のスクリュー (14) に挿入し

ます。2 本のスクリュー (14) をヒートガード (10) に挿入しま

す。さらに 2 個のアラミドワッシャー (16) と 2 個のカラー付き

スペーサー (13) をスクリュー (14) の突起に挿入します。

参考
2 個のスペーサー (13) はカラーをヒートガードの方に向けてく

ださい。

ヒートガード (10) をサイレンサー (1) に取り付け、2 本のスク

リュー (14) を差し込みます。2 本のスクリュー (14) を規定の

トルクで締め付けます。このとき、アラミドワッシャー (16) がス

ペーサー (13) のカラーの中心にくるように注意してください。

Montaje protector calor en el silenciador

Montar los 2 clips (15) en el silenciador (1). Introducir las 2 arandelas 
de aramida (16) en los 2 tornillos (14). Introducir los 2 tornillos (14) 
en el protector calor (10). Introducir las otras 2 arandelas de aramida 
(16) y los 2 separadores con collar (13) en la parte sobresaliente de 
los tornillos (14).

Notas
Los 2 separadores (13) deben orientarse con el collar dirigido hacia 
el protector calor.

Montar el protector calor (10) en el silenciador (1), introduciendo los 
2 tornillos (14). Ajustar los 2 tornillos (14) al par de apriete indicado, 
prestando atención de centrar las arandelas de aramida (16) en los 
collares de los separadores (13).

将隔热板安装到消音器上

将 2 个夹子 (15) 安装到消音器 (1) 上。将 2 个芳纶垫圈 (16) 套到 2 
枚螺钉 (14) 上。将 2 枚螺钉 (14) 插入隔热板 (10) 内。将另外 2 个
芳纶垫圈 (16) 和 2 个带环垫片 (13) 套到螺钉 (14) 凸出的部分上。

注释
2 个垫片 (13) 的环必须朝向隔热板。

将隔热板 (10) 安装到消音器 (1) 上并插入 2 枚螺钉 (14)。按照所示
扭矩拧紧 2 枚螺钉 (14)，注意将芳纶垫圈 (16) 对准垫片 (13) 的环。

Montagem da proteção anticalor no silenciador

Monte as 2 presilhas (15) no silenciador (1). Insira as 2 arruelas 
de aramida (16) nos 2 parafusos (14). Insira os 2 parafusos (14) na 
proteção anticalor (10). Insira outras 2 arruelas de aramida (16) e 2 
espaçadores com colar (13) nas saliências dos parafusos (14).

Notas
Os 2 espaçadores (13) devem ser orientados com o colar virado para 
a proteção anticalor.

Monte a proteção anticalor (10) no silenciador (1), encostando os 
2 parafusos (14). Aperte os 2 parafusos (14) ao binário indicado 
prestando atenção para centrar as arruelas de aramida (16) nos 
colares dos espaçadores (13).

Montage des Wärmeschutzes am Schalldämpfer

Die 2 Clips (15) am Schalldämpfer (1) montieren. Die 2 Aramid-
Scheiben (16) auf die 2 Schrauben (14) auflegen. Die 2 Schrauben 
(14) in den Wärmeschutz (10) einfügen. 2 weitere Aramid-
Unterlegscheiben (16) sowie die 2 Distanzstücke mit Bund (13) auf 
die überstehenden Enden der Schrauben (14) fügen.

Hinweise
Die 2 Distanzstücke (13) müssen dabei mit dem Bund zum 
Wärmeschutz gerichtet sein.

Den Wärmeschutz (10) durch Ansetzen der 2 Schrauben (14) 
am Schalldämpfer (1) montieren. Die 2 Schrauben (14) mit dem 
angegebenen Anzugsmoment anziehen und dabei darauf achten, 
dass die Aramid-Scheiben (16) zentriert auf den Bundteilen der 
Distanzstücke (13) liegen.

Pose pare-chaleur sur le silencieux

Poser les 2 clips (15) sur le silencieux (1). Insérer les 2 rondelles 
aramidiques (16) sur les 2 vis (14). Insérer les 2 vis (14) dans le 
pare-chaleur (10). Insérer 2 autres rondelles aramidiques (16) et 2 
entretoises à collerette (13) sur les saillies des vis (14).

Remarques
Les 2 entretoises (13) doivent être tournées avec la collerette vers 
le pare-chaleur.

Poser le pare-chaleur (10) sur le silencieux (1) en présentant les 2 
vis (14). Serrer les 2 vis (14) au couple prescrit en faisant attention 
à centrer les rondelles aramidiques (16) sur les collerettes des 
entretoises (13).

Heat guard assembly on silencer

Fit the 2 clips (15) on the silencer (1). Fit the 2 aramid washers (16) 
on the 2 screws (14). Fit the 2 screws (14) in the heat guard (10). Fit 
the other 2 aramid washers (16) and no. 2 spacers with collar (13) on 
screw (14) projecting parts.

Notes
The 2 spacers (13) must be positioned with the collar facing the 
heat guard.

Fit heat guard (10) on silencer (1) by starting the 2 screws (14). 
Tighten the 2 screws (14) to the indicated torque having care to 
centre aramid washers (16) on collars of spacers (13).

Montaggio paracalore sul silenziatore

Montare le n.2 clips (15) sul silenziatore (1). Inserire le n.2 rosette 
aramidiche (16) sulle n.2 viti (14). Inserire le n.2 viti (14) nel paracalore 
(10). Inserire altre 2 rosette aramidiche (16) e n.2 distanziali con 
collare (13) sulle sporgenze delle viti (14).

Note
I n.2 distanziali (13) devono essere orientati con il collare rivolto 
verso il paracalore.

Montare il paracalore (10) sul silenziatore (1) impuntando le n.2 viti 
(14). Serrare le n. 2 viti (14) alla coppia indicata prestando attenzione 
a centrare le rosette aramidiche (16) sui collari dei distanziali (13).

ISTR 638 / 04

35

13
16

15

14 10

1

16

14

16 13
16

15

4 Nm ± 10%

4 Nm ± 10%



左サイドパネルの取り付け

ピン (S6) をフレームに取り付けたラバー (S7) に完全に奥まで

挿入して、左リアサイドパネル (S1) をフレームとリアショック

アブソーバーの間に配置します。カラー付きスペーサー (S3) を

図に示す向きでスクリュー (S2) に挿入します。スペーサー (S3) 
を取り付けたスクリュー (S2) を左リアサイドパネル (S1) に差し

込みます。2 本のスクリュー (S4) をアンダーシートカバー (S5) 
に差し込みます。スクリュー (S2) を規定のトルクで締め付けま

す。2 本のスクリュー (S4) を規定のトルクで締め付けます。

Montaje carenado lateral izquierdo

Posicionar el carenado lateral trasero izquierdo (S1) entre el 
bastidor y el amortiguador trasero, introduciendo el perno (S6) 
completamente a tope en la goma (S7), premontada en el bastidor. 
Introducir el separador con collar (S3) en el tornillo (S2) orientándolo 
como ilustra la figura. Introducir el tornillo (S2) con separador 
(S3) en el carenado lateral trasero izquierdo (S1). Introducir los 2 
tornillos (S4) en el cover debajo del asiento (S5). Ajustar el tornillo 
(S2) al par de apriete indicado. Ajustar los 2 tornillos (S4) al par de 
apriete indicado.

重新安装车身左侧板

将车身左下侧板 (S1) 放置到车架与后减震器之间，将销钉 (S6) 插
入到车架上预先安装的橡胶圈 (S7) 当中，完全插到底。将带环垫片 
(S3) 套到螺钉 (S2) 上，方向如图所示。将带垫片 (S3) 的螺钉 (S2) 
插到车身左下侧板 (S1) 上。将 2 枚螺钉 (S4) 插到鞍座下罩 (S5) 上。
按照所示扭矩拧紧螺钉 (S2)。按照所示扭矩拧紧 2 枚螺钉 (S4)。

Remontagem do flanco lateral da esquerda

Posicione o flanco traseiro da esquerda (S1) entre o chassi e o 
amortecedor traseiro, inserindo o perno (S6) completamente até 
ao fim na borracha (S7) montada previamente no chassi. Insira o 
espaçador com colar (S3) no parafuso (S2) orientando-o conforme 
mostrado na figura. Encoste o parafuso (S2) com espaçador (S3) 
no flanco traseiro da esquerda (S1). Encoste os 2 parafusos (S4) 
na cobertura inferior do assento (S5). Aperte o parafuso (S2) ao 
binário indicado. Aperte os 2 parafusos (S4) ao binário indicado.

Montage der linken Seitenabdeckung

Die hintere linke Seitenabdeckung (S1) zwischen Rahmen und 
hinterem Federbein anordnen, dazu den Bolzen (S6) vollkommen 
am bereits am Rahmen montierten Gummielement (S7) auf 
Anschlag einfügen. Das Distanzstück mit Bund (S3) auf die 
Schraube (S2) fügen und wie abgebildet ausrichten. Die Schraube 
(S2) mit Distanzstück (S3) an der linken hinteren Seitenabdeckung 
(S1) ansetzen. Die 2 Schrauben (S4) am Cover unterhalb der 
Sitzbank (S5) ansetzen. Die Schraube (S2) mit dem angegebenen 
Anzugsmoment anziehen. Die 2 Schrauben (S4) mit dem 
angegebenen Anzugmoment anziehen.

Repose du flanc de carénage latéral gauche

Positionner le flanc de carénage arrière gauche (S1) entre le cadre 
et l'amortisseur arrière en insérant le pivot (S6) complètement 
en butée contre le plot caoutchouc (S7) pré-installé sur le cadre. 
Insérer l'entretoise à collerette (S3) sur la vis (S2) en l'orientant 
comme la figure le montre. Présenter la vis (S2) avec entretoise 
(S3) sur le flanc de carénage arrière gauche (S1). Présenter les 2 vis 
(S4) sur le cache dessous-de-selle (S5). Serrer la vis (S2) au couple 
prescrit. Serrer les 2 vis (S4) au couple prescrit.

LH side body panel reassembly

Fit the rear LH side body panel (S1) between frame and rear 
shock absorber, driving pin (S6) fully home on grommet (S7) pre-
assembled on frame. Insert spacer with collar (S3) on screw (S2), 
aiming it as shown in the figure. Start screw (S2) with collar (S3) on 
rear LH side body panel (S1). Start the 2 screws (S4) on underseat 
cover (S5). Tighten the screw (S2) to the specified torque. Tighten 
the no.2 screws (S4) to the specified torque.

Rimontaggio fianchetto laterale sinistro

Posizionare il fianchetto posteriore sinistro (S1) tra il telaio e 
l’ammortizzatore posteriore inserendo il perno (S6) completamente 
a battuta sul gommino (S7) premontato sul telaio. Inserire il 
distanziale con collare (S3) sulla vite (S2) orientandolo come 
mostrato in figura. Impuntare la vite (S2) con distanziale (S3) 
sul fianchetto posteriore sinistro (S1). Impuntare le n. 2 viti (S4) 
sul cover sottosella (S5). Serrare la vite (S2) alla coppia indicata. 
Serrare le n.2 viti (S4) alla coppia indicata.

36

ISTR 638 / 04

36

S2

S5

S7

S3

S6

S1

S4

5 Nm ± 10%

5 Nm ± 10%



リアパネルの取り付け

リアパネルユニット (C) をフレームに配置し、2 本のアッパース

クリュー (C1) を差し込みます。リアパネルユニット (C) をフレ

ームに固定する 2 本のロアスクリュー (C2) を挿し込みます。2 
本の上側のスクリュー (C1) および 2 本の下側のスクリュー (C2) 
を規定のトルクで締め付け、リアパネルユニット (C) を固定しま

す。

Nuevo montaje protección trasera

Posicionar el grupo protección trasera (C) en el bastidor e introducir 
los 2 tornillos superiores (C1). Introducir los 2 tornillos inferiores 
(C2) que fijan el grupo protección trasera (C) al bastidor. Fijar el 
grupo protección trasera (C) ajustando los 2 tornillos superiores 
(C1) y los 2 tornillos inferiores (C2) al par de apriete indicado.

重新安装后护罩

将后护罩总成 (C) 放到车架上并插入 2 枚上部螺钉 (C1)。插入将后护
罩总成 (C) 固定到车架上的 2 枚下部螺钉 (C2)。按照所示扭矩拧紧 
2 枚上部螺钉 (C1) 和 2 枚下部螺钉 (C2)，固定住后护罩总成 (C)。

Remontagem do grupo cobertura traseira

Posicione o grupo cobertura traseira (C) no chassi e encoste os 2 
parafusos superiores (C1). Encoste os 2 parafusos inferiores (C2) 
de fixação do grupo cobertura traseira (C) ao chassi. Fixe o grupo 
cobertura traseira (C) apertando os 2 parafusos superiores (C1) e os 
2 parafusos inferiores (C2) ao binário indicado.

Montage des hinteren Spritzschutzes

Die hintere Spritzschutzeinheit (C) am Rahmen anordnen und die 2 
oberen Schrauben (C1) ansetzen. Die 2 unteren Schrauben (C2) für 
die Befestigung der hinteren Spritzschutzeinheit (C) am Rahmen 
befestigen. Die hintere Spritzschutzeinheit (C) durch Anziehen der 
2 oberen Schrauben (C1) und der 2 unteren Schrauben (C2) mit 
dem angegebenen Anzugsmoment befestigen.

Repose dosseret de selle arrière

Positionner le groupe dosseret de selle arrière (C) sur le cadre 
et présenter les n.2 vis supérieures (C1). Présenter les n.2 vis 
inférieures (C2) de fixation du groupe dosseret de selle arrière (C) 
au cadre. Fixer le groupe dosseret de selle arrière (C) en serrant 
les n.2 vis supérieures (C1) et les n.2 vis inférieures (C2) au couple 
indiqué.

Rear guard reassembly

Position rear guard assembly (C) on frame and start the 2 upper 
screws (C1). Start the 2 lower screws (C2) that fasten rear guard 
assembly (C) to frame. Fix rear guard assembly (C) tightening the 
2 upper screws (C1) and the 2 lower screws (C2) to the specified 
torque.

Rimontaggio tegolino posteriore

Posizionare il gruppo tegolino posteriore (C) sul telaio e impuntare 
le n.2 viti superiori (C1). Impuntare le n.2 viti inferiori (C2) di 
fissaggio del gruppo tegolino posteriore (C) al telaio. Fissare il 
gruppo tegolino posteriore (C) serrando le n.2 viti superiori (C1) e le 
n.2 viti inferiori (C2) alla coppia indicata.

ISTR 638 / 04

37

C

C2

C1

C1

C2

5 Nm ± 10%

5 Nm ± 10%

8 Nm ± 10%

8 Nm ± 10%



参考
現行の規制に従い、サーキットとして使用される施設ではノイズ

リデューサーを取り外すことができます。

スクリュー (1A) を緩めて外し、適切なフックでノイズレデュー

サー (1B) をサイレンサー (1) から抜き取ります。

Notas
Según las leyes vigentes, es posible quitar el reductor fónico 
dentro de las estructuras dedicadas como pistas.

Desatornillar el tornillo (1A) y extraer con un gancho adecuado el 
reductor fónico (1B) del silenciador (1).

注释
可以根据环形赛道设施的现行规则，拆除降噪器。

拧下螺钉 (1A) 并使用合适的钩子将降噪器 (1B) 从消音器 (1) 上拉出
来。

Notas
É possível remover o redutor fónico, com base nas regras em vigor, 
nas estruturas destinadas a pistas.

Desatarraxe o parafuso (1A) e retire, com um gancho apropriado, o 
redutor de ruído (1B) do silenciador (1).

Hinweise
Der Schalldämpfereinsatz kann je nach den auf den als 
Rennstrecken ausgelegten Strukturen geltenden Regeln entfernt 
werden.

Die Schraube (1A) lösen und unter Anwendung eines angemessenen 
Hakens den Schalldämpfereinsatz (1B) aus dem Schalldämpfer (1) 
herausziehen.

Remarques
Il est possible de déposer le réducteur de bruit dans les structures 
transformées en piste, conformément aux normes en vigueur.

Desserrer la vis (1A) et sortir le réducteur de bruit (1B) du silencieux 
(1) à l'aide d'un crochet approprié.

Notes
According to regulations currently in force, it is possible to remove 
the dB killer in facilities used as race tracks.

Loosen screw (1A) and remove dB killer (1B) from silencer (1) using 
a suitable hook.

Note
È possibile rimuovere il riduttore fonico, in base alle regole vigenti, 
nelle strutture adibite a pista.

Svitare la vite (1A) e sfilare con un gancio appropriato il riduttore 
fonico (1B) dal silenziatore (1).

38

ISTR 638 / 04

38

1A

1B

1



すべてのエレメントが正しい位置にあり、シート下に固定されて

いることを確認します。シート底部の前端部 (F1) をフレームマ

ウントの取り付け位置 (W) の下に挿入します。シート (F) の

最後部をロックの掛け金がカチッとなるまで押します。シートが

フレームにしっかりと固定されたことを確認し、鍵穴からキーを

抜きます。

Asegurarse de que todos los elementos se encuentren 
correctamente dispuestos y fijados en el compartimiento debajo 
del asiento. Introducir el extremo delantero (F1) del fondo asiento 
debajo del alojamiento (W) del soporte bastidor. Empujar el 
extremo trasero del asiento (F) hasta oír el chasquido del pestillo 
de la cerradura. Asegurarse de que el asiento se encuentre fijado 
firmemente al bastidor y quitar la llave de la cerradura.

请确认所有组件都已正确安装并固定在鞍座下方舱内。将鞍座底部
的前端 (F1) 插到车架支架底座 (W) 的下方。推动鞍座的后端 (F)，
直至听到锁销的咔哒声。请确认鞍座已牢牢地固定在车架上，然后
从锁具上取出钥匙。

Certifique-se de que todos os elementos estejam dispostos de 
forma correta e fixados no compartimento debaixo do assento. 
Insira a extremidade dianteira (F1) do fundo do assento debaixo da 
sede (W) do suporte do chassi. Empurre a extremidade traseira do 
assento (F) até ouvir o disparo do ferrolho da fechadura. Certifique-
se de que o assento esteja fixado firmemente ao chassi e remova 
a chave da fechadura.

Sicherstellen, dass alle Elemente korrekt angeordnet und im 
Sitzbankfach befestigt sind. Das vordere Endstück (F1) des 
Sitzbankbodens unter dem Sitz (W) des Rahmenhalters einfügen. 
Auf den hinteren Bereich der Sitzbank (F) drücken, bis das Einrasten 
des Riegels des Schlosses zu hören ist. Sicherstellen, dass die 
Sitzbank fest am Rahmen befestigt ist, dann den Schlüssel aus 
dem Schloss ziehen.

Vérifier que tous les éléments soient correctement placés et fixés 
dans le compartiment dessous de selle. Insérer l'extrémité avant 
(F1) du fond de selle sous le logement (W) du support du cadre. 
Pousser sur l'extrémité arrière de la selle (F) jusqu'à entendre le 
déclic du verrou de la serrure. Vérifier que la selle soit solidement 
fixée au cadre et retirer la clé de la serrure.

Make sure that all parts are correctly arranged and secured in the 
compartment under the seat. Slide the front end (F1) of the seat 
bottom underneath the seat (W) of the frame support. Press on 
seat rear end (F) until locking latch snaps. Make sure that the seat 
is firmly secured to the frame and remove the key from the lock.

Assicurarsi che tutti gli elementi siano correttamente disposti 
e fissati nel vano sotto la sella. Inserire l’estremità anteriore (F1) 
del fondo sella sotto alle sede (W) del supporto telaio. Spingere 
sull’estremità posteriore della sella (F) fino ad udire lo scatto del 
chiavistello della serratura. Assicurarsi che la sella sia saldamente 
fissata al telaio e rimuovere la chiave dalla serratura.

ISTR 638 / 04

39

F1

F W



エンジンコントロールユニットのキャリブレーション

重要
エンジンコントロールユニットのキャリブレーションは、必ずド

ゥカティ正規サービスセンターで実施してください。

キャリブレーションの読み込み方法につきましては、テクニカ

ル・ブリテン SRV-ESB-18-002 を参照してください。

レーシングエキゾーストに関する追記事項

警告
ホースと配線類をエキゾーストマニホールドから十分に離してお

いてください。エキゾーストシステムがホールや配線類と接触す

る場合は、エキゾーストの調整をもう一度繰り返すか、正規ディ

ーラーまでご連絡ください。

警告
すべてのボルトが十分に締め付けられていることを確認してくだ

さい。エキゾーストシステムがその他の部品と接触する場合は、

エキゾーストの取り付け作業をもう一度繰り返すか、正規ディー

ラーまでご連絡ください。

注意
エンジンを約 30 分間稼動させた後、ヒートガードのスクリュー

を新たに締め付けてください。

重要
サイレンサーを初めて使用する際に、サイレンサーから白い煙が

出るのは異常ではありません。

重要
サイレンサーを初めて使用する時は、サイレンサーの後ろ側に立

たないでください。

重要
一般的な自動車用ホイールクリーナーや酸性添加剤を含むクリー

ナーを Termignoni エキゾーストシステムの清掃に使用しないで

ください。

Termignoni エキゾーストシステムのメンテナンス

1.�エキゾースト部品は多目的潤滑スプレー (WD-40 または同等

品) で清掃します。カーボンファイバー製エキゾースト部品は

乾いた柔らかい布で清掃します。ステンレス製部品は電極用ク

リーナーを吹き付けた柔らかい布で清掃し、その後乾いた柔ら

かい布で拭き取ります。エキゾーストシステムの変色は高温が

原因によるもので異常ではありません。

2.�すべてのボルトが十分に締め付けられていること、またスプリ

ングが正しく取り付けられていることを定期的に確認してくだ

さい。

Calibración central de control del motor

Importante
Para realizar la calibración de la central control motor es necesario 
dirigirse a un Taller Autorizado Ducati.

Las modalidades de carga de la calibración se indican en la circular 
técnica SRV-ESB-18-002.

Notas extras para el escape Racing

Atención
Asegurarse de que los tubos y los cableados estén lo suficiente-
mente separados de los colectores de escape. En caso de que el 
sistema de escape toque los tubos o los cableados, repetir el mon-
taje correcto del escape o contactar con el concesionario autori-
zado.

Atención
Asegurarse de que todos los bulones estén suficientemente ajus-
tados. En caso de que el sistema de escape toque otras piezas, 
repetir el montaje correcto del escape o contactar con el concesio-
nario autorizado.

Atención
Después de que el motor haya funcionado durante 30 minutos, 
ajustar nuevamente los tornillos del protector calor.

Importante
Es normal que salga humo blanco del silenciador durante el primer 
funcionamiento.

Importante
No permanecer detrás del silenciador durante el primer funciona-
miento.

Importante
No utilizar detergentes para ruedas que se utilizan normalmente 
en el sector automovilístico o productos de limpieza que conten-
gan aditivos ácidos para limpiar los sistemas de escape Termignoni.

Mantenimiento del sistema de escape Termignoni

1. �Limpiar los componentes del escape con un spray lubricante 
multiuso (WD-40 o equivalente), los componentes del escape de 
fibra de carbono con un paño suave y seco y los componentes 
de acero inoxidable con un detergente para contactos eléctricos 
aplicado sobre un paño suave; después, secar con un paño suave 
y seco. Un cambio de color en el sistema de escape es normal 
debido a las altas temperaturas.

2. �Asegurarse periódicamente de que todos los bulones estén su-
ficientemente ajustados y los muelles estén montados correc-
tamente

校准发动机控制单元

重要事项
要对发动机控制单元进行校准，必须联系杜卡迪授权服务中心。

技术通告 SRV-ESB-18-002 列出了校准加载的各种模式。

赛车排气装置的补充说明

注意
请确保管路和布线与排气歧管之间有足够距离。如果排气系统接触
到了管路或布线，则请重复正确安装排气装置或联系您的授权经销
商。

注意
请确保所有螺栓都已正确拧紧。如果排气系统接触到其他部件，则
请重复正确的排气装置安装步骤或联系您的授权经销商。

注意
在发动机运行 30 分钟后，请重新拧紧热保护罩的螺钉。

重要事项
在最初运行过程中，有白烟从消音器中冒出是正常现象。

重要事项
在最初运行过程中，请勿在消音器后方停留。

重要事项
请勿使用汽车行业常用的车轮清洁剂或任何含有酸性添加剂清洁产
品来清洁 Termignoni 排气系统。

Termignoni 排气系统的维护

1.�使用多用途润滑喷雾（WD-40 或同等产品）来清洁排气组件，使
用柔软的干抹布清洁碳纤维排气组件，使用沾有电触点清洁器的软
抹布清洁不锈钢组件，然后用柔软的干抹布擦干。由于高温，排气
系统变色是正常的。

2.�请定期检查是否所有的螺栓都充分锁紧且弹簧都已正确安装。

Calibragem da unidade eletrónica de controlo do 
motor

Importante
Para efetuar a calibração da unidade eletrónica de controlo do mo-
tor, é necessário dirigir-se a uma Oficina Autorizada Ducati.

As modalidades de carregamento da calibração estão enumeradas 
na carta circular técnica SRV-ESB-18-002.

Notas adicionais para o escape Racing

Atenção
Certifique-se de que os tubos e as cablagens estejam distantes 
o suficiente dos coletores de escape. Caso o sistema de escape 
toque nos tubos ou nas cablagens, repita a correta montagem do 
escape ou contacte o próprio concessionário autorizado.

Atenção
Certifique-se de que todos os parafusos foram bem apertados. 
Caso o sistema de escape toque em outras partes, repita a regu-
lação do escape ou contacte o próprio concessionário autorizado.

Atenção
Após fazer o motor funcionar por 30 minutos, aperte novamente 
os parafusos da proteção anticalor.

Importante
É normal se fumo branco sair pelo silenciador durante o primeiro 
funcionamento.

Importante
Não pare atrás do silenciador durante o primeiro funcionamento.

Importante
Não utilize detergentes para rodas para o sector automotivo ou 
produtos de limpeza que contenham aditivos ácidos para limpar os 
sistemas de escape Termignoni.

Manutenção do sistema de escape Termignoni

1. �Limpe os componentes do escape com um spray lubrificante 
multiuso (WD-40 ou equivalente), os componentes de escape 
em fibra de carbono com um pano macio e enxuto, e os com-
ponentes de aço inox com detergente para contactos elétricos 
aplicado em um pano macio; em seguida, enxague com um pano 
macio e enxuto. Uma alteração de cor do sistema de escape é 
normal por causa das altas temperaturas.

2. �Certifique-se periodicamente de que todos os parafusos foram 
bem apertados e as molas foram montadas de forma correta

Programmierung des Motorsteuergeräts

Wichtig
Für das Durchführen der Kalibrierung des Motorsteuergeräts muss 
man sich an eine Ducati Vertragswerkstatt wenden.

Für das Einlesen der Kalibrierung ist das im Technischen 
Rundschreiben SRV-ESB-18-002 beschriebene Verfahren zu 
befolgen.

Zusatzhinweise zum Racing-Auspuff

Achtung
Sicherstellen, dass sich die Leitungen und die Verkabelung genug 
von den Auspuffkrümmern entfernt liegen. Sollte das Auspuffsys-
tem die Leitungen oder die Verkabelungen berühren, die Montage 
des Auspuffs wiederholen oder sich an den Vertragshändler wen-
den.

Achtung
Sicherstellen, dass alle Schrauben und Bolzen ausreichend ange-
zogen wurden. Sollte das Auspuffsystem andere Teile berühren, 
die korrekte Montage des Auspuffs wiederholen oder sich an den 
autorisierten Vertragshändler wenden.

Achtung
Nachdem man den Motor 30 Minuten lang laufen ließ, die Schrau-
ben des Hitzeschutzes wieder anziehen.

Wichtig
Es ist normal, dass in den ersten Betriebsstunden weißer Rauch 
aus dem Schalldämpfer austritt.

Wichtig
Sich während den ersten Betriebsstunden nicht hinter dem Schall-
dämpfer aufhalten.

Wichtig
Zur Reinigung der Termignoni Auspuffanlagen keine Felgenreini-
ger, die in der Automobilindustrie verwendet werden, oder andere 
Reinigungsprodukte, die saure Additive enthalten, verwenden.

Instandhaltung der Termignoni Auspuffanlage

1. �Die Komponenten des Auspuffs mit einem Mehrzweck-Schmier-
mittelspray (WD-40 oder gleichwertiges), die Auspuffkompo-
nenten aus Kohlefaser mit einem weichen, trockenen Tuch und 
die Edelstahlkomponenten mit einem, auf ein weiches Tuch auf-
getragenen Reiniger für elektrische Kontakte reinigen, dann mit 
einem weichen, trockenen Tuch abtrocknen. Eine farbliche Än-
derung der Auspuffanlage ist aufgrund der hohen Temperaturen 
normal.

2. �Regelmäßig überprüfen, dass alle Schrauben und Bolzen aus-
reichend festgezogen und die Federn richtig montiert wurden.

Calibrage centrale commande moteur

Important
S'adresser à un Atelier Agréé Ducati pour effectuer le réglage de la 
centrale commande moteur.

Les modes de chargement réglage figurent sur la circulaire 
technique SRV-ESB-18-002.

Remarques supplémentaires pour l'échappement 
Racing

Attention
Vérifier que les tuyaux et les câblages se trouvent suffisamment 
loin des collecteurs d’échappement. Au cas où le système d'échap-
pement toucherait les tuyaux ou les câblages, effectuer la pose 
correcte de l’échappement ou bien contacter le concessionnaire 
agréé.

Attention
S'assurer que tous les boulons sont suffisamment serrés. Au cas où 
le système d'échappement toucherait d'autres parties du moto-
cycle, effectuer la pose correcte du système ou bien contacter le 
concessionnaire agréé.

Attention
Après avoir laissé le moteur en marche pendant 30 minutes, serrer 
de nouveau les vis du pare-chaleur.

Important
Il est tout à fait normal que de la fumée s'échappe du silencieux 
pendant la première mise en marche.

Important
Ne pas se placer derrière le silencieux durant le premier fonction-
nement.

Important
Ne pas utiliser des détergents pour roues couramment utili-
sés dans le secteur automobile ou des produits de nettoyage 
qui contiennent des additifs acides pour nettoyer les systèmes 
d'échappement Termignoni.

Entretien du système d'échappement Termignoni

1. �Nettoyer les composants du système d'échappement avec un 
produit spray lubrifiant multi-usage (WD-40 ou équivalent), les 
composants du système d'échappement en fibre de carbone 
avec un chiffon souple et sec et les composants en acier inox 
avec un détergent pour contacts électriques appliqué sur un 
chiffon souple et sec, puis essuyer avec un chiffon souple et sec. 
Un changement de couleur du système d'échappement est nor-
mal à cause des températures élevées.

2. �S'assurer périodiquement que tous les boulons sont suffisam-
ment serrés et que les ressorts sont correctement posés

Engine control unit calibration

Important
To calibrate the engine control unit, contact a Ducati Authorised 
Service Centre.

Calibration loading procedures are illustrated in Technical Bulletin 
SRV-ESB-18-002.

Additional remarks for the Racing exhaust system

Warning
Make sure that pipes and wirings are sufficiently distant from ex-
haust manifolds. If the exhaust system touches the pipes or wir-
ings, repeat the correct exhaust installation or contact your au-
thorized dealer.

Warning
Make sure all bolts are sufficiently tightened. If the exhaust sys-
tem touches other parts, repeat the correct exhaust installation or 
contact your authorised dealer.

Warning
After running the engine for 30 minutes, tighten the screws of the 
heat guard.

Important
White smoke coming out of the silencer during the first operation 
is normal.

Important
Do not stand behind the silencer during the first operation.

Important
Do not use detergents for wheels commonly used in the automo-
tive sector or cleaning products that contain acid additives to clean 
the Termignoni exhaust systems.

Maintenance of the Termignoni exhaust system

1. �Clean the components of the exhaust with a multi-purpose lu-
bricant spray (WD-40 or equivalent), the exhaust components 
in carbon fibre with a soft and dry cloth, and the stainless steel 
components with detergent for electrical contacts applied on a 
soft cloth, then dry with a soft and dry cloth. A change in the 
exhaust system colour is normal and caused by the high tem-
peratures.

2. �Periodically check that all bolts are sufficiently tightened and 
the springs correctly fitted

Calibrazione centralina controllo motore

Importante
Per effettuare la calibrazione della centralina controllo motore è 
necessario rivolgersi ad un’Officina Autorizzata Ducati.

Le modalità di caricamento calibrazione sono elencate sulla 
circolare tecnica SRV-ESB-18-002.

Note aggiuntive per lo scarico Racing

Attenzione
Assicurarsi che i tubi e i cablaggi siano sufficientemente distanti 
dai collettori di scarico. Nel caso in cui il sistema di scarico tocchi i 
tubi o i cablaggi ripetere il corretto montaggio dello scarico o con-
tattare il proprio concessionario autorizzato.

Attenzione
Assicurarsi che tutti i bulloni siano sufficientemente serrati. Nel 
caso in cui il sistema di scarico tocchi altre parti ripetere il corretto 
montaggio dello scarico o contattare il proprio concessionario au-
torizzato.

Attenzione
Dopo aver fatto funzionare il motore per 30 minuti, serrare nuova-
mente le viti del paracalore.

Importante
È normale che del fumo bianco fuoriesca dal silenziatore durante il 
primo funzionamento.

Importante
Non sostare posteriormente al silenziatore durante il primo fun-
zionamento.

Importante
Non utilizzare detergenti per ruote comunemente usati nel settore 
automotive o prodotti di pulizia che contengano additivi acidi per 
pulire gli impianti di scarico Termignoni.

Manutenzione dell’impianto di scarico Termignoni

1. �Pulire i componenti dello scarico con uno spray lubrificante mul-
tiuso (WD-40 o equivalente), i componenti di scarico in fibra di 
carbonio con un panno morbido e asciutto e i componenti in ac-
ciaio inox con detergente per contatti elettrici applicato su un 
panno morbido, poi asciugare con un panno morbido e asciutto. 
Un cambiamento di colore dell’impianto di scarico è normale a 
causa delle alte temperature.

2. �Assicurarsi periodicamente che tutti i bulloni siano sufficiente-
mente serrati e le molle siano correttamente montate

1 Ｐ/Ｎ 商品名

2 Ｐ/Ｎ 商品名

3 Ｐ/Ｎ 商品名

4 Ｐ/Ｎ 商品名

5 Ｐ/Ｎ 商品名

ご注文商品
レース専用部品 ご注文書

　　　　モデル名

　　　　ご注文日

　　　　販売日　　　　　年　　　月　　　日

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317

お客様ご記入欄
私は上記レース専用部品を下記車両に装着し、サーキット走行のみに
利用し、一般公道には利用しません。

販売店署名

販売店様へお願い

車台番号　ZDM

お客様署名

ドゥカティ正規ネットワーク店記入欄
お客様に上記レース専用部品を販売し、レース専用部品のご利用方法を
説明いたしました。

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317
2. 取り付け車両１台に１枚でご使用ください。

ISTR 638 / 04

40



1 Ｐ/Ｎ 商品名

2 Ｐ/Ｎ 商品名

3 Ｐ/Ｎ 商品名

4 Ｐ/Ｎ 商品名

5 Ｐ/Ｎ 商品名

ご注文商品
レース専用部品 ご注文書

　　　　モデル名

　　　　ご注文日

　　　　販売日　　　　　年　　　月　　　日

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317

お客様ご記入欄
私は上記レース専用部品を下記車両に装着し、サーキット走行のみに
利用し、一般公道には利用しません。

販売店署名

販売店様へお願い

車台番号　ZDM

お客様署名

ドゥカティ正規ネットワーク店記入欄
お客様に上記レース専用部品を販売し、レース専用部品のご利用方法を
説明いたしました。

1. 上記ご記入の上、弊社アフターセールス部までＦＡＸしてください。FAX : 03 - 6692 - 1317
2. 取り付け車両１台に１枚でご使用ください。



1

34

24

21

20
11

28

15

15

34

19
28

27

29

28

28

22

2 3 29

30
31

27

6

30

9

4

5

24 12

26

33

32

14

16

16

16
13

10

15

16

16

16

16

17
15

17
15

16
18

8

718

13

15

14

23
25

ISTR - 638 / 04

Set scarico completo Racing / Complete Racing exhaust system set / Jeu d’échappement complet Racing / Set kompletter Racing-Auspuff / Conjunto de 
escape completo Racing / 整套赛车排气装置套装 / Set escape completo Racing / レーシングコンプリートエキゾーストセット - 96480693B



Pos. Cod. Denominazione Name Dénomination Bezeichnung Denominação 名称 Denominación 名称 Q.ty

1 96420911A Silenziatore Silencer Silencieux Schalldämpfer Silenciador 消音器 Silenciador サイレンサー 1

2 96411031A Collettore 
verticale anteriore

Front vertical 
manifold

Collecteur vertical 
avant

Vorderer Krümmer für 
senkrechten Zylinder

Coletor vertical 
dianteiro 前侧垂直歧管 Colector vertical 

delantero
フロントバーチカ
ルマニホールド

1

3 96411041A Attacco testa 
orizzontale

Horizontal head 
coupling

Fixation culasse 
horizontale

Anschluss für 
waagrechten 
Zylinderkopf

Engate da cabeça 
horizontal 水平汽缸盖连接器 Toma culata 

horizontal
ホリゾンタルヘッ
ド接続部

1

4 96411051A Attacco testa 
verticale

Vertical head 
coupling

Fixation culasse 
verticale

Anschluss für 
senkrechten Zylinderkopf

Engate da cabeça 
vertical 垂直汽缸盖连接器 Conexión culata 

vertical
バーチカルヘッド
接続部

1

5 96411061A Collettore verticale 
posteriore

Rear vertical 
manifold

Collecteur vertical 
arrière

Hinterer Krümmer für 
senkrechten Zylinder

Coletor vertical 
posterior 后侧垂直歧管 Colector vertical 

trasero
リアバーチカルマ
ニホールド

1

6 96411071A Raccordo Union Raccord Anschluss União 接头 Empalme コネクター 1

7 96411081A Paracalore interno Internal heat 
guard

Pare-chaleur 
interne Interner Wärmeschutz Proteção anticalor 

interna 内隔热板 Protector calor 
interno

インナーヒートガ
ード

1

8 96411091A Paracalore esterno External heat 
guard

Pare-chaleur 
externe Externer Wärmeschutz Proteção anticalor 

externa 外隔热板 Protector calor 
externo

アウターヒートガ
ード

1

9 96411101A Paracalore attacco 
testa verticale

Vertical head 
coupling heat 
guard

Pare-chaleur 
fixation culasse 
verticale

Hitzeschutz am Anschluss 
des senkrechten 
Zylinderkopfs

Proteção anticalor 
engate da cabeça 
vertical

垂直汽缸盖连接器
隔热板

Protector calor 
toma culata 
vertical

バーチカルヘッド
接続部ヒートガ
ード

1

10 96411551A Paracalore 
silenziatore

Silencer heat 
guard

Pare-chaleur 
silencieux Schalldämpferhitzeschutz Proteção anticalor 

do silenciador 消音器隔热板 Protector calor 
silenciador

サイレンサーヒー
トガード

1

11 96411561AA Staffa fissaggio 
inferiore

Lower fixing 
bracket

Bride fixation 
inférieure

Unterer 
Befestigungsbügel

Braçadeira de 
fixação inferior 下部固定托架 Sostén fijación 

inferior
下部固定ブラケ
ット

1

12 96411321AA Staffa supporto 
silenziatore

Silencer support 
bracket

Bride de support 
silencieux Schalldämpferhaltebügel Braçadeira suporte 

do silenciador 消音器支撑托架
Sostén de 
soporte 
silenciador

サイレンサーマウ
ントブラケット

1

13 71611461AB Distanziale con 
collare Spacer with collar Entretoise à 

collerette Distanzstück mit Bund Espaçador com 
colar 带环垫片 Separador con 

collar
カラー付きスペー
サー

2

14 77210882B Vite TBEI M5x14 TBEI screw M5x14 Vis TBHC M5x14 Linsenkopfschraube mit 
Innensechskant M5x14

Parafuso de 
cabeça abaulada 
com sextavado 
interno M5x14

TBEI 螺钉 M5x14 Tornillo TBEI 
M5x14

スクリュー TBEI 
M5x14 2

15 85044691A Clip M5 M5 clip Clip M5 Klammer M5 Presilha M5 M5 夹子 Clip M5 M5 クリップ 7

16 85210721B Rosetta aramidica Aramid washer Rondelle 
aramidique Aramid-Unterlegscheibe Arruela de aramida 芳纶垫圈 Arandela de 

aramida
アラミドワッシ
ャー

8

17 96411111AA Distanziale con 
collare Spacer with collar Entretoise à 

collerette Distanzstück mit Bund Espaçador com 
colar 带环垫片 Separador con 

collar
カラー付きスペー
サー

2

18 77211421AA Vite TBEI M5x16 TBEI screw M5x16 Vis TBHC M5x16 Linsenkopfschraube mit 
Innensechskant M5x16

Parafuso de 
cabeça abaulada 
com sextavado 
interno M5x16

TBEI 螺钉 M5x16 Tornillo TBEI 
M5x16

スクリュー TBEI 
M5x16 2

ISTR 638 / 04



1

34

24

21

20
11

28

15

15

34

19
28

27

29

28

28

22

2 3 29

30
31

27

6

30

9

4

5

24 12

26

33

32

14

16

16

16
13

10

15

16

16

16

16

17
15

17
15

16
18

8

718

13

15

14

23
25

ISTR - 638 / 04

Set scarico completo Racing / Complete Racing exhaust system set / Jeu d’échappement complet Racing / Set kompletter Racing-Auspuff / Conjunto de 
escape completo Racing / 整套赛车排气装置套装 / Set escape completo Racing / レーシングコンプリートエキゾーストセット - 96480693B



Pos. Cod. Denominazione Name Dénomination Bezeichnung Denominação 名称 Denominación 名称 Q.ty

19 77250718B Vite TEF M5x10 TEF screw M5x10 Vis THB M5x10 Geflanschte 
Zylinderschraube M5x10

Parafuso de 
cabeça flangeada 
com sextavado 
M5x10

TEF 螺钉 M5x10 Tornillo TEF 
M5x10

スクリュー TEF 
M5x10 3

20 77251038B Vite TEF M6x25 TEF screw M6X25 Vis THB M6x25 Geflanschte 
Zylinderschraube M6x25

Parafuso de 
cabeça flangeada 
com sextavado 
M6x25

TEF 螺钉 M6x25 Tornillo TEF 
M6x25

スクリュー TEF 
M6x25 2

21 85040381A Clip Clip Clip Clip Presilha 夹子 Clip クリップ 1

22 74141631A Fascetta Clamp Collier serre-flex Schelle Braçadeira 固定夹 Abrazadera クランプ 1

23 71314361A Boccola Bushing Bague Buchse Casquilho 衬套 Casquillo ブッシュ 1

24 76410011A Gommino Rubber block Plot caoutchouc Gummielement Borracha 密封圈 Aro de goma ラバー 2

25 77355068B Vite TCEIR M8x35 TCEIR screw 
M8x35 Vis TCHCR M8x35

Zylinderschraube mit 
Innensechskant und 
niedrigem Kopf M8x35

Parafuso de 
cabeça cilíndrica 
baixa com 
sextavado interno 
M8x35

TCEIR 螺钉 
M8x35

Tornillo TCEIR 
M8x35

スクリュー TCEIR 
M8x35 1

26 77355038B Vite TCEIR M8x20 TCEIR screw 
M8x20 Vis TCHCR M8x20

Zylinderschraube mit 
Innensechskant und 
niedrigem Kopf M8x20

Parafuso de 
cabeça cilíndrica 
baixa com 
sextavado interno 
M8x20

TCEIR 螺钉 
M8x20

Tornillo TCEIR 
M8x20

スクリュー TCEIR 
M8x20 1

27 78010071A Tappo Plug Bouchon Verschluss Tampa 塞子 Tapón キャップ 2

28 79910481A Molla Spring Ressort Feder Mola 弹簧 Muelle スプリング 4

29 85250241A Rosetta in rame Copper washer Rondelle en cuivre Kupferunterlegscheibe Arruela de cobre 铜垫圈 Arandela de cobre 銅ワッシャー 2

30 79010261A Guarnizione di 
scarico Exhaust gasket Joint 

d'échappement Auspuffdichtung Junta de vedação 
de escape 排气装置密封圈 Junta de escape エキゾーストガス

ケット
2

31 96413771A Distanziale Spacer Entretoise Distanzstück Espaçador 垫片 Separadores スペーサー 2

32 96413081A Staffa supporto 
silenziatore

Silencer support 
bracket

Bride de support 
silencieux Schalldämpferhaltebügel Braçadeira suporte 

do silenciador 消音器支撑托架
Sostén de 
soporte 
silenciador

サイレンサーマウ
ントブラケット

1

33 77911622A Vite TCEI M10x16 TCEI screw M10x16 Vis TCHC M10x16 Zylinderschraube mit 
Innensechskant M10x16

Parafuso de 
cabeça cilíndrica 
com sextavado 
interno M10x16

TCEI 螺钉 M10x16 Tornillo TCEI 
M10x16

スクリュー TCEI 
M10x16 1

34 96411021A DB Killer DB killer DB Killer DB-Killer DB Killer DB Killer DB Killer DB キラー 1

ISTR 638 / 04


	IT-EN: 
	FR-DE: 
	ES-JP: 
	PT-CH: 


